2 DURATECH'

i

& DURATECH

'I

6010

Tub Grinder

ProbucT INFORMATION

o DURATECH INDUSTRIES INTERNATIONAL INC.
4 DURATECH
4 PO Box 1940, JamestowN, ND 58402-1940

INDUSTRIES
Tew: (701) 252-4601 ¢ Fax: (701) 252-0502

0500162 * Fesruary 2020 WWW.DURATECHINDUSTRIES.NET ® WWW.HAYBUSTER.COM



& DURATECH’

Clearing the Way for a Better Tomorrow



) DURATECH"

6010

Industrial Tub Grinder

Manual 2:
Parts Reference

DuraTech Industries International Inc.(DuraTech) has made every effort to assure that this
manual completely and accurately describes the operation and maintenance of the 6010™
Industrial Tub Grinder as of the date of publication. DuraTech reserves the right to make
updates to the machine from time to time. Even in the event of such updates, you should still
find this manual to be appropriate for the safe operation and maintenance of your unit.

This manual, as well as materials provided by component suppliers to DuraTech are all
considered to be part of the information package. Every operator is required to read and
understand these manuals, and they should be located within easy access for periodic review.

@ DURATECH"® is a registered trademark of Duratech Industries International, Inc.

6010 is a trademark of Duratech Industries International, Inc.




& DURATECH’

Clearing the Way for a Better Tomorrow



FOREWORD

Foreword

All personnel must read and understand before operating unit

DuraTech Industries International Inc.(DuraTech) has made every effort to assure
that this manual completely and accurately describes the operation and maintenance
of this Industrial Grinder as of the date of publication. DuraTech reserves the right
to make updates to the machine from time to time. Even in the event of such up-
dates, you should still find this manual to be appropriate for the safe operation and
maintenance of your machine.

This manual, as well as materials provided by component suppliers to DuraTech
Industries are all considered to be part of the information package. Every operator
is required to read and understand these manuals. All manuals should be located
within easy access for troubleshooting and periodic review.

Appropriate use of the unit

This Industrial Grinder is designed to grind wood waste and other materials, includ-
ing grass clippings, leaves, construction and demolition debris, tree branches and
tree trunks. It is NOT designed to grind rocks, steel, concrete, or the like.

Operator protection

As with all machinery, care needs to be taken by the operator in order to insure the
safety of the operator and those in the surrounding area.

Grinder are required to wear head, eye, and ear protection. No loose

WARNING: Operators and those observing the operation of the Industrial
£ i \\ clothing is allowed.

6010 TUB GRINDER PARTS REFERENCE i



& DURATECH'

Clearing the Way for a Better Tomorrow

ii 6010 TUB GRINDER PARTS REFERENCE



TABLE OF CONTENTS

Manual 2: Parts Reference.....ccceeemmnsssssssssssnnnnnnnsssssssnnnnnsl

MAIN FRAME ASSEMBLY ....cooiiiiiiiiiiiiiiiiicecce s 2
FIFTH WHEEL HITCH ASSEMBLY ..ottt 4
PINTLE HITCH - WITH FUEL TANK ........ccooiiiiiiiiiiniiiicccceeeeeec e 6
REAR CHASSIS SUBASSEMBLY .....ooiiiiiiiiiiiiiiiceccce e 8
AXLE AND TIRES ...ttt ettt st st 10
PLATFORM ASSEMBLY ..ot e 12
TUB ASSEMBLY ..ottt e 14
TUB ASSEMBLY - NARROWED TUB.......ccoociiiiiiiniinitineieceeeeeeeetee et 16
TUB DRIVE ASSEMBLY ...ttt e 18
TUB ROLLER ASSEMBLY ....ooiiiiiiiiiiiiiiici e 20
HEAVY PRESSURE ROLLER ASSEMBLY .....ccoiiiiiniiniininieieieiciereteeeeee e 22
ROTOR ASSEMBLY ..ottt e 24
DRIVE LINE ASSEMBLY ...ooiiiiiiiiiiiiiic e 26
ROTOR BOX ASSEMBLY ..ottt sttt ettt 28
AUGER ASSEMBLY ...ttt 30
LOWER DISCHARGE CONVEYOR.......cccciiiiiiiiiiiiiiicice 32
MATERIAL SLIDE.......coiiiiiiiieieiiietetet ettt ettt st st 34
UPPER DISCHARGE CONVEYOR ....ccccoiiiiiiiiiiiiiiiiccccceeeeeeeee e 36
CONTROL PANEL ASSEMBLY .....ccoiiiiiiiiiiiiiiiiiiicce e 38
REAR AUXILIARY CONTROL PANEL........cocoeiiiiiniiienienicicieieiereeeeeeee e 40
ENGINE SHROUD ASSEMBLY .....coiiiiiiiiiiiiieiiceieeeceeeeeeee e 42
FRONT SHROUD ASSEMBLY ..ottt 44
ROTARY SCREEN ASSEMBLY .....ooiiiiiiiiiiiiinieneseseeeeeeeeet et 46
ENGINE DUCTING ..ottt s e 48
BATTERY BOX ASSEMBLY ....ooiiiiiiiiiiiiiiiiiicic e 50
FIFTH WHEEL FUEL TANK ASSEMBLY ....coutttiiiiiniienenicicierceeeteeeeee e 52
HYDRAULIC OIL TANK ..ottt e 54
DEF TANK ..ottt 56
VALVE ENCLOSURE .....coooiiiiiiiiiietetert ettt ettt s 58
HYDRAULIC OIL TANK WITH HOSES AND FITTINGS - VIEW A.......ccoovinininn 60
HYDRAULIC OIL TANK WITH HOSES AND FITTINGS - VIEW B......cccoceciniene. 61
TUB AND CONVEYOR PUMP WITH HOSES AND FITTINGS ......cccccceoivvinininininnnn 62
TUB AND CONVEYOR VALVE WITH HOSES AND FITTINGS - VIEW A ................. 64
TUB AND CONVEYOR VALVE WITH HOSES AND FITTINGS - VIEW B ................. 65
DISCHARGE CONVEYOR MOTOR WITH HOSES AND FITTINGS .......ccccocvevenennene 66
TUB TILT CYLINDER. ..ottt 67
AUGER HYDRAULICS ... 68
RADIATOR COOLING LINES ..ottt 70
AUXILIARY VALVE SUPPLY HOSES AND FITTINGS ......ccccccoviiiiiiiiiniiiiiiiicice 72
MANIFOLD BLOCK VALVE WITH HOSES AND FITTINGS .....ccccccoeviiiinieiiniecnee. 74
LIFT & FOLD HYDRAULIC CYLINDERS WITH HOSES AND FITTINGS................. 75
6010 TUB GRINDER PARTS REFERENCE



TABLE OF CONTENTS

CONVEYOR SWING HYDRAULIC CYLINDER WITH HOSES AND FITTINGS....... 76
CROSSOVER HOSES = A ...ttt e 77
CROSSOVER HOSES - Bt 78
CROSSOVER HOSES - Co.oiiee ettt st 79
TUB DRIVE MOTOR WITH HOSES AND FITTINGS .....cccocvoiiiiriiiiieieicieeeeee 80
CLUTCH OIL TANK .....ooititiiieteeee et 82
HYDRAULIC CLUTCH AND FILTER .......cooiiiiiiiieiieeeeceeeee e 84
CLUTCH TANK ..ottt sttt ettt et 87
GRAPPLE LOADER PUMP AND PILOT VALVE (OPTION)......ccccccovviniiniineinecnen 88
CLUTCH FILTER ..ottt st st s 91
HYDRAULIC TUB AND CONVEYOR VALVE 4000584 .........ccccoeviiieiieiiieieieene 92
HYDRAULIC AUXILIARY VALVE 4000583 .......cccoviiiiiiiiiiiiinicicicceceeeeeeee 93
HYDRAULIC TUBE CLAMP ASSEMBLIES ..ot 94
ORBIT MOTOR ..ottt sttt 96
HYDRAULIC CYLINDER SEALS AND OTHER ITEMS ........cccooiiiiiiiiiiiiiiie 98
CLUTCH WIRING PLC - 5700084 ......coiiiiiiiiiiieeeeee et 102
CLUTCH WIRING HARNESS - 57000985......coioiiiiininineieeeesesteeteeeeeneeee s 103
TAIL LIGHT WIRING HARNESS - 5700527 .....cccvioiiiiiiiiiiiiieieicicececeeee 104
ELECTRICAL PARTS LIST ..ottt 105
UNIVERSAL AIR BRAKE PARTS ... 106
UNITED STATES AIR BRAKES ..ot 108
AUSTRAILIAN AIR BRAKES. ..o 110
ABS AIR BRAKES ... .ottt sttt 112
MILL COVER ASSEMBLY ....ociiiiiiiiiiiiiiiiicicceeee s 114
TUB COVER ASSEMBLY .....ooiiiiiiiiiite ettt s 116
HINGED TUB COVER ASSEMBLY .....coiiiiiiiiiiiiiiieene ettt 118
HYDRAULIC JACKS - PARTS ... 120
AIR COMPRESSOR ASSEMBLY .....ooiiiiiiiiiii ettt 122
TUB AGITATOR........ooiiiiiiiiiieeeeee ettt 124
MAGNETIC ROLLER ASSEMBLY ....c.ooiiiiiiiiiiiiiiiiicnccsecee e 126
PACKAGE TOOL BOX ASSEMBLY .....ooiiiiiiiiiieieeceeceeeeeeese e 129
3010 HAMMER ROD PULLER OPTION......cc.cceoiiiiiiiiiiinineneeteseseeeceeeeeeeeeeeeaan 130
3010 HAMMER ROD PULLER OPTION SCHEMATIC ........cccccoooiiiniiiiiiiiiiiiiiines 132
GRAPPLE LOADER OPTION CAB ....c.cooiiiiiiiiiieieeceeeceteeeese e 134
GRAPPLE LOADER OPTION CAB SWITCHES AND GAUGES .......cccccccvviininne. 136
GRAPPLE LOADER OPTION - GRAPPLE STOP........cccccccovviiiiiiiniiiiiniiniiiciciee 138
GRAPPLE LOADER OPTION CAB LADDER........cccccoiiiiiiienieieicieeeeeeeee e 140
4704135 HOOD LOADER POWER UNIT KIT ....c.cocoiiiiiininininenencieieeeeeeeeeene 142
OMNEX RADIO REMOTE CONTROL ......ccccoiiiiiiiiiiiiiiiieccecceee 145
5701219 POWER HARNESS, 1 RELAY SCHEMATIC .........ccooiiiiiiniiiiiiiciceenee, 146
5701220 POWER HARNESS, 2 RELAY SCHEMATIC (GRAPPLE LOADER)............ 147
5701222 CATERPILLAR ENGINE TIER IV CONTROL PANEL JUMPER................... 148

iv 6010 TUB GRINDER PARTS REFERENCE



TABLE OF CONTENTS

5701224 POWER HARNESS ......ooii et 149
5700885 HPTO BULKHEAD #3 HARNESS .....oooiiiiiiiiiiccceeceeeceeeeeeie 150
5701225 GRAPPLE LOADER POWER HARNESS........cccciiiiiiniiiiiiieiceice 151
5701215 LIGHT AND SENSOR HARNESS ... 152
5701227 ENGINE HARNESS ...ttt 153
DECALS ..o 154

6010 TRACK OPTION

TRACK FRAME AND FUEL TANK 6010 TRACK ....ccccoceiininiieieicicrcieeeeeeeceeee 156
DISCHARGE CONVEYOR 6010 TRACK ....ccoccoeoiiiiiniiiiiiceeceeeeeeeeee 158
DISCHARGE CONVEYOR - TRACK ......cccoiiiiiiiiiiiiiccciccccccece 161
DISCHARGE ORBIT MOTOR 6010 TRACK (SHORT CONVEYOR OPTION).......... 162
CONVEYOR LIFT CYLINDER 6010 TRACK (SHORT CONVEYOR OPTION) ........ 164
RH TRACK PUMP & CLUTCH PUMP 6010 TRACK .......cccceiiiiiiiiiiiiiiiicecee 166
LH TRACK PUMP 6010 TRACK ......ccoiiiiiiiiiniiteine sttt ettt 168
HYDRAULIC TANK 6010 TRACK - VIEW L...ccccooiiiiiiiiiniiniiiiiciccieeieeeeeeee 170
HYDRAULIC TANK 6010 TRACK - VIEW 2.....cccoiiiiiiiiiiiiiiiiiiciciceeeceeee 172
HYDRAULIC TANK 6010 TRACK - VIEW 3.ttt 174
GEAR PUMP AUXILIARY/TUB 6010 TRACK ......ceoiiiiiiieinieincincneeeeeeeeeee 176
PRESSURE GUAGE .......cooiiiiiiiiiiiiiicccc e 178
TRACK SHIFT VALVES 6010 TRACK .....ccctiiiiiinininintentenesteeeeeeeereteeeie e 180
RH TRACK MOTOR 6010 TRACK ......cciiiiiiiiiiiiiiiiicseeseeceeteeeeeee e 182
LH TRACK MOTOR 6010 TRACK ......ccoooiiiiiiiiiiiiiiiiieecceeeeeeeee e 184
TRACK CONTROL VALVES 6010 TRACK ....c.coctvininininienenicieeieecreeeeeeee e 186
4000249 CENTER SECTIONS ......coiiiiiiiiiiiiiiicece e 188
4000249 TIE ROD AND END SECTION........cocteimiririinenenienicieictetereeeieeie e 190
6010 WEAR PARTS ..ot 192

6010 DocUMENTATIoN coMMENT FORM LALL LR L L LD L LD L LD L L] 193

APPENDIX A scHEMATIc FoLDoUTs LLLLL L L L L LD L LD LD L] 195
BELLY AUGER, DISCHARGE CONVEYOR AND TUB DRIVE

HYDRAULIC SCHEMATIC FO-1
HYDRAULIC CYLINDER SCHEMATIC FO-2
MAIN CONTROL PANEL HARNESS - 5701213 FO-3
MACHINE VALVES HARNESS - 5701214 FO-4
CONTROL PANEL LOADER HARNESS - 5701216 FO-5
MACHINE GRAPPLE LOADER HARNESS - 5701217 FO-6
LOADER CAB BULKHEAD HARNESS - 5701218 FO-7

6010 TUB GRINDER PARTS REFERENCE



TABLE OF CONTENTS

@ DURATECH’

Clearing the Way for a Better Tomorrow

vi 6010 TUB GRINDER PARTS REFERENCE



Y DURATECH

6010

Industrial Tub Grinder

Manual 2:
Parts Reference

6010 TUB GRINDER PARTS REFERENCE



MAIN FRAME ASSEMBLY

6010 TUB GRINDER PARTS REFERENCE



MAIN FRAME ASSEMBLY

ITEM PART QTY. PART DESCRIPTION

1 4501741 1 LDDR\SERV\RAD\STEP\2

2 4502684 1 DECK\VALVE

3 4703711 2 BUSH\MOUNT\VALVE

4 4703739 1 BRKT\TANK\OIL\HPTO14\LH

5 4703740 1 BRKT\TANK\OIL\HPTO14\RH

6 4703884 1 CVR\CNVYR\DSCHR

7 4704140 1 WALKWAY\18”

8 4704284 1 BRC\ASY\STEP

9 4704625 2 DECK\SERV\RTR

10 4704628 1 LDDR\SERV\RTR

1 4705448 1 SH\PNL\CNTRL\CNVYR\REAR

12 4705821 1 WALKWAY\FRONT\RAD

13 4705823 1 FRAME\GRDR

14 4705824 1 BRKT\FLTR\OIL\HPTO14\6010

15 4705833 1 DECK\SRV\REAR\RTR

16 4705964 1 WALKWAY\DECK\FR\RAD

17 4800003 33 BOLT\HEX\3/8X1

18 4800098 6 BOLT\HEX\3/8X1-1/4\NC

19 4800114 4 BOLT\HEX\1/2X2

20 4900001 4 NUT\HEX\1/2\NC

21 4900002 39 NUT\HEX\3/8\NC

22 5000001 70 WASH\FLAT\3/8

23 5000004 8 WASH\FLAT\1/2

24 5000006 4 WASH\LOCK\1/2

25 5000019 39 WASH\LOCK\3/8

26 5700821 1 BRKR\CRCT\60A\MAN;RESET\SURF

27 6500577 1 DECAL\PNL\CNTRL\CNVYR\REAR

28 7500853 2 BRKT\EXTINGUISHER\20LB
NOT SHOWN
7500852 EXTINGUISHER\FIRE\20LB

6010 TUB GRINDER PARTS REFERENCE



FIFTH WHEEL HITCH ASSEMBLY

6010 TUB GRINDER PARTS REFERENCE



FIFTH WHEEL HITCH ASSEMBLY

ITEM PART QTY. PART DESCRIPTION

1 3800506 2 FTG\1/2MPX1/4FP\1-3/4\BULKHEAD
2 4501720 1 LDDR\SERV\DECK\FRNT
3 4501722 1 RAIL\FIFTHWHL
4 4501723 1 RAIL\FIFTHWHL
4A 4703496 RAIL\HAND\FIFTH\RH (GRAPPLE ONLY)
5 4501724 1 RAIL\FIFTHWHL
5A 4703497 RAIL\HAND\FIFTH\LH (GRAPPLE ONLY)
6 4501738 1 STRAP\TIEDOWN\TANK\FUEL
7 4501739 1 STRAP\TIEDOWN\TANK\FUEL
8 4501740 1 SHFT\CPLR\JACK\DUAL\1X47
9 4700403 2 PAD\TANK\FUEL
10 4700404 2 CPLR\SHFT\JACK\FRM\MN
11 4702902 1 JACK\LH\FRM\MN\HD9
12 4702903 1 JACK\RH\FRM\MN\HD9
13 4703055 1 TANK\FUEL\72-1/2X44-1/2X24-1/2
14 5700202 2 LAMP\GRMMT\2-1/2KIT\W/PLUG
15 5700203 2 LAMP\CL\12VDC\2-1/2ROUND\YELLOW\SEALED
16 7500461 1 GLAD HAND SERVICE
17 7500462 1 GLAD HAND EMERGENCY
NOT SHOWN
5800609 JACK\HNDL\25,000 LG

6010 TUB GRINDER PARTS REFERENCE






PINTLE HITCH - WITH FUEL TANK

ITEM PART QTY. PART DESCRIPTION

1 4703105 1 CVR\GAUGE\TANK\FUEL
2 4703465 1 HITCH\PINTLE
3 4703466 1 TANK\FUEL\PINTLE\3010
4 4703467 2 STRAP\TIEDOWN\TANK\FUEL
5 4800033 24 BOLT\HEX\3/4X2
6 4800098 2 BOLT\HEX\3/8X1-1/4\NC
7 4800271 4 BOLT\HEX\5/8X2-1/2\GR8
8 4900004 24 NUT\HEX\3/4\NC
9 4900005 4 NUT\HEX\5/8\NC
10 4900070 4 NUT\HEX\5/8\GR8\NC
11 5000001 2 WASH\FLAT\3/8
12 5000003 8 WASH\LOCK\5/8
13 5000012 24 WASH\LOCK\3/4
14 5000019 2 WASH\LOCK\3/8
15 7501177 1 PINTLE HITCH 4 BOLT , 66K
16 7500682 1 GAUGE\FUEL\SENDING\HD12
17 7500811 1 CAP\FUEL\LOW_PRESS_RELIEF
Not Shown
4703468 2 PAD\TANK\FUEL
4702607 1 CHAIN\SFTY\70-LINKS\HITCH
5800002 2 HOOK\SLIP\5/16

6010 TUB GRINDER PARTS REFERENCE



SSSSSSSSSSSSSSSSSSSSSS




REAR CHASSIS SUBASSEMBLY

ITEM PART QTY. PART DESCRIPTION

1 2500638 2 AXLE\22.5K\79-1/2HUBFACE
2 2500919 1 AIR TANK HD10\3010\1155
2500957 1 TANK\AIR\2880\2BUNG/SIDE
3 2500954 4 3LEAF\SPRNG\9700\4012
4 2600029 8 TIRE\255.70R22.5\16PLY
5 2600634 8 WHL\RIM\10-BOLT\22.5X8.25
6 2600815 8 WHL\ASSY\255X70RX22.5\DUAL
7 4701609 2 BRKT\FLAP\MUD
8 4701771 2 FLAP\MUD\22-1/2X12X1/4
9 4800140 1 BOLT\HEX\1X3\NC
10 4900162 20 NUT\WHL\3/4\INNER\RH
11 4900163 20 NUT\WHL\3/4\INNER\LH
12 4900164 20 NUT\WHL\3/4\OUTER\RH
13 4900165 20 NUT\WHL\3/4\OUTER\LH
14 7500459 1 VALVE\BRAKE\RELY\SERV\380
15 7500460 1 VALVE\BRAKE\CNTRL\SPRING
16 7500951 5 CLAMP\CUSHW#24\1-1/2
Not Shown
2500952 CAP\OIL\W-VENT\20K\PLSTC

6010 TUB GRINDER PARTS REFERENCE






AXLE AND TIRES

ITEM PART QTY. PART DESCRIPTION

1 2500632 4 30\30 AIR CHAMBER W/HARD
2 2500638 2 AXLE\22.5K\79-1/2HUBFACE>
3 2500941 1 HUBCAP\PLSTC\22.5K\CR1643
4 2500954 4 SPRING\LEAF\22.5K\3LEAF

5 2600029 8 TIRE\255.70R22.5\16PLY

6 2600634 8 WHL\RIM\10-BOLT\22.5X8.25
7 2600815 8 WHL\ASSY\255X70RX22.5\>

8 4900162 20 NUT\WHL\3/4\INNER\RH

9 4900163 20 NUT\WHL\3/4\INNER\LH

10 4900164 20 NUT\WHL\3/4\OUTER\RH

1 4900165 20 NUT\WHL\3/4\OUTER\LH

6010 TUB GRINDER PARTS REFERENCE



12

PLATFORM ASSEMBLY

6010 TUB GRINDER PARTS REFERENCE

DETAIL A



PLATFORM ASSEMBLY

ITEM PART QTY. PART DESCRIPTION

1 4704119 8 RLLR\TUB

2 1700204 1 SEAL\TUB

3 1700210 1 SEAL\RBBR\DR\TUB

4 4702593 4 RLLR\PRESS

5 4702827 2 PIN\LATCH\PLFRM

6 4703715 2 MNT\HLDDWN\SCRN\PLFRM

7 4703719 2 BRKT\SHLD\CHAIN\DRIVE\TUB
8 4703720 2 BRKT\SHLD\CHAIN\DRIVE\TUB
9 4703723 2 BRKT\SHLD\SIDE\CENTER

10 4703724 2 SHLD\TUB

11 4703725 2 SHLD\TUB\CORNER

12 4703726 1 SHLD\DRIVE\TUB

13 4703727 4 DOOR\SHLD\TUB

14 4703744 1 SHLD\TUB\REAR

15 4704087 1 BRKT\DFLCTR\MATL\REAR

16 4704088 1 DFLCTR\RBBR

17 4704095 1 BRKT\SEAL\TUB

18 4704933 1 PIN\PLFRM\TILTCYL

19 4704934 2 WASH\2-1/4 O.D.

20 4705304 1 FRM\PLTFRM\TILT

21 4705306 2 CVR\DRW\TUB

22 4705848 2 DOOR\DR\TUB

23 4800003 16 BOLT\HEX\3/8X1

24 4800018 20 BOLT\HEX\1/2X1-1/4

25 4800098 24 BOLT\HEX\3/8X1-1/4\NC

26 4800146 4 BOLT\HEX\3/8X2

27 4800601 2 BOLT\HEX\1X9\NC

28 4800649 18 BOLT\HEX\3/4X3\GR8\NC

29 4800930 32 BOLT\FLG\SERR\1/2X2\NC

30 4800949 16 BOLT\FLG\5/8X2\GR8\NC

31 4900001 20 NUT\HEX\1/2\NC

32 4900002 31 NUT\HEX\3/8\NC

33 4900023 4 NUT\TPLCK\3/8\NC

34 4900083 8 NUT\INSERT\3/8\.LONG\0.15-0.312\(.418/CD)
35 4900100 32 NUT\FLG\TPLCK\1/2\NC

36 4900127 2 NUT\TPLCK\1\NC

37 4900142 8 NUT\TPLCK\5/16\NC

38 4900160 18 NUT\FLG\TPLOCK\3/4\GR8\NC
39 4900178 16 NUT\FLG\TPLCK\5/8\GR8\NC
40 5000001 71 WASH\FLAT\3/8

41 5000004 48 WASH\FLAT\1/2

42 5000006 28 WASH\LOCK\1/2

43 5000019 41 WASH\LOCK\3/8

44 7500663 4 SPRNG\GAS\90LB\9416K224
45 7500664 8 BALL STUD\SHOCK\FITTING\M6
46 7500665 8 END FITTING\GAS SPRING \m6
47 7500666 8 SAFETY CLIP

6010 TUB GRINDER PARTS REFERENCE

13






TUB ASSEMBLY

ITEM PART QTY. PART DESCRIPTION

1 4702397 2 FLARE\FLDG

2 4702904 4 BUSH\HINGE\FLR\TUB

3 4703461 6 CHAN\SPLC\PETAL\TUB

4 4703462 1 TUB

5 4703953 4 PETAL\TUB

6 4703954 2 RING\TUB;FLANGE\TOP

7 4800106 6 BOLT\HEX\5/8X1-1/2

8 4800196 4 BOLT\HEX\5/8X2-3/4

9 4900005 4 NUT\HEX\5/8\NC

10 5000002 14 WASH\FLAT\5/8

1 5000003 10 WASH\LOCK\5/8
4703540 TUB\ASSY\SUB\3010

6010 TUB GRINDER PARTS REFERENCE

15



DETAIL A

SCALE  3/16



TUB ASSEMBLY - NARROWED TUB

ITEM PART QTY. PART DESCRIPTION

1 4703953 8 PETAL\TUB

2 4800098 32 BOLT\HEX\3/8X1-1/4\NC

3 4900023 32 NUT\TPLCK\3/8\NC

4 4703954 1 RING\TUB;FLANGE\TOP\HD10\96
4704118 TUB\NARROWED\COMPLETE

6010 TUB GRINDER PARTS REFERENCE

17



BBBBBBBBBBBBBBBB




TUB DRIVE ASSEMBLY

ITEM PART QTY.

PART DESCRIPTION

1 1000240 1
2 1100242 1
3 1100243 1
4 1100245 1
5 3800082 2
6 4200035 1
7 4501328 2
8 4704024 2
9 4501383 2
10 4501705 2
1 4501706 2
12 4501707 1
13 4703713 1
14 4800011 4
15 4800071 4
16 4800115 8
17 4800196 4
18 4800575 1
19 4900003 4
20 4900004 18
21 4900005 4
22 5000003 4
23 5000006 1
24 5000012 12
25 5000022 4
26 6100078 1
27 6100079 1

6010 TUB GRINDER PARTS REFERENCE

SPKT\B\120\17\2-1/4ABORE\1/2KW
CHAIN\120H\CL
CHAIN\120H\OL
CHAIN\120H\217LNK+CL
FTG\LUB\1/4ANFXZERK\ADAPT
MTR\HYD\1191031-003
BOLT\HEX\3X4X8-1/2
RLLR\TNSR\CHAIN\TUB\CPPD
BRKT\SPRING\
BRKT\RLLR\TNSN
BRKT\RLLR\TNSN
BRKT\MTR\DRV\TUB
WASH\WMTR\ORBIT
BOLT\HEX\3/4X3-1/2
BOLT\HEX\5/16X1-1/4
BOLT\HEX\3/4X2-1/2
BOLT\HEX\5/8X2-3/4
BOLT\HEX\1/2X1-1/2\NF
NUT\HEX\5/16\NC
NUT\HEX\3/4\NC
NUT\HEX\5/8\NC
WASH\LOCK\5/8
WASH\LOCK\1/2
WASH\LOCK\3/4
WASH\LOCK\5/16
SPG\DR\TUB

SPG\DR\TUB

19



TUB ROLLER ASSEMBLY

| Z A |

= ™=
i ! ! -
i ' ! [
i ! | 1
vt et
(DS
N R
h | 1 Vo
| ! ! [
0 M
Ll e == .
e Fe-h
| .
t
—| I—IL

6010 TUB GRINDER PARTS REFERENCE

20



TUB ROLLER ASSEMBLY

ITEM PART QTY. PART DESCRIPTION
1 2000573 2 BRG\CYL\1-1/2\W-ECCENTRIC COLLAR\COATD
2000078 2 BRG\CYL\1-1/2\SET;SCR
2 2000813 1or 2 CLLR\SHFT\1-1/2\SET
3 4702007 1 BRG\PB\RLLR\TUB\ASY\W/BEARINGINSERTS
includes item 1
4 4704116 1 ASSY\ROLLER
5 4800930 4 BOLT\FLG\SERR\1/2X2\NC
6 4900100 4 NUT\FLG\TPLCK\1/2\NC
7 5000008 As Needed WASH\MACH\1-1/2IDX10GA\NR
4704119 RLLR\TUB\ASSY\STEEL
includes 1, 2, 3,4, 7
Not Shown
4701863 SHIM\RLLR\TUB\10GA

Note - use collar (#2) and washers (#7) to make 2-3/8” measurement

6010 TUB GRINDER PARTS REFERENCE

21



22

HEAVY PRESSURE ROLLER ASSEMBLY

6010 TUB GRINDER PARTS REFERENCE



HEAVY PRESSURE ROLLER ASSEMBLY

ITEM PART QTY. PART DESCRIPTION
4702593 RLLR\PRESS\HVY\6BOLT\COMPLETE
1 2900004 1 CUP\INNER\WHEEL HUB
2 2900006 1 CUP\INNER\WHEEL HUB
3 2900007 1 CONE\OUTER\WHL;HUB(2900069)
4 2900008 1 SEAL\GREASE(2900069HUB)
5 2900012 6 BOLT\WHL\WHL\:HUB\1/2 X1-1/2
6 2900013 1 CAP\DUST\WHL;HUB(DC-13)
7 2900018 1 CONE\OUTER\WHL;HUB(67048
8 2900069 1 HUB\COMPLETE\2900069 Includes 1,2,3,4,6,7
9 4702594 1 RLLR\PRESS\STAND\6BOLT
10 4702595 1 RLLR\PRESS\HVY\10-3/4X2-1/2
11 4800044 1 PIN\COT\5/16X1-1/2
12 4800949 4 BOLT\FLG\5/8X2\GR8\NC
13 4900054 1 NUT\CASTLE\1/2\NF
14 4900178 4 NUT\FLG\TPLCK\5/8\GR8\NC
15 5000055 1 WASH\SPINDLE\7/8

6010 TUB GRINDER PARTS REFERENCE

23



24

ROTOR ASSEMBLY

6010 TUB GRINDER

PARTS REFERENCE



ROTOR ASSEMBLY

ITEM PART QTY. PART DESCRIPTION
1 2001050 1 BRG\PB\A\STLAISAF\ANON-EXP
2 2001051 1 BRG\PB\A\STLAISAR\EXP
3 3600332 1 FLGMIDX4L\1810\DRLIN\HUB
4 4705076 2 SHM\BRG\RTR\STL\3/8
4A 4705077 4 SHM\BRG\RTR\STL\16GA
5 4700396 1 SPKT\60\20\4\SNSR
6 4701942 2 PL\RTR\MVBL\8.06IDX3/8X16
7 4701943 2 NUT\RTR\6X2X8\LH
8 4701944 1 WASH\FLAT\6\HARD\8 O.D.
9 4701947 9 PL\RTR\1-1/2X16\1-1/2ROD
10 4701948 2 PL\RTR\1-1/2X16\1-1/2ROD
11 4703557 10 SPCR\RTR\9X6.002X2.695
12 4703558 1 SHAFT\RTR\6X71-1/4\3010
13 4704292 8 WASHER\PL\MOVEABLE\RTR
14 4800018 8 BOLT\HEX\1/2X1-1/4
15 4800272 4 SCR\SET\AL1/2X2\NC
16 4800323 2 SCR\SET\AL1/2X1\NC
17 4800326 2 SCR\SET\AL1/2X1/2\NC
18 4800563 20 BOLT\HEX\7/8X5-1/2\GRO\NF
19 4800926 8 BOLT\HEX\7/8X4-1/2\NC
20 4900136 8 NUT\NYLCK\7/8\NC
21 4900148 20 NUT\TPLCK\7/8\GR9\NF
22 5000006 8 WASH\LOCK\1/2
23 5000120 8 WASH\FLAT\7/8\EXTRTHK\GR8
24 5200132 20 HMMR\TIP\1-HOLE
24A 5200135 38 HMMR\SWING\1X3-1/2X1-1/2\1-HOLE
25 5200136 20 HMMR\FIXED\BASE\HD12\1;BOLT
26 5300115 8 HMMR\ROD\1-1/2X43
27 6200049 1 KEY\SQ\1X4
28 6200066 3 KEY\RECT\1X3/4X14-1/4
4703510 RTR\ASSY\3010
4703556 ASSY\RTR\43X16\1-1/2ROD> (COMPLETE LESS RODS,

HAMMERS AND BEARINGS)

6010 TUB GRINDER PARTS REFERENCE

25



DRIVE LINE ASSEMBLY

110067
G10000G

£ e 008y

6700009

6150087

S

8y 7009¢

5

oy f

O

P~

~— £C7009¢

6700009

6010 TUB GRINDER PARTS REFERENCE

26



DRIVE LINE ASSEMBLY

PART QTY. PART DESCRIPTION
3600332 1 FLG\4IDX4L\1810\DRLIN\HUB
3600333 1 FLG\3-15/16X4L\1810\HUB
3600448 1 DRLIN\IND\1810\70-3/4
4800323 8 SCR\SET\ALN\1/2X1\NC
4800519 24 BOLT\HEX\7/16X1-1/2\GR8\NF
4900113 24 NUT\HEX\7/16\GR8\NF
5000015 24 WASH\LOCK\7/16

6200049 2 KEY\SQ\1X4

NOT SHOWN

3600798 JRNL\BRG\KIT\1810

6010 TUB GRINDER PARTS REFERENCE

27



28

ROTOR BOX ASSEMBLY

6010 TUB GRINDER PARTS REFERENCE



ROTOR BOX ASSEMBLY

ITEM PART QTY. PART DESCRIPTION

1 4501324 1 BELT\SEAL\CNVYR\BELLY\FRONT

2 4501770 1 STRAP\BELT\RET\BELLY\1150

3 4703706 1 PL\END\BOX\CYL\FRONT

4 4703707 1 PL\END\BOX\CYL\REAR

5 4703728 4 LTCH\SCREEN\RTR

6 4704210 1 GUIDE\MATL\CNVYR\BELLY\RH

7 4704211 1 GUIDE\MATL\CNVYR\BELLY\LH

8 4704212 2 SEAL\CNVYR\BELLY includes 21, 22, 23

9 4704531 2 PL\WEAR\MID\BOX\CYL

10 4800040 4 BOLT\HEX\7/16X1-1/2

1 4800054 4 BOLT\HEX\5/8X3-1/2

12 4800082 4 BOLT\HEX\1/2X1-1/2

13 4800114 10 BOLT\HEX\1/2X2

14 4900012 4 NUT\TPLCK\5/8\NC

15 4900019 14 NUT\HEX\1/2\GR8\NF

16 4900025 4 NUT\HEX\7/16\NC

17 5000002 4 WASH\FLAT\5/8

18 5000004 10 WASH\FLAT\1/2

19 5000006 14 WASH\LOCK\1/2

20 5000015 4 WASH\LOCK\7/16

21 D1019426 2 BELT\SKIRT\CNVYR\BELLY

22 D1019427 2 DBLR\SKIRT\BELT\CNVYR\

23 D1019428 2 DBLR\SKIRT\BELT\CNVYR
SCREENS
4704701 SCRN\5/8HL\1/2T\W/CTR SUP
4704702 SCRN\3/4HL\1/2T\W/CTR SUP
4704703 SCRN\THL\1/2T\W/CTR SUP
4704704 SCRN\1-1/4HL\1/2T\W/CTR SUP
4704705 SCRN\1-1/2HL\1/2T\W/CTR SUP
4701521 SCRN\2HL\T
4701522 SCRN\3HL\T
4701523 SCRNVHL\T
4701524 SCRN\SX7HL\T
4701823 SCRN\6X8HL\1T

6010 TUB GRINDER PARTS REFERENCE



AUGER ASSEMBLY

30

6010 TUB GRINDER PARTS REFERENCE



AUGER ASSEMBLY

ITEM PART QTY. PART DESCRIPTION
1 1000137 2 SPKT\80\B\10\1-1/4\5/16KW
2 1000201 2 SPKT\80\B\30\2-7/16\5/8KW
3 1100306 2 CHAIN\80\39
4 2000318 2 BRG\FLG\2-15/16\4BOLT\SCM
5 2000329 2 BRG\FLG\4 BOLT\2-7/16\SET SCREW\BALL
6 3900005 2 MTR\HYD\14.9\2000\SAE;A
7 4704755 1 AUGER\BELLY
8 4704756 1 AUGER\BELLY
9 4704758 1 PAN\BELLY\AUGER
10 4704759 2 BKRT\BRNG\ADJ
11 4704760 2 MNT\WMTR\HYD
12 4704761 1 BRKT\MNT\MTR\HYD
13 4704762 1 SH\CHUTE\AUGER\BELLY
14 4704763 1 SH\CHUTE\AUGER\BELLY
15 4800012 8 BOLT\CRG\3/8X1-1/4\NC
16 4800018 4 BOLT\HEX\1/2X1-1/4
17 4800053 12 BOLT\CRG\3/8X1\NC
18 4800082 2 BOLT\HEX\1/2X1-1/2
19 4800146 4 BOLT\HEX\3/8X2
20 4800178 4 BOLT\HEX\1/2X1-3/4
21 4800350 2 BOLT\HEX\5/8X2-1/4
22 4800483 8 BOLT\CRG\5/8X2\NC
23 4801295 8 BOLT\CRG\3/4X2-1/2
24 4900001 10 NUT\HEX\1/2\NC
25 4900002 20 NUT\HEX\3/8\NC
26 4900012 8 NUT\TPLCK\5/8\NC
27 4900139 8 NUT\TPLCK\3/4\GR8\NC
28 5000001 4 WASH\FLAT\3/8
29 5000003 2 WASH\LOCK\5/8
30 5000004 2 WASH\FLAT\1/2
31 5000006 10 WASH\LOCK\1/2
32 5000019 24 WASH\LOCK\3/8
33 6200029 2 KEY\SQ\5/8X2
4705825 AUGER\ASSY\6010

6010 TUB GRINDER PARTS REFERENCE

31



32

6010 TUB GRINDER PARTS REFERENCE



LOWER DISCHARGE CONVEYOR

ITEM PART QTY. PART DESCRIPTION
1 1700262 1 BELT\CNVYR\30X591
2 2000341 2 BRG\FLG\1-1/2\4B\RCJ
3 4100030 12 PIN 17 X 3-1/2” HYD. CYL.
4 4100175 2 CYL\HYD\3X36\PARALLEL
5 4100210 2 CYL\HYD\2X8\1-1/4RD\WELDE
6 4100218 2 CYL\HYD\3X30\1-1/2ROD\PARALLEL
7 4500893 3 CLMP\HOSE\3/4
8 4501765 2 PIN\PIVOT\CNVYR\DISCH
9 4502041 2 HPPR\CNVYR\DISCH
10 4502083 1 PIN\PIVOT\CNVYR\SWING
1 4502084 1 SPCR\PIN\PIVOT\CNVYR\SWING
12 4502497 1 FRM\SWIVEL\CNVYR\DISCH
13 4502782 2 BUSH\NYLATRONW4-3/8X2
14 4700776 2 CLMP\HOSE\3/8
15 4701528 1 BRKT\ADJ\TRACKING\CNVYR\DISCH
16 4701529 1 HOOK\ROD\ADJ\BELT\CNVYR\DISCH
17 4701553 2 BUSH\HINGE\CNVYR\DISCH
18 4702096 2 HINGE\CNVYR\LOWER\SPCR
19 4702149 2 HINGE\CNVYR\LOWER\SPCR
20 4702150 2 HINGE\CNVYR\LOWER\INSIDE
21 4702473 2 SCRPR\BELT\CNVYR\DISCH
22 4703435 1 RLLR\IDLERW41-1/2X8\CNVYR\DISCH
23 4703438 1 FRM\SCRPR\BELT\CNVYR\DISCH
24 4703443 2 FLT\DBL\SCRPR\CNVYR\DISCH
25 4703444 2 FLAT\SCRPR\PLASTIC\CNVYR\DISCH
26 4703885 1 CVR\CNVYR\DSCHR
27 4704208 2 BRKT\CHUTE\CNVYR\BELLY
28 4704955 1 FRM\CNVYR\DISCH\LOWER
29 4705088 1 PVT\SEAL\TRNSTN\CNVYR
30 4705090 1 SEAL\TRNSTN\CNVYR
31 4705092 1 MNT\SEAL\CNVYR\BTTM\RGHT
32 4705093 1 MNT\SEAL\CNVYR\BTTM\LFT
33 4705094 1 PL\SEAL\CNVYR\DISCH\LWR
34 4705095 1 ARM\SPPRT\SEAL
35 4800018 6 BOLT\HEX\1/2X1-1/4
36 4800029 3 BOLT\HEX\3/8X2-1/2
37 4800034 2 BOLT\HEX\3/8X1-1/2
38 4800053 14 BOLT\CRG\3/8X1\NC
39 4800079 1 BOLT\HEX\5/8X2-1/2
40 4800082 4 BOLT\HEX\1/2X1-1/2
41 4800098 12 BOLT\HEX\3/8X1-1/4\NC
42 4800101 2 BOLT\HEX\1/4X2-1/2
43 4800158 2 BOLT\HEX\5/8X4-1/2
44 4800178 8 BOLT\HEX\1/2X1-3/4
45 4800203 24 PIN\COT\5/32X2
46 4800351 1 BOLT\HEX\1/2X2-3/4
47 4800477 4 BOLT\CRG\3/8X1-1/2\NC
48 4900001 19 NUT\HEX\1/2\NC
49 4900002 25 NUT\HEX\3/8\NC
50 4900009 2 NUT\HEX\1/4\NC
51 4900012 2 NUT\TPLCK\5/8\NC
52 4900014 2 NUT\TPLCK\1/2\NC
53 4900083 10 NUT\INSERT\3/8\.LONG\0.15-0.312\(.418/CD)
54 5000002 4 WASH\FLAT\5/8
55 5000004 1 WASH\FLAT\1/2
56 5000006 19 WASH\LOCK\1/2
57 5000019 35 WASH\LOCK\3/8
4705089 SEAL\TRNSTN\CNVYR\DISCH
(INCLUDES 4705088, 4705090, 4705094 & ASSEMBLY HARDWARE)
NOT SHOWN
1700130 LCNG\R-2\30\PURCH
1700131 LCNG\CBL\R-2\30\W/CLIPS\>
1700132 LCNG\RIVET\R-2\PURCH
1700137 LCNG\TOOL\R-2\R-5\\41213\APP

6010 TUB GRINDER PARTS REFERENCE

33



34

MATERIAL SLIDE

6010 TUB

GRINDER PARTS REFERENCE



MATERIAL SLIDE

ITEM PART QTY. PART DESCRIPTION

1 4703626 2 BSHNG\SLIDR\CVR\CNVYR\DISCH
2 4703488 2 TUBE\SPCR\HINGE\CVR\CNVYR

3 4703882 1 SHLD\CNVYR\DSCHR

4 4703883 1 CVR\SHLD\CNVYR\DSCHR

5 4703896 2 PIN\SHLD\CNVYR\DSCHR

6 4800139 2 BOLT\HEX\3/4X4-1/2

7 4800505 2 BOLT\HEX\1/4X1-1/2\NC

8 4900084 2 NUT\TPLCK\1/4\NC

9 4900139 2 NUT\TPLCK\3/4\GR8\NC

6010 TUB GRINDER PARTS REFERENCE

35






UPPER DISCHARGE CONVEYOR

ITEM PART QTY. PART DESCRIPTION

1 1400659 1 CPLR\RIGID\1.5X1.25

2 2000342 2 BRG\TUU\1-1/2\RTU

3 3800552 10 CLAMP\HOSE\1-1/4\2HOLES

4 3800650 10 BUSH\RBBR\TUBE\3/4X1-1/4X1-1/4
5 3900010 1 MTR\HYD\24\2000\SAE;A

6 4502095 2 BRKT\LIGHT

7 4502810 1 BRKTARM\TORQUEMTR

8 4502811 1 BRKT\ARM\TORQUE

9 4502960 1 FRM\CNVYR\DISCH\UPPER

10 4702204 2 STRAP\REINFA\GUIDE\BRG\CNVYR
1 4702205 2 BOLTMADJRLLR\DRV\CNVYR
12 4703437 1 RLLR\DRV\42-1/2X8\CNVYR\DIS
13 4704099 2 BMPR\CNVYR\DISCH

14 4800003 5 BOLT\HEX\3/8X1

15 4800034 8 BOLT\HEX\3/8X1-1/2

16 4800082 2 BOLT\HEX\1/2X1-1/2

17 4800098 4 BOLT\HEX\3/8X1-1/4\NC

18 4800603 5 NUT\STACK\5/16X1-3/4\NC

19 4801198 4 SCR\LAG\3/8X1-1/2

20 4900001 4 NUT\HEX\1/2\NC

21 4900002 4 NUT\HEX\3/8\NC

22 4900005 4 NUT\HEX\5/8\NC

23 4900012 2 NUT\TPLCK\5/8\NC

24 4900110 2 NUT\FLG\SERR\5/8\NC

25 5000001 8 WASH\FLAT\3/8

26 5000002 4 WASH\FLAT\5/8

27 5000006 4 WASH\LOCK\1/2

28 5000019 4 WASH\LOCK\3/8

29 5701176 2 LAMP\LED\10\1750LUMEN\12-24V
30 6200007 1 KEY\SQ\3/8X1-1/2

31 7101073 2 GUIDE\CNVYR\DISCH

6010 TUB GRINDER PARTS REFERENCE

37



CONTROL PANEL ASSEMBLY

-

38 6010 TUB GRINDER PARTS REFERENCE



CONTROL PANEL ASSEMBLY

ITEM PART QTY. PART DESCRIPTION

1 4502759 1 DOOR\PANEL\CNTRL

2 4502760 1 WNDW\PANEL\CNTRL

3 4502913 1 SPACER\AGS_DISPLAY\.25

4 4502914 1 SPACER\AGS_DISPLAY\7TGA

5 4705836 1 FRM\PANEL\CNTRL

6 4705837 1 PNL\CNTRL\MACHINE

7 4800166 8 SCR\CSK\ALN\5/16X1\NC

8 4900142 8 NUT\TPLCK\5/16\NC

9 5700289 2 ENCL\BRKR\CRCT\7-POLE

10 5700329 2 SWITCH\RCKR\PLUG

1 5700333 4 SWITCH\RCKR\MNT\PNL\MTPL

12 5700504 2 RELAY\POWR\24V\SPST\W/DIO

13 5700594 1 LIGHT\STROBE\BLUE\12-80VDC

14 5700747 1 LIGHT\WHT\10-30V\LED

15 5700748 1 RECEIVER\RADIO\REMOTE\OMNEX\T110R160\2.4GHz
16 5700916 1 UNIT\DISPLAY\ADV3

17 5700917 1 UNIT\WMSTR\ADV3\HPTO14&15FX

18 5701187 1 PANEL\KEY;SWITCH\CAT

19 5701188 1 DISPLAYAWACHENDORF\A6

20 5701228 1 KIMMTG\DISPLAY\WACHENDORF\AG
21 5701193 2 CONN\RECEPT\MULTNG\DTZ\Y\ASPOLE
22 5701210 1 CNTRL\HFX48

23 7500706 1 GAUGE\FUEL\24V

24 7500907 1 LATCH\COMP\HD

25 7500918 2 HINGE\BOLT-ON\BLACK

26 7501392 2 HINGE\BOLT-ON\270DEG\4-BLT\BLK
27 7501393 1 STOP\WIND\DR\PNL

6010 TUB GRINDER PARTS REFERENCE

39



REAR AUXILIARY CONTROL PANEL

6010 TUB GRINDER PARTS REFERENCE

40



REAR AUXILIARY CONTROL PANEL

ITEM PART QTY. PART DESCRIPTION

1 4705448 1 SH\PNL\CNTRL\CNVYR\REAR
2 4800498 4 SCR\PAN\PHL\#10X3/4\NF

3 5701226 1

KEYPAD\8;BUTTON

6010 TUB GRINDER PARTS REFERENCE

|



42

ENGINE SHROUD ASSEMBLY

N

6010 TUB GRINDER PARTS REFERENCE

=K
%



ENGINE SHROUD ASSEMBLY

ITEM PART QTY. PART DESCRIPTION

1 5701236 1 LAMP\GROUP\INDICATOR

2 4501398 2 BELT\CUSHION\SHROUD

3 4501495 2 MNT\ENGINE\FRONT

4 4501560 1 DECK\SEVR\ENG

5 4501561 2 STEP\SERV\ENGINE

6 4501562 1 DECK\SEVR\ENG

7 4502263 2 DOOR\ACCESS\ENGINE\LH

8 4502264 2 DOOR\ACCESS\ENGINE\RH
9 4502967 1 SHROUD\ENG\REAR

10 4502968 2 BRKT\LIGHT

1 4703579 10 HINGE\ASSY\FAB\3-1/2

12 4703731 1 MNT\ENGINE\REAR

13 4704046 11 FLANGE\REINFORCE\LATCH
14 4704682 2 BRACE\SHROUD

15 4705739 1 HOOD\SHROUD\RH\TIER 4
16 4705846 1 HOOD\SHROUD\TOP\TIER 4
17 4705847 1 HOOD\SHROUD\LH\TIER 4

18 4800003 63 BOLT\HEX\3/8X1

19 4800018 10 BOLT\HEX\1/2X1-1/4

20 4800098 22 BOLT\HEX\3/8X1-1/4\NC

21 4800468 22 SCR\RD\SLOTW#10-24X1/2\NC
22 4800925 4 BOLT\HEX\7/8X5

23 4900001 14 NUT\HEX\1/2\NC

24 4900002 84 NUT\HEX\3/8\NC

25 5000001 95 WASH\FLAT\3/8

26 5000004 24 WASH\FLAT\1/2

27 5000006 14 WASH\LOCK\1/2

28 5000019 98 WASH\LOCK\3/8

29 5000098 4 WASH\FLAT\7/8

30 5000106 4 WASH\LOCK\7/8

31 5701176 2 LAMP\LED\10\1750LUMEN\12-24V
32 7500590 1 ENCL\OPS\8-1/2X11X1-5/8

33 7500907 11 LATCH\COMP\HD

34 7500908 7 LATCH\COMP\HD\OFFSET;CAM
35 7501063 4 CUSH\RBBR\3-1/20DX2-7/8\0.94 BOLT HOLE

6010 TUB GRINDER PARTS REFERENCE

43



44

FRONT SHROUD ASSEMBLY

6010 TUB GRINDER PARTS REFERENCE




FRONT SHROUD ASSEMBLY

ITEM PART QTY. PART DESCRIPTION

1 4703878 1 CVR\ACCESS\RAD

2 4704046 1 FLANGE\REINFORCE\LATCH

3 4704653 1 CVR\ACCESS\SHROUD

4 4705737 1 SHROUD\RAD\FR\TIER IV

5 4705951 2 SEAL\RAD\SIDE\TIERIV

6 4705952 2 SEAL\RAD\TOP\BTTM\TIERIV

7 4705954 2 BELT\CUSHION\30\SHROUD

8 4705957 2 SEAL\RAD\SIDE\TIERIV

9 4800018 6 BOLT\HEX\1/2X1-1/4

10 4800085 4 BOLT\HEX\1/2X1

1 4800468 2 SCR\RD\SLOT\#10-24X1/2\NC
12 4800913 30 BOLT\FLG\SERR\3/8X1\NC

13 4900001 10 NUT\HEX\1/2\NC

14 4900083 30 NUT\INSERT\3/8\.LONG\0.15-0.312\(.418/CD)
15 5000004 16 WASH\FLAT\1/2

16 5000006 10 WASH\LOCK\1/2

17 7500907 1 LATCH\COMP\HD

18 7500908 1 LATCH\COMP\HD\OFFSET;CAM
19 7501074 2 WEATHERSTRIP\SCRN\RAD

6010 TUB GRINDER PARTS REFERENCE



46

ROTARY SCREEN ASSEMBLY

6010 TUB GRINDER PARTS REFERENCE




ROTARY SCREEN ASSEMBLY

ITEM PART QTY. PART DESCRIPTION

1 1400090 1 SHVE\1A\1-3/4\1/2

2 1600085 1 V-BELT\AX\158\COG-BELT

3 4501395 1 CVR\ROTARYSCREEN\BOTTOM
4 4501396 1 CVR\ROTARYSCREEN\TOP

5 4501569 1 IDLER\SCREEN\ROTARY

6 4501571 1 BRKT\SPRING\IDLER\SCREEN\ROTARY
7 4703579 2 HINGE\ASSY\FAB\3-1/2

8 4703895 1 DOOR\RAD

9 4704046 2 FLANGE\REINFORCE\LATCH
10 4800003 19 BOLT\HEX\3/8X1

1 4800034 1 BOLT\HEX\3/8X1-1/2

12 4800146 1 BOLT\HEX\3/8X2

13 4800468 4 SCR\RD\SLOTW10-24X1/2\NC
14 4900002 20 NUT\HEX\3/8\NC

15 4900023 3 NUT\TPLCK\3/8\NC

16 5000001 20 WASH\FLAT\3/8

17 5000019 30 WASH\LOCK\3/8

18 5700537 1 MTR\ELEC\24\V\.03HP

19 7500907 2 LATCH\COMP\HD

20 7500908 2 LATCH\COMP\HD\OFFSET,CAM
21 7501076 1 SPRING\SCRN\RAD

22 7501084 1 SCREEN\ROTARY\RAD

23 7501077 1 SHEAVE\SCRN\RAD

24 7501078 4 CAP\SCREW\SCRN\RAD

25 7501079 4 ROLLER\ ROTARYSCREEN

26 7501080 12 FLANGE\NUT\SCRN\RAD

6010 TUB GRINDER PARTS REFERENCE



48

ENGINE DUCTING

6010 TUB GRINDER PARTS REFERENCE




ENGINE DUCTING

ITEM PART QTY. PART DESCRIPTION

1 4501565 1 BRKT\FUNNEL\SHROUD\RAD
2 4501584 1 SEAL\SCREEN\ROTARY

3 4501585 1 SEAL\SCREEN\ROTARY

4 4705738 1 BRKT\FLTR\AIR\TIER IV

5 4705740 1 TUBE\CLEANERAIR

6 4800053 2 BOLT\CRG\3/8X1\NC

7 4800098 2 BOLT\HEX\3/8X1-1/4\NC

8 4800913 4 BOLT\FLG\SERR\3/8X1\NC
9 4900002 4 NUT\HEX\3/8\NC

10 4900076 4 NUT\FLG\SERR\3/8\NC

1 5000001 6 WASH\FLAT\3/8

12 5000019 4 WASH\LOCK\3/8

13 7500644 5 CLMP\HOSE\7

14 7500704 3 FTG\RBBR\6\90ODEG\ELL
15 7500923 1 FTG\RBBR\3-1/2\CPLG

16 7501074 1 WEATHERSTRIP\SCRN\RAD
17 7501075 1 Z62350-FUNNEL

18 7501081 1 WASHER\SCRN\RAD

19 7501083 1 AIR\DUCT\SCRN\RAD

20 7501089 1 CAP\SCREW\SCRN\RAD
21 0900243 1 PLENUM\CLNR\AIR

22 0900242 1 PRECLEANER

23 0900244 1 GROUP\CLNR\AIR

23A 4400169 FLTR\ELMT\AIR\PRMRY
23B 4400170 FLTR\ELMT\AIR\SCNDRY

6010 TUB GRINDER PARTS REFERENCE

49



50

BATTERY BOX ASSEMBLY

6010 TUB GRINDER PARTS REFERENCE




BATTERY BOX ASSEMBLY

ITEM PART QTY. PART DESCRIPTION

1 4502970 1 COVER\BOX\BTTRY

2 4502979 1 BOX\BATT

3 4705657 2 BRKT\BATT

4 4705659 4 BELT\CUSHION\BATTERY
5 4800003 4 BOLT\HEX\3/8X1

6 4800517 8 BOLT\HEX\3/8X9\NC

7 4800913 6 BOLT\FLG\SERR\3/8X1\NC
8 4900076 14 NUT\FLG\SERR\3/8\NC

9 4900083 4 NUT\INSERT\3/8\.LONG\0.15-0.312\(.418/CD)
10 5000001 12 WASH\FLAT\3/8

1 5000019 4 WASH\LOCK\3/8

12 5701166 2 BATT\12VDC\GROUP31

6010 TUB GRINDER PARTS REFERENCE

51



52

FIFTH WHEEL FUEL TANK ASSEMBLY

6010 TUB GRINDER PARTS REFERENCE




FIFTH WHEEL FUEL TANK ASSEMBLY

ITEM PART QTY. PART DESCRIPTION

1 3800008 2 FTG\1/2MPX1/2FP\90\ST;EL

2 3800165 1 FTG\1/2FPX1/2FP\90

3 3800619 1 FTG\AIR\1/2MP\PLUG\BRS\HEX
4 3800691 2 FTG\AIR\1/2MPX1/2PSHLCK\BRASS
5 3800706 1 FTG\7/8MJICX1/2FP\BULKHEAD
6 4703055 1 TANK\FUEL\72-1/2X44-1/2X24-1/2
7 4703103 1 PIPE\RETURN\TANK\FUEL\HD12
8 4703104 1 TUBE\SUCTION\TANK\FUEL\HD12
9 4703105 1 CVR\GAUGE\TANK\FUEL

10 4703107 1 CVR\TANK\FUEL\HD12

1 4703108 1 TUBE\FILL\INNER\FUEL

12 4800024 12 BOLT\HEX\1/4X3/4

13 4800098 2 BOLT\HEX\3/8X1-1/4\NC

14 4800380 5 SCR\RD\SLOT\#10-32X3/4

15 4800620 3 SCR\CAP\ALN\6-32X3/8\BLK

16 4900082 2 NUT\INSERT\3/8\.027X.150GR

17 5000001 2 WASH\FLAT\3/8

18 5000019 2 WASH\LOCK\3/8

19 5000024 12 WASH\LOCK\1/4

20 7500124 1 GRMT\RBBR\1X9/32IDX3/16T

21 7500682 1 GAUGE\FUEL\SENDING\HD12

22 7500743 2 GRMT\RBBR\1-3/8X1IDX1/4T

23 7500811 1 CAP\FUEL\LOW_PRESS_RELIEF
24 7501175 1 SEAL\TANK\FUEL\3/32

6010 TUB GRINDER PARTS REFERENCE

53



54

HYDRAULIC OIL TANK

6010 TUB GRINDER PARTS REFERENCE



HYDRAULIC OIL TANK

ITEM PART QTY. PART DESCRIPTION

1 3800005 1 FTG\1/2MP\CLOSE\NIPPLE
2 3800173 1 FTG\3/8MP\PLUG\HEX
3 3800255 1 FTG\1-5/16MORX1/2FP
4 3800360 1 FTG\1/2MP\PLUG\HEX
5 3800490 1 FTG\3/4AMOR\PLUG\HEX
6 4000193 1 VALVE\BALL\1/2\LW\BRS
7 4400043 2 FILTER\HYDRAULIC\RETURN\IN-TANK ELEMENT 4400074
4400074 FLTR\ELMT\1OMIC\INTANK (REPLACEMENT FILTER)
8 4400067 3 FLTR\SCRN\2-1/2MORX1-7/8FOR\30GPM\ST30-100-RV3
9 4400068 2 FLTR\SCRN\3-3/8MORX2-1/2FOR\50GPM\100MESH
10 4400071 1 VENT\W/LOCK\CAP\HYD
11 4502256 1 CVR\LH\TANK\OIL
12 4502257 1 CVR\RH\TANK\OIL
13 4502258 1 CAP\TANK\OIL
14 4502262 2 PAD\TANK\HYD
15 4702287 1 SHIM\LATCH\SLAM\7GA
16 4703396 1 CAP\CLEAN-OUT\TANK\HYD
17 4703727 2 DOOR\SHLD\TUB
18 4704240 1 MNT\LIGHT\SVC
19 4704915 1 CVR\HOLE\ACCSS
20 4705126 1 CVR\GAUGE\LVL\TNK\OIL
21 4705307 1 TANK\OIL\3010
22 4800003 18 BOLT\HEX\3/8X1
23 4800024 10 BOLT\HEX\1/4X3/4
24 4800594 2 SCR\PAN\SLOT\#12X3/4\NC
25 4800914 8 BOLT\FLG\SERR\3/8X1-1/4\NC
26 4900002 2 NUT\HEX\3/8\NC
27 4900083 4 NUT\INSERT\3/8\.LONG\0.15-0.312\(.418/CD)
28 4900146 2 NUT\TPLCKW#12\NC
29 5000001 16 WASH\FLAT\3/8
30 5000019 6 WASH\LOCK\3/8
31 5000024 10 WASH\LOCK\1/4
32 5000108 2 WASH\FLAT\#12
33 7500615 1 GAUGE\LEVEL\10\W/THERMOMETER
34 7500688 1 LATCH\SLAM\HEX\2100H
4705214 TANK\ASSY\HYD\3010

6010 TUB GRINDER PARTS REFERENCE



56

DEF TANK

6010 TUB GRINDER PARTS REFERENCE



DEF TANK

ITEM PART QTY. PART DESCRIPTION

1 4704046 2 FLANGE\REINFORCE\LATCH

2 4705959 1 FRM\TANK\DEF

3 4705960 1 SH\DOOR\TANK\DEF

4 4705962 1 CVR\ACCESS\DEF

5 4800166 8 SCR\CSK\ALN\5/16X1\NC

6 4800468 4 SCR\RD\SLOTW#10-24X1/2\NC

7 4900099 8 NUT\TPLCK\5/16\GR8\NC

8 7500907 2 LATCH\COMP\HD

8A 7500908 LATCH\CMPNT\HD\OFFSET;CAM

9 7501068 1 GRMMT\RBBR\3-5/8X3IDX3/8T

10 7501392 2 HINGE\BOLT-ON\270DEG\4-BLT\BLK
11 0900240 1 TANK\DEF (TANK ONLY, NO MOUNTING HARDWARE)

6010 TUB GRINDER PARTS REFERENCE

57



VALVE ENCLOSURE

58

6010 TUB GRINDER PARTS REFERENCE




VALVE ENCLOSURE

ITEM PART QTY. PART DESCRIPTION

1 4502685 1 SH\SHIM\CVR\VALVE

2 4502686 1 CVR\VALVE

3 4502687 1 ASSY\WELD\CVR\VALVE

4 4800914 6 BOLT\FLG\SERR\3/8X1-1/4\NC

5 4900083 6 NUT\INSERT\3/8\.LONG\0.15-0.312\(.418/CD)

6010 TUB GRINDER PARTS REFERENCE

59



HYDRAULIC OIL TANK WITH HOSES AND FITTINGS - VIEW A

ITEM PART QTY. PART DESCRIPTION

1 3701715 1 RETURN\COOLER\HYD\MAIN

2 3701717 1 HOOD LOADER PILOT LINES

3 3701718 2 LINE\TUBE\LOADER

4 3800080 1 FTG\3/4MJICX1/2MP\ST\SOLID

5 3800530 1 FTG\3/4MORX9/16MJIC\ST

6 3800746 1 FTG\1-7/8MORX1-7/8MJIC\ST

7 3800766 1 FTG\3/4MJICX3/4MJICX3/4AMJIC\TEE

8 3800808 1 FTG\1-7/8MORX1-5/8MJIC\ST

9 3800913 1 FTG\1-5/8MJICX1-5/8MJICX1-5/8MJIC
10 3800931 1 FTG\1-7/8MJICX1-5/8MJIC\UNION

11 3800932 1 FTG\-7/8FJICX1-7/8MJICX1-7/8MJIC\RUN;TEE
12 3800933 1 FTG\1-7/8FJICX1-5/8MJIC\ADPT\W/NUT
13 3800934 2 FTG\1-5/8MJICX1MP\ST\SOLID

14 3800956 1 FTG\1-5/8FJICX3/4MJIC

15 3700925 1 HOSE\HYD\3/8X108\9/16FJCX9/16FJC89
16 3700938 1 HOSE\HYD\3/8X36

17 3701023 1 HOSE\HYD\1/2X54\3/4FJICX3/4FJIC\90
18 3700923 1 HOSE\HYD\1-1/4X41

19 3700942 1 HOSE\HYD\1-1/4X44

20 3700943 1 HOSE\HYD\1-1/2X94

6010 TUB GRINDER PARTS REFERENCE



HYDRAULIC OIL TANK WITH HOSES AND FITTINGS - VIEW B

ITEM PART QTY. PART DESCRIPTION

1 3800928 5 FTG\1-7/8MORX1-7/8MOR\90

2 3800740 5 VALVE\BALL\1-1/2\1-7/8FOR\1/4 TURN\W/LOCK
3 3800746 2 FTG\1-7/8MORX1-7/8MJIC\ST

4 3800808 5 FTG\1-7/8MORX1-5/8MJIC\ST

5 3701746 1 HOSE\HYD\1-1/4X40\1-5/8FJCX1-5/8FJC

6 3701746 1 HOSE\HYD\1-1/4X40\1-5/8FJCX1-5/8FJC

7 3701747 1 HOSE\HYD\1-1/4X70\1-5/8FJICX1-5/8FJIC

8 3701748 1 HOSE\HYD\1-1/4X30\1-5/8FJICX1/5/8FJIC\90

9 3701749 1 HOSE\HYD\1-1/2X68\1-5/8FJICX1-7/8FJIC

O ®@ O 0O 0 ©

©

}@ +

ﬁ; m [ﬂ)ﬂ
< L
| ) 4 6 &
25he
7 |

6010 TUB GRINDER PARTS REFERENCE



62

TUB AND CONVEYOR PUMP WITH HOSES AND FITTINGS

6010 TUB GRINDER PARTS REFERENCE



TUB AND CONVEYOR PUMP WITH HOSES AND FITTINGS

ITEM PART QTY. PART DESCRIPTION

1 3800928 2 FTG\1-7/8MORX1-7/8MOR\90

2 3800677 2 FTG\1-1/16MJICX1-1/16MJIC\90

3 3800740 2 VALVE\BALL\1-1/2\1-7/8FOR\1/4 TURN\W/LOCK
4 3800741 2 FTG\1-5/8MORX1-5/8MJIC\90

5 3800808 2 FTG\1-7/8BMORX1-5/8MJIC\ST

6 3800835 2 FTG\1-5/16MORX1-5/16MJIC\45

7 4200208 1 PUMP\HYD\29.4/22.3\RH

8 3701736 1 HOSE\HYD\3/4X39\1-5/16FJICX1-1/16FJIC

9 3701736 1 HOSE\HYD\3/4X39\1-5/16FJICX1-1/16FJIC

10 3701737 1 HOSE\HYD\3/4X27\1-1/16MJCX1-1/16FJIC

1 3701738 1 HOSE\HYD\3/4X53\1-1/16MJICX1-1/16FJIC\90
12 3701746 1 HOSE\HYD\1-1/4X40\1-5/8FJCX1-5/8FJC

13 3701746 1 HOSE\HYD\1-1/4X40\1-5/8FJCX1-5/8FJC

14 3701720 1 TUBE\STL\3/4X33\FJCXFJC

15 3701720 1 TUBE\STL\3/4X33\FJCXFJC

6010 TUB GRINDER PARTS REFERENCE

63



64

TUB AND CONVEYOR VALVE WITH HOSES AND FITTINGS - VIEW A

) ] ~v = )

3

A

) & ~

@‘»h

¥ ‘YE ’

ITEM PART QTY. PART DESCRIPTION

1 3800277 1 FTG\1-1/16MORX1-1/16MJIC\ST

2 3800453 1 FTG\3/4AMORX9/16MJIC\90

3 3800537 2 FTG\3/4MORX3/4MJIC\90

4 3800757 1 FTG\9/16MORX9/16MJIC\90

5 3800808 1 FTG\1-7/8MORX1-5/8MJIC\ST

6 3701730 1 HOSE\HYD\3/8X32\9/16FJICS

7 3700925 1 HOSE\HYD\3/8X108\9/16FJCX9/16FJC89
8 3701733 1 HOSE\HYD\1/2X27.5\3/4FJICSX3/4FJIC90
9 3701734 1 HOSE\HYD\1/2X33\3/4FJICS

10 3701738 1 HOSE\HYD\3/4X53\1-1/16 MJICX1-1/16FJIC\90
11 3701745 1 HOSE\HYD\1X76\1-5/8FJIC90X1-5/16FJC
12 4000584 1 VLV\HYD\TUB;CONV\PS-01561-V VA-01

6010 TUB GRINDER PARTS REFERENCE



TUB AND CONVEYOR VALVE WITH HOSES AND FITTINGS - VIEW B

ITEM PART QTY. PART DESCRIPTION

1 3800277 7 FTG\1-1/16MORX1-1/16MJIC\ST

2 3800477 1 FTG\3/4AMORX3/4MJIC\ST

3 3701008 1 HOSE\HYD\1/2X37\3/4FJICSX3/4FJIC90

4 3701737 1 HOSE\HYD\3/4X27\1-1/16MJCX1-1/16FJIC

5 3701739 1 HOSE\HYD\3/4X31.5\1-1/16MJCX1-1/16FJIC45
6 3701740 1 HOSE\HYD\3/4X28\1-1/16MJCX1-1/16FJIC45
7 3701290 1 HOSE\HYD\3/4X25\1-1/16MJICX1-1/16FJIC\90
8 3701742 1 HOSE\HYD\3/4X22\1-1/16MJICX1-1/16FJIC\90
9 3701743 1 HOSE\HYD\3/4X38\1-1/16FJX1-1/16FJC45DEG
10 3701743 1 HOSE\HYD\3/4X38\1-1/16FJX1-1/16FJC4A5DEG
11 4000584 1 VLV\HYD\TUB;CONV\PS-01561-V VA-01

6010 TUB GRINDER PARTS REFERENCE 65



DISCHARGE CONVEYOR MOTOR WITH HOSES AND FITTINGS

66

ITEM PART QTY. PART DESCRIPTION

1 3800527 2 FTG\7/8MORX1-1/16MJIC\ST

2 3800552 2 CLAMP\HOSE\1-1/4\2HOLES

3 3900010 1 MTR\HYD\24\2000\SAE;A

4 3700896 1 HOSE\HYD\3/4X24\1-1/16MJCX1-1/16FJC45
5 3700897 1 HOSE\HYD\3/4X25\1-1/16MJCX1-1/16FJC45
6 3700761 1 TUBE\STL\3/4X182\1-1/16FJC

7 3700761 1 TUBE\STL\3/4X182\1-1/16FJC

6010 TUB GRINDER PARTS REFERENCE



TUB TILT CYLINDER WITH HOSES AND FITTINGS

ITEM PART QTY. PART DESCRIPTION

1 3800453 2 FTG\3/4MORX9/16MJIC\90

2 4100332 1 CYL\HYD\4-1/2X30\1-3/4-RAM INDUSTRIES
4100234 CYL\HYD\4-1/2X30\1-3/4-CANADIAN TOOL & DIE

3 3701110 1 HOSE\HYD\3/8X92\9/16FJIC

4 3701110 1 HOSE\HYD\3/8X92\9/16FJIC

6010 TUB GRINDER PARTS REFERENCE



68

AUGER HYDRAULICS

A

SEE DETAIL

6010 TUB GRINDER PARTS REFERENCE

A

DETAIL



AUGER HYDRAULICS

ITEM PART QTY. PART DESCRIPTION

1 3701720 1 TUBE\STL\3/4X33\FJCXFJC

2 3701720 1 TUBE\STL\3/4X33\FJCXFJC

3 3800277 2 FTG\1-1/16MORX1-1/16MJIC\ST

4 3800462 1 FTG\1-1/16NUTFJICS

5 3800527 2 FTG\7/8MORX1-1/16MJIC\ST

6 3800535 1 FTG\7/8MORX1-1/16MJIC\90

7 3800542 1 FTG\1-1/16FJICX9/16MJIC\ADPT

8 3800669 1 FTG\MORXMJIC\45

9 3800670 1 FTG\1-1/16FJICX1-1/16MJICX1-1/16MJIC\RUN; TEE
10 3800725 2 FTG\1-1/16MJICX1-1/16MJC\BULKHEAD

11 3800759 1 FTG\9/16FJICSX9/16MJICX9/16MJIC\RUN; TEE
12 3800762 2 FTG\7/16MORX9/16MJIC\90

13 3900005 2 MTR\HYD\14.9\2000\SAE;A

14 3701157 1 HOSE\HYD\3/8X15\9/16FJIC45X9/16FJICS

15 3701362 1 HOSE\HYD\3/8X48\9/16FJIC

16 3701757 1 HOSE\HYD\3/4X39\1-1/16FJX1-1/16FJC4A5DEG
17 3701396 1 HOSE\HYD\3/4X16\1-1/16FJC90X1-1/16FJC
18 3701739 1 HOSE\HYD\3/4X31.5\1-1/16MJCX1-1/16FJIC45
19 3701740 1 HOSE\HYD\3/4X28\1-1/16MJCX1-1/16FJIC45
20 3701758 1 HOSE\HYD\3/4X46\1-1/16FJC90X1-1/16FJC

21 3701759 1 HOSE\HYD\3/4X21\1-1/16MJCX1-1/16FJIC45
22 3701759 1 HOSE\HYD\3/4X21\1-1/16MJCX1-1/16FJIC45

6010 TUB GRINDER PARTS REFERENCE



70

RADIATOR COOLING LINES

e

i

" '////lIIlIIIIII//I/IlIIlII/// al

[ A

21111100 ),
T

/////;'//I///////////n////

6010 TUB GRINDER PARTS REFERENCE

///’I/IIII/I/I////I/IIIIII S



RADIATOR COOLING LINES

ITEM PART QTY. PART DESCRIPTION

1 3701714 2 LINE\COOLER\CLUTCH

2 3701715 1 RETURN\COOLER\HYD\MAIN

3 3701716 1 LINE\SUPPLY\COOLER\MAIN

4 3800274 1 FTG\1-5/16MORX1-5/16MJIC\ST

5 3800470 2 FTG\1-5/8MORX1-5/8MJIC\ST

6 3800486 1 FTG\1-5/8FJICX1-5/8MJICX1-5/8MJIC\RUN; TEE
7 3800497 1 FTG\1-5/16FJICX1-5/16MJICX1-5/16MJIC\RUN;TEE
8 3800646 8 CLAMP\TUBE\2-1/4\2;HOLES

9 3800727 1 FTG\1/56/16MORX1-5/16FJIC\SW

10 3800806 2 FTG\1-5/16MJICX1-5/16FJIC\45

1 3800807 2 FTG\7/8MORX1-5/16MJIC\ST

12 3800913 1 FTG\1-5/8MJICX1-5/8MJICX1-5/8MJIC

13 3800929 5 FTG\1-5/8MJICX1-5/16MJIC\UNION

14 3800936 2 FTG\1-5/8MJICX1-5/8MJIC\90

15 3800947 8 RBBR\1-1/4TUBE\2-3/160DX1-1/4I1D

16 3800956 1 FTG\1-5/8FJICX3/4MJIC

17 4000232 1 VALVE\RELIEF\65PSI\-16PRT

18 3701750 1 HOSE\HYD\3/4X76\1-1/16FJICX1-1/16FJIC
19 3701751 1 HOSE\HYD\3/4X80\1-1/16FJICX1-1/16FJIC
20 3701752 1 HOSE\HYD\1X14\1-5/16FJICX1-5/16FJIC

21 3701753 1 HOSE\HYD\1X60\1-5/8FJICX1-5/16FJIC

22 3701023 1 HOSE\HYD\1/2X54\3/4FJICX3/4FJIC\90

23 3701745 1 HOSE\HYD\1X76\1-5/8FJIC90X1-5/16FJC
24 3701754 1 HOSE\HYD\1X19.5\1-5/8FJICX1-5/16FJIC
25 3701755 1 HOSE\HYD\1X57\1-5/8FJICX1-5/16FJIC

26 3701756 1 HOSE\HYD\1X27\1-5/16FJ90DEGX1-5/8FJC
27 3700923 1 HOSE\HYD\1-1/4X41

6010 TUB GRINDER PARTS REFERENCE



72

AUXILIARY VALVE SUPPLY HOSES AND FITTINGS

6010 TUB GRINDER PARTS REFERENCE



AUXILIARY VALVE SUPPLY HOSES AND FITTINGS

ITEM PART QTY. PART DESCRIPTION

1 3800537 2 FTG\3/4MORX3/4MJIC\90

2 3800757 9 FTG\9/16MORX9/16MJIC\90

3 3701729 1 HOSE\HYD\3/8X46\3/4MJCX9/16FJC
4 3701729 1 HOSE\HYD\3/8X46\3/4MJCX9/16FJC
5 3701729 1 HOSE\HYD\3/8X46\3/4MJCX9/16FJC
6 3701729 1 HOSE\HYD\3/8X46\3/4MJCX9/16FJC
7 3701729 1 HOSE\HYD\3/8X46\3/4MJCX9/16FJC
8 3701729 1 HOSE\HYD\3/8X46\3/4MJCX9/16FJC
9 3701110 1 HOSE\HYD\3/8X92\9/16FJIC

10 3701110 1 HOSE\HYD\3/8X92\9/16FJIC

1 3701730 1 HOSE\HYD\3/8X32\9/16FJICS

12 3701733 1 HOSE\HYD\1/2X27.5\3/4FJICSX3/4FJIC90
13 3701734 1 HOSE\HYD\1/2X33\3/4FJICS

14 4000583 1 VLV\HYD\AUX\BLK\VA2761-15

6010 TUB GRINDER PARTS REFERENCE



74

MANIFOLD BLOCK VALVE WITH HOSES AND FITTINGS

o
m
=

PART

QTY.

PART DESCRIPTION

= O 00 NO O B~ WN -~

3800428
3800453
3700766
3700766
3700766
3700766
3700764
3700764
3700764

0 3700764

A A A A A A A a NN

MNFLD\DBL;TEE\BLK\3/4FOR
FTG\3/4AMORX9/16MJIC\90
HOSE\HYD\3/8X78\3/4MJCX9/16FJC
HOSE\HYD\3/8X78\3/4MJCX9/16FJC
HOSE\HYD\3/8X78\3/4MJCX9/16FJC
HOSE\HYD\3/8X78\3/4MJCX9/16FJC
TUBE\STL\1/2X78\FJCXFJC
TUBE\STL\1/2X78\FJCXFJC
TUBE\STL\1/2X78\FJCXFJC
TUBE\STL\1/2X78\FJCXFJC

6010 TUB GRINDER PARTS REFERENCE



LIFT & FOLD HYDRAULIC CYLINDERS WITH HOSES AND FITTINGS

ITEM PART QTY. PART DESCRIPTION
1 3800428 2 MNFLD\DBL;TEE\BLK\3/4FOR
2 3800530 8 FTG\3/4AMORX9/16MJIC\ST
3 3800538 8 FTG\7/8MORX9/16MJIC\90
4 4100175 2 CYL\HYD\3X36\PARALLEL
5 4100218 2 CYL\HYD\3X30\1-1/2ROD\PARALLEL
6 4700776 2 CLMP\HOSE\3/8
7 3700765 1 HOSE\HYD\3/8X62\9/16FJICS
8 3700765 1 HOSE\HYD\3/8X62\9/16FJICS
9 3700895 1 HOSE\HYD\3/8X30\9/16FJICS
10 3700895 1 HOSE\HYD\3/8X30\9/16FJICS
11 3700759 1 HOSE\HYD\3/8X74\9/16FJICS
12 3700759 1 HOSE\HYD\3/8X74\9/16FJICS
13 3700900 1 HOSE\HYD\3/8X122\9/16FJICS
14 3700900 1 HOSE\HYD\3/8X122\9/16FJICS
NOT SHOWN
3801016 8 FTG\7/8MOR\ORIFICE\0.052

6010 TUB GRINDER PARTS REFERENCE

75



CONVEYOR SWING HYDRAULIC CYLINDER WITH HOSES AND FITTINGS

ITEM PART QTY. PART DESCRIPTION

1 3800453 4 FTG\3/4MORX9/16MJIC\90

2 3800766 2 FTG\3/4MJICX3/4MJICX3/4MJIC\TEE

3 4100210 2 CYL\HYD\2X8\1-1/4RD\WELDE

4 3700813 1 HOSE\HYD\3/8X60\3/4FJCO0X9/16FJC
5 3700812 1 HOSE\HYD\3/8X60\3/4FJCX9/16FJC

6 3700813 1 HOSE\HYD\3/8X60\3/4FJCO0X9/16FJC
7 3700812 1 HOSE\HYD\3/8X60\3/4FJCX9/16FJC

8 3700764 1 TUBE\STL\1/2X78\FJCXFJC

9 3700764 1 TUBE\STL\1/2X78\FJCXFJC

76

6010 TUB GRINDER PARTS REFERENCE



CROSSOVER HOSES - A

ITEM PART QTY. PART DESCRIPTION

1 3701731 1 HOSE\HYD\3/8X24\3/4MJCX9/16MJC
2 3701731 1 HOSE\HYD\3/8X24\3/4MJCX9/16MJC
3 3701721 1 TUBE\STL\1/2X33\FJCXFJC

4 3701721 1 TUBE\STL\1/2X33\FJCXFJC

5 3700764 1 TUBE\STL\1/2X78\FJCXFJC

6 3700764 1 TUBE\STL\1/2X78\FJCXFJC

6010 TUB GRINDER PARTS REFERENCE

77



CROSSOVER HOSES - B

A

o K220)

J“J‘

e

(/

ITEM PART QTY. PART DESCRIPTION

1 3701744 1 HOSE\HYD\3/4X22\1/16MJICX1-1/16MJIC
2 3701744 1 HOSE\HYD\3/4X22\1/16MJICX1-1/16MJIC
3 3701720 1 TUBE\STL\3/4X33\FJCXFJC

4 3701720 1 TUBE\STL\3/4X33\FJCXFJC

5 3700685 1 TUBE\STL\3/4X78\FJCXFJC

6 3700685 1 TUBE\STL\3/4X78\FJCXFJC

78

6010 TUB GRINDER PARTS REFERENCE



CROSSOVER HOSES - C

ITEM PART QTY. PART DESCRIPTION

1 3701731 1 HOSE\HYD\3/8X24\3/4MJCX9/16MJC
2 3701731 1 HOSE\HYD\3/8X24\3/4MJCX9/16MJC
3 3701731 1 HOSE\HYD\3/8X24\3/4MJCX9/16MJC
4 3701731 1 HOSE\HYD\3/8X24\3/4MJCX9/16MJC
5 3701721 1 TUBE\STL\1/2X33\FJCXFJC

6 3701721 1 TUBE\STL\1/2X33\FJCXFJC

7 3701721 1 TUBE\STL\1/2X33\FJCXFJC

8 3701721 1 TUBE\STL\1/2X33\FJCXFJC

9 3700764 1 TUBE\STL\1/2X78\FJCXFJC

10 3700764 1 TUBE\STL\1/2X78\FJCXFJC

11 3700764 1 TUBE\STL\1/2X78\FJCXFJC

12 3700764 1 TUBE\STL\1/2X78\FJCXFJC

6010 TUB GRINDER PARTS REFERENCE

79



80

TUB DRIVE MOTOR WITH HOSES AND FITTINGS

6010 TUB GRINDER PARTS REFERENCE



TUB DRIVE MOTOR WITH HOSES AND FITTINGS

ITEM PART QTY. PART DESCRIPTION

1 3800277 2 FTG\1-1/16MORX1-1/16MJIC\ST

2 3800725 2 FTG\1-1/16MJICX1-1/16MJC\BULKHEAD

3 3800815 1 FTG\9/16MORX3/4MJIC\ST

4 3800827 1 FTG\3/4MJIC\BLKHD\UNION

5 3900057 1 MTR\HYD\HP30\57.4

6 3701732 1 HOSE\HYD\1/2X100\3/4FJICX3/4FJIC

7 3701008 1 HOSE\HYD\1/2X37\3/4FJICSX3/4FJIC90

8 3701743 1 HOSE\HYD\3/4X38\1-1/16FJX1-1/16FJC45DEG
9 3701743 1 HOSE\HYD\3/4X38\1-1/16FJX1-1/16FJC45DEG
10 3700691 1 HOSE\HYD\3/4X89\1-1/16FJCX1-1/16FJC

1 3700691 1 HOSE\HYD\3/4X89\1-1/16FJCX1-1/16FJC

6010 TUB GRINDER PARTS REFERENCE



82

CLUTCH OIL TANK

REAR

6010 TUB GRINDER PARTS REFERENCE




CLUTCH OIL TANK

ITEM PART QTY. PART DESCRIPTION

1 3800277 2 FTG\1-1/16MORX1-1/16MJIC\ST

2 3800294 1 FTG\1-5/16MORX1-1/16MJIC\ST

3 3800427 1 FTG\1-1/4AMPX1FP\BUSH

4 3800467 1 FTG\1-5/16MJICX1MP\ST\SOLID

5 3800527 3 FTG\7/8MORX1-1/16MJIC\ST

6 3800535 2 FTG\7/8MORX1-1/16MJIC\90

7 3800541 1 FTG\1-1/16MJICX3/4MP\90

8 3800668 1 FTG\1-1/16MJICX3/4MOR\ADP

9 3800669 1 FTG\MORXMJIC\45

10 3800721 1 FTG\1-1/4AMPX3/4FP\BUSH

1 3800753 1 FTG\2-1/2MJICX2MP\ST\SOLID

12 4200113 1 PUMP\HYD\15GPM\RH

13 4400059 1 FLTR\COMP\10MIC;ABS

14 3701524 1 HOSE\HYD\3/4X43\1-1/16FJC90X1-1/16FJC
15 3701515 1 HOSE\HYD\3/4X90\1-1/16FJC90X1-1/16FJC
16 3701516 1 HOSE\HYD\3/4X63\1-1/16FJC90X1-1/16FJC
17 3701517 1 HOSE\HYD\3/4X17.5\1-1/16FJCX1-1/16FJC
18 3701750 1 HOSE\HYD\3/4X76\1-1/16FJICX1-1/16FJIC
19 3701751 1 HOSE\HYD\3/4X80\1-1/16FJICX1-1/16FJIC
20 3701419 1 HOSE\HYD\3/4X18\1-1/16FJICX1-1/16FJIC\90
21 3701528 1 HOSE\HYD\1X70\1-5/16FJICX1-5/16FJIC\90
22 3701525 1 HOSE\HYD\2X37.5\2-1/2FJCX2C61FLANGE

6010 TUB GRINDER PARTS REFERENCE



84

HYDRAULIC CLUTCH AND FILTER

=AW\
e e

B

1]

0
) \0\.??
( 0

.’_ 4

VT

6010 TUB GRINDER PARTS REFERENCE



HYDRAULIC CLUTCH AND FILTER

ITEM PART QTY. PART DESCRIPTION

1 3800277 2 FTG\1-1/16MORX1-1/16MJIC\ST

2 3800294 1 FTG\1-5/16MORX1-1/16MJIC\ST

3 3800535 1 FTG\7/8MORX1-1/16MJIC\90

4 3800668 2 FTG\1-1/16MJICX3/4AMOR\ADP

5 3800756 1 CLMP\FLANGE\SPLIT\#61\-32

6 4200113 1 PUMP\HYD\15GPM\RH

7 4400059 1 FLTR\COMP\10MIC;ABS\>

7A 4400073 FLTR\ELMT\10MIC;ABS\1000PSI

7B 5700610 SWITCH\PRESS\FILT;BYPASS

8 3701524 1 HOSE\HYD\3/4X43\1-1/16FJC90X1-1/16FJC
9 3701515 1 HOSE\HYD\3/4X90\1-1/16FJC90X1-1/16FJC
10 3701516 1 HOSE\HYD\3/4X63\1-1/16FJC90X1-1/16FJC
11 3701517 1 HOSE\HYD\3/4X17.5\1-1/16FJCX1-1/16FJC
12 3701528 1 HOSE\HYD\1X70\1-5/16FJICX1-5/16FJIC\90
13 3701525 1 HOSE\HYD\2X37.5\2-1/2FJCX2C61FLANGE
14 0900193 1 CLUTCH\FLEX\HPTO14DF3

6010 TUB GRINDER PARTS REFERENCE

85



86

@ DURATECH’

Clearing the Way for a Better Tomorrow

6010 TUB GRINDER PARTS REFERENCE



CLUTCH TANK

5
m
=

0

|

jec
L

PART QTY. PART DESCRIPTION

©O© 0o NO O~ WN -~

4000290 2 VALVE\HYD\CART\2POS

4000434 2 NUT;O-RING\CART\HPTO

4704003 1 TANK\HYD\15G\HPTO\4012

4704724 2 PAD\TANK\HYD\CLUTCH

5700595 2 VALVE\CLTCH\SOL\24W\770

5700604 1 SWITCH\TEMP\200\NC

5700915 1 TRNSDCR\PRSS\W/DEUTSCH\PTTECH
7500988 1 CAP\FILLER\BREATHER\HPTO
7500996 1 GAUGE\LEVEL\5\W/THERM

6010 TUB GRINDER PARTS REFERENCE

87



88

GRAPPLE LOADER PUMP AND PILOT VALVE (OPTION)

6010 TUB GRINDER PARTS REFERENCE



GRAPPLE LOADER PUMP AND PILOT VALVE (OPTION)

ITEM PART QTY. PART DESCRIPTION

1 3800928 3 FTG\1-7/8MORX1-7/8MOR\90

2 3701717 2 HOOD LOADER PILOT LINES

3 3701719 2 LINE\TUBE\LOADER

4 3800497 1 FTG\1-5/16FJICX1-5/16MJICX1-5/16MJIC\RUN;TEE
5 3800527 1 FTG\7/8MORX1-1/16MJIC\ST

6 3800528 1 FTG\1-1/16MORX9/16MJIC\ST

7 3800530 1 FTG\3/4AMORX9/16MJIC\ST

8 3800532 2 FTG\1-1/16MORX1-1/16MJIC\45

9 3800581 2 FTG\1-5/8MORX1-5/8MJIC\45

10 3800740 3 VALVE\BALL\1-1/2\1-7/8FOR\1/4 TURN\W/LOCK
1 3800746 1 FTG\1-7/8BMORX1-7/8MJIC\ST

12 3800766 1 FTG\3/4MJICX3/4MJICX3/4AMJIC\TEE

13 3800808 2 FTG\1-7/8MORX1-5/8MJIC\ST

14 3800835 2 FTG\1-5/16MORX1-5/16MJIC\45

15 3800837 1 FTG\1-1/16MORX1-5/8MJIC\ST

16 3800929 2 FTG\1-5/8MJICX1-5/16MJIC\UNION

17 3800970 1 FTG\9/16MJICX9/16FJICX7/16FOR\GAUGE;PORT,TEE
18 3800971 1 FTG\7/16MOR\DIAG\MALE;QUICK;CPLR

19 4000503 1 VALVE\HYD\PILOT\LOADER

20 4200126 1 PUMP\HYD\GEAR\1.27CID

21 4200203 1 PUMP\HYD\35\25\LOADER\LH

22 3700936 1 HOSE\HYD\3/8X44

23 3700938 1 HOSE\HYD\3/8X36

24 3700933 1 HOSE\HYD\3/4X63

25 3701130 1 HOSE\HYD\3/4X40\1-1/16FJC90X1-1/16FJC

26 3700931 1 HOSE\HYD\1X100

27 3700932 1 HOSE\HYD\1X94

28 3701747 1 HOSE\HYD\1-1/4X70\1-5/8FJICX1-5/8FJIC

29 3701748 1 HOSE\HYD\1-1/4X30\1-5/8FJICX1/5/8FJIC\90
30 3701749 1 HOSE\HYD\1-1/2X68\1-5/8FJICX1-7/8FJIC

6010 TUB GRINDER PARTS REFERENCE



920

@ DURATECH’

Clearing the Way for a Better Tomorrow

6010 TUB GRINDER PARTS REFERENCE



CLUTCH FILTER

ITEM PART QTY. PART DESCRIPTION

1 4400059 1 FLTR\COMP\10MIC;ABS\

2 4400073 1 FLTR\ELMT\10MIC;ABS\1000
3 5700610 1 SWITCH\PRESS\FILT;BYPASS

N

6010 TUB GRINDER PARTS REFERENCE

91



HYDRAULIC TUB AND CONVEYOR VALVE 4000584

ITEM PART QTY. PART DESCRIPTION

1 4000320 1 VALVE\RELIEF\2000#\

2 4000349 1 VALVE\HYD\CART\RELIEF\2500

3 4000444 4 VALVE\HYD\SOL\24\V\E8\DTZ\

4 4000445 2 VALVE\CART\VENTED PRESS BLOCK

5 4000456 4 PILOTED THREE WAY SPOOL

6 4000510 1 VLV\HYD\RELIEF\CART\3000

7 4000584 1 VLV\HYD\TUB;CONV\PS-01561-V VA-01

8 4000590 2 VLV\PRP\FLOW\CNTRL\2STG\35GPM

9 4000591 2 VALVE\HYD\SOL\24V\EHPR\DTZ\

10 4000592 1 VALVE\HYD\CART\CHECK\CV0820\10P

11 4000593 1 VALVE\HYD\CART\CHECK\CV1620\5P

12 4000594 1 VALVE\HYD\CART\COMP\150PSI

13 4000595 2 VALVE\HYD\CART\3POS,4WAY\OPEN:CENTER
14 4000596 1 VALVE\HYD\CART\FLO;CNTRL\0.1GPM\FXD\PR;COMP
15 4000597 1 VLV\HYD\RELIEF\CART\2250

6010 TUB GRINDER PARTS REFERENCE



HYDRAULIC AUXILIARY VALVE 4000583

ITEM PART QTY. PART DESCRIPTION

1 4000230 3 VALVE\HYD\PILOT\PISTON

2 4000231 6 VALVE\HYD\CART\CHECK\CV0820\100P
3 4000446 1 VALVE\CHECK\CART\CV1020

4 4000550 5 VALVE\HYD\CART\5WAY;3POS

5 4000583 1 VLV\HYD\AUX\BLK\VA2761-15

6 4000587 12 VLV\COIL\24VDC

7 4000588 1 VALVE\HYD\CART\PROPOR\5WAY

8 4000589 6 VALVE\CART\CNTRBLNC\2.5:1

9 4000599 1 VALVE\HYD\CART\COMP\80PSN\5GPM

6010 TUB GRINDER PARTS REFERENCE

93



94

HYDRAULIC TUBE CLAMP ASSEMBLIES

6010 TUB GRINDER PARTS REFERENCE



HYDRAULIC TUBE CLAMP ASSEMBLIES

ITEM PART QTY. PART DESCRIPTION

1-1/4 TUBE CLAMP

1 3800551 2 CLAMP\HOSE\1-1/4\4HOLES

2 3800552 2 CLAMP\HOSE\1-1/4\2HOLES

3 4800013 4 BOLT\HEX\5/16X1

4 3800649 BUSH\RBBR\1TUBE\1-1/40DX1IDX1-1/4L
30mmODX25mmID

4 3800650 BUSH\RBBR\3/4TUBE\1-1/40DX3/4IDX1-1/4L
30mmODX19mmID

4 3800651 BUSH\RBBR\5/8 TUBE\1-1/40DX5/8IDX1-1/4L
30mmODX16mmID

4 3800652 BUSH\RBBR\1/2TUBE\1-1/40DX1/2IDX1-1/4L
30mmODX13mmID

6 4800603 3 NUT\STACK\5/16X1-3/4\NC

7 4800604 1 BOLT\STUD\5/16X1-3/8\NC

8 3800654 2 HLDR\5/16BOLT\WELDON

2-1/4 TUBE CLAMP

2 3800646 2 CLAMP\TUBE\2-1/4\2;HOLES

3 4800003 4 BOLT\HEX\3/8X1

3 4800098 4 BOLT\HEX\3/8X1-1/4

4 3800647 BUSH\RBBR\1-3/4TUBE\2-1/40DX1-3/4ID
57mmODX44mmID

4 3800648 BUSH\RBBR\1TUBE\2-1/40DX11D
57mmODX25mmID

6 4900153 3 NUT\STACK\3/8X2-3/4\NC

7 4800614 1 BOLT\STUD\3/8X2\NC

8 3800653 2 HLDR\3/8BOLT\WELDON

6010 TUB GRINDER PARTS REFERENCE

95



96

ORBIT MOTOR

6010 TUB GRINDER PARTS REFERENCE



ORBIT MOTOR

ITEM PART QTY. PART DESCRIPTION

3 3900010 1 MTR\HYD\24\2000\SAE;A;\2-BOLT\7/8FOR\1-1/4SFT
1 6200004 1 KEY\SQ\5/16X1-1/2

2 3900011 1 MTG FLG(2000 SER)

4 7501005 1 SEALKIT

ITEM PART QTY. DESCRIPTION

3 3900021 1 MTR\HYD\8\2000\

1 6200004 1 KEY\SQ\5/16X1-1/2

2 3900011 1 MTG FLG(2000 SER)

4 7501005 1 SEALKIT

6010 TUB GRINDER PARTS REFERENCE

97



98

HYDRAULIC CYLINDER SEALS AND OTHER ITEMS

6010 TUB GRINDER PARTS REFERENCE



HYDRAULIC CYLINDER SEALS AND OTHER ITEMS

ITEM PART QTY. PART DESCRIPTION
4100175 CYL\HYD\3X36\PARALLEL\CLEV\7/80-RING (DISCHARGE FOLD CYLINDER)
1 4100103 1 CYL\HYD\KIT\SEAL\3\1-1/2” ROD
2 4100132 1 CYL\HYD\YOKE
3 4100174 1 CYL\HYD\ROD\1-1/2\3X36
4 4100102 1 CYL\HYD\GLAND\1-1/2" ROD
5 4100104 1 CYL\HYD\PISTON\3”
4100185 CYL\HYD\3-1/2X8\TIE\3/4 O-RING PORTS (TUB COVER CYLINDER)
1 4100251 1 CYL\HYD\SEAL;KIT\3X1-3/8
4 4100287 CYL\HYD\BUTT\END-CAP\3-1/2\ FOR 4100185
4100210 CYL\HYD\2X8\1-1/4RD\WELDED\#8ORB\INLINE W_PIN\RAM
(DISCHARGE SWING CYLINDER)
1 4100093 CYL\HYD\SEAL;KIT\2 X 8
4100218 CYL\HYD\3X30\1-1/2ROD\7/8FOR\PARALLEL (DISCHARGE LIFT CYLINDER)
1 4100143 CYL\HYD\SEAL;KIT\3X1-1/2
3 4100098 ROD\CYL\1-1/2;RAM\3X30
4100226 CYL\HYD\2X8\1-1/4RD\WELDEDW#8ORB\INLINE W_PIN\CTD
(DISCHARGE SWING CYLINDER)
1 4100228 SEAL\KIT\2\1-1/4RD\CTD
4100234 CYL\HYD\4-1/2X30\1-3/4\CTD (TUB TILT CYLINDER)
1 4100223 KIT\SEAL\4-1/2X1-3/4RD\CTD
4100332 CYL\HYD\4-1/2X30\1-3/4\RAM (TUB TILT CYLINDER)
4100214 KIT\SEAL\CYL\HYD\4-1/2X24\1-3/4” ROD

6010 TUB GRINDER PARTS REFERENCE

99



& DURATECH’

Clearing the Way for a Better Tomorrow

100 6010 TUB GRINDER PARTS REFERENCE



BELLY AUGER, DISCHARGE CONVEYOR AND TUB DRIVE
HYDRAULIC SCHEMATIC - SEE FOLD OUTS PAGE FO-1 IN
APPENDIX A AT THE END OF THE MANUAL

HYDRAULIC CYLINDER SCHEMATIC - SEE FOLD OUTS PAGE
FO-2 IN APPENDIX A AT THE END OF THE MANUAL

MAIN CONTROL PANEL HARNESS - 5701213 - SEE FOLD OUTS
PAGE FO-3 IN APPENDIX A AT THE END OF THE MANUAL

MACHINE VALVES HARNESS - 5701214 - SEE FOLD OUTS PAGE
FO-4 IN APPENDIX A AT THE END OF THE MANUAL

CONTROL PANEL LOADER HARNESS - 5701216 - SEE FOLD OUTS
PAGE FO-5 IN APPENDIX A AT THE END OF THE MANUAL

MACHINE GRAPPLE LOADER HARNESS - SEE FOLD OUTS PAGE
FO-6 IN APPENDIX A AT THE END OF THE MANUAL

LOADER CAB BULKHEAD HARNESS - SEE FOLD OUTS PAGE FO-7
IN APPENDIX A AT THE END OF THE MANUAL

6010 TUB GRINDER PARTS REFERENCE

101



5700984

CLUTCH WIRING PLC

@T3IHS 2e6/1£6/0e6 S
(3073IHS ILHM 2€6 -
(30TIHS XOv1d 166 -0

(3073HSA3Y 0¢6

AT3HS €26/ez6 -0
(3QTAIHS XOv1d €26 -N
(3ATEIHS Q34 <6 -
(13IHS 2I6h16 -1
(3ATHS XOV1a Cl6 N
(30T3IHS a4 116 T

QT3IHS 04 HLIM Selvd GILSIML MY 81 - STUIM Q3T TIIHS 9NId MOvV19 ‘g
QAQTIHS ALHM 266 78

(3AT3IHS XOVTd 1€6 -1id

(30T3IHS ¥V €26 €4
(3QTEIHS d3d¢e6 -¢d

8Scl-90N1d
9N1d - LNdLNO ¥IMOd N 126 -1

I

|

|

|

|

: Q3qTIHSAN 056 018
|

W N”_mﬁw . Nid NOTEARZ MOTI3A 626 68
! 03000 N TS - 7,Nld LHM 8106 8106| OMTd HOIH Y. MOTI3A 6264 88
, RETheN .

m A S0 143034 A- ZS00.6 . ONd MOT.8. NIFH0 6¢641 L8
W QU600LS 8,Y189 AT3IHS XOV1d 926 -9

. N, ¥106%6 UAXVAXXXVA

m IS0 | | oy worgiss ompvlimal , NV, T (HIEEERSE =
, £6010.6 uoneisul o} wiy‘G3LOINNOI LON QT3IHS 92639526 QT3S 9261526 44
7 .

|

|

4033dS 1NdLNO. T38v1

(3ATHS XOV1a Cl6 TV
(30TAIHS 34 116 -1

4d33dS LNdNIL T3V

NYO 016 -0IY
N9 016 H OIA 606 Y
0IA606 -9
S TR TR a  Bnawmg o
| $91Td ANNOYD OL JUIHM 206 sl SINId Y905 $9NTd ANNOYD OL FLIM V206 3LIHM 206 -2¥
INd V063 | [\ g
, % NId 906 0¥
| Ll e el @ 2 He il 8800 QYONVLS- 03995
: AY134 ¥3MOd LTOA 72 1050045 Moy o 912104 SSINYYH ¥3QVO01-T g€l - &Y
AROWET AZHO 706 Y
NYgE0s 0 | )
TeaEe | Y7 0N mﬂwmwwmw
oHogs Y ! ;
1d STHTHEH o |
: 940 106 -1y
e - el ONTd AFHD 'V
3909 TN4(034 500
(.9) ONI¥[0r#{a34 590 s g
940 V108 — 0
035N SSINN HH03dVL SHOVF GR¥e | [ |0 CroloLs
() ONIY 01# 34 00} 1—== o] | SUDIVI¥ENYOL (0
(,8) ONIY O (13 YOO © |9
w._m C_._m E. (.6} ONIM 01#a34 001 = |©
! d er0l0LS
SGLHOM QM 0} = % HINVIE diN S (1)
0620045
Vg Ssna
6820045
WNSOTON ¥IHY3E Lo

6010 TUB GRINDER PARTS REFERENCE

102



5700985

CLUTCH WIRING HARNESS

@3LO3NNOJ LON QT3IHS ¢€6?1£68086
o7 INOS SBLE ILIHM 2€6
aba INOS SBLE HOVE 166

«on IXOS SBLE 034 06
G1600.S - 43ONASNYYL FUNSSd

«eu DIOS 314 206
uba IXOS FONVYHO 7106

¥0900.G - HOLIMS diN3L

ubu IXOS 31dHNd 606
«0n IMOS 3LIHM 7106
«d48d.
66500.G - AION310S Wd

aba IXOS N3THO 016
oo INDS ALIHM ALOG
WYANQ.

66500.5 - AION3T0S 440/NO

|
|
|
: ; SN0
=l 1L IOS NI 808 |
g et o DIOSILHMEX 106 |
A3HOH06 = | |+ | 7~ JONVIOXIOG NOJv3E |
|
 0e0 20d-57:90 10 |
HOLIMS LINTYO0TH3LNI 8N | phsain |
£62004 7 %S 3LIHM X 106 |
NOOV3 |
|
2106 |
2% g e - |
B e (106 10 |
__.v “

__.v

210 g5 106
A6
X/06

XIS ¢ NMOYE €06
IXOS 41 JONVHO AL06
01900£G - HOLIMS ¥3L114

4033dS LNdLNO. T8V
(8900.G - dMXld d33dS LNdLNO

4033dS LNdNI. 1387
(890025 - dMXJld d33dS LNdNI

LN79 X4} s18puub qnj 68600.¢

«&u IXOS ATAIHS €26%8CC6
«u IXOS SBLNMIVE €26
aba IMOS S8L 034 CC6

€ IS QTAIHSCI68116
oo IIOS SBLOOVIEC16
aba INOS S8 03 116

F———————————_—_—_— e ———_—— — — — — =

@T3IHS €6/1€6/0¢6 -S
Q3QTIHS FLIHM €6 -
Q3QTIHS ¥Ov1d 1€6 -0

Q3QT3HSA3Y 0€6 d

@T3IHS €26/cc6
@3QT3HS MJv1d €26
(3d719IHS a3y cc6
QT3S 1616 -
(3d13IHS XOv1d ¢16
Q3QT3HS a3 116
NYO 016 H

OIA 606 -9

31IHM D06 -4

YNId Y906 -3

AFHO 706 -0
K

-d

Y

4= 2 o

A

]
—

N&d €06
3N74 206
040 106

690-LS €C-¥¢-9€aH av3HINg

103

6010 TUB GRINDER PARTS REFERENCE



5700527

TAIL LIGHT WIRING HARNESS

eos =

(LN3DSIANYONI 3Y .2/1:2)(2020025 SI LIWWOHS) 00200L5

\\ (a30NTONI LIWNOYO ‘C1 G3Y 2/1-7) 1980025

LHM

S

=

o
/

Ve
®
P\

(Q3aNTONI LIWWOYO Q1 438N .211-2) §L010L6

(LN3OSIANYONI ¥38NY .2/42)(2020045 SI LINNOYD) £0200L5 \

Hovie

LHM

%
\ ILHM

(LN3DSIANYONI Q34 ) 10200L6
(Q3QMIONI LIWWOY¥S ‘T3 QY ) 098006

Vg
((EX
3LHM

i N
[EY
EIT

Xovig

JLHM

o

(IN3DSIANYONI 03 .2/1»2)(202002G ST LINWOND) 00200L5
(@3aNTONI LIWWOYD ‘a3 a8 .2/1-2) 1980028

0L0E\LHOIMNYYH
£2900.G

Ve

@ ETTY

=

)
L\ o @ ?
(TR B ’ rr_\
4 i m v o ETT /|
4 Ll.t YOVg u
§ LS 59 3
- < u [EN u ® © ®
NI389 ®
u u NMOgg M
L\ ®
Np—@
L—®
1100025
AN
N+
e

(LNBOSIANYONI ¥38WY ,2/,2)(2020025 SI LINWOYS) £020045

(G3ANTONI LIWNOY ‘031 43BNV .21-7) SHOLOLS

\

6010 TUB GRINDER PARTS REFERENCE

104



ELECTRICAL PARTS LIST

ITEM  PART
5700016 SWITCH\BATT\DISCONNECT

5700028 SWITCH\MAINT\PB\RED\MUSH>800T-FX6A1
5700029 DECAL\LEGEND\E-STOP\800T-X618

5700045 TUBE\HT;SRK\1.1-.375\BLK>1-1/2L

5700195 TUBE\HT;SRK\1.1-.375\RED>1-1/2L

5700202 LAMP\GRMMT\2-1/2\KIT\>\W/PLUG\142-18K
5700206 TERM\RING\3/8\4GA

5700233 SWITCH\LIMIT\802T-ATP

5700234 LEVER\LIMIT\SWITCH\802T-2

5700289 ENCL\BRKR\CRCT\7-POLE

5700290 TERM\BAR\BUS\8-POLE

5700314 CONN\CORD\LIQ-TITE\1/2MP>X3/8-1/2;CORD\
5700329 SWITCH\RCKR\PLUG

5700333 SWITCH\RCKR\MNT\PNL\END

5700340 ACTTR\TOOL\REMOVAL\44381

5700352 CBL\BATT\BLKW#4

5700353 CBL\BATT\RED\#4

5700360 BOOT\BTTRY\POST\RED

5700361 BOOT\BTTRY\POST\BLK

5700448 SWITCH\RCKR\MNT\PNL\MIDDL

5700455 TERM\RING\1/4\#4

5700480 RELAY\SPDT\24\V\20A\5T\DIOW/DIODE
5700493 SWITCH\LIMIT\N.O.\B9111E1092

5700504 RELAY\POWR\24\V\SPST\W/RES

5700514 SWITCH\MOM\PB\GRN\1NO;1NC

5700527 HARN\LIGHT\3010

5700542 SWITCH\RCKR\DPDT\24VUNLIT15A\AMOMNTRY\W/RAISED BRCKT
5700632 TERM\RING\1/2\#4

5700721 KEY\SWITCH\BATT,;DISCON

5700747 LIGHT\WHT\10-30V\LED

5700821 BRKR\CRCT\60A\MAN;RESET\SURF

5700848 TERM\BATT\POS\2/0\EXTRA;POST

5700879 HARN\SWITCH\POWER UNIT\W/ROUND PLUG for 4000267
5701034 ALARM\ELEC\BACK-UP\

5701042 BRKR\CRCT\10A\AUTO\TYPEINMETAL\24VDC
5701043 BRKR\CRCT\15A\AUTO\TYPEINMETAL\24VDC
5701044 BRKR\CRCT\30A\AUTO\TYPEINMETAL\24VDC
5701091 CONN\HARN\POWER UNIT\W/ROUND PLUG for 4000267
5701131 LAMP\LED\TAIL\12&24VDC\4\RED

5701133 LAMP\GRMMT\4\FOR 5701131 & 5701132
5701134 LAMP\CONN\PLUG\3PIN for 5701131&5701132
5701135 LAMP\LED\TAIL\12&24VDC\2-1/2\RED\
5701157 SENSOR\SPEED\1030

5701166 BATT\12VDC\GROUP31

5701176 LAMP\LED\10\1750LUMEN\12-24V

5701188 DISPLAY\WACHENDORF\A6PS-00036-EDS-01
5701193 CONN\RECEPT\MULTN6\DTZ\Y\3POLE
5701210 CNTRL\EATON\HFX48PS-00036-ECR-01
5701211 CNTRL\EATON\HFX20PS-00036-ECR-02
5701213 HARN\BH\PNL\MAIN\1150\T4\2019

5701214 HARN\BH\MACH\VALVES\T4\2019

5701215 HARN\BH\MACH\SNSR&LGHTS\T4\2019
5701216 HARN\BH\PNL\LOADER;OPT\1150\T4\2019
5701217 HARN\BH\MACH\LOADER;OPT\1150\T4\2019
5701218 HARN\BH\CAB\LOADER;OPT\T4\2019
5701219 HARN\BH\POWER\PNL\1RELAY

5701220 HARN\BH\POWER\PNL\2RELAYS

5701222 HARN\BH\PNL\CAT TIER4

5701224 HARN\BH\MACH\T4\3010:1150\POWER
5701225 HARN\BH\MACH\T4\1150;3010;GL\POWER
5701226 KEYPAD\8;BUTTON

5701227 HARN\BH\MACH\CAT TIER4

5701228 KIT\MTG\DISPLAY\WACHENDORF\A6
7500682 GAUGE\FUEL\SENDING\23"\HD12

7500706 GAUGE\FUEL\24\\>101584

6010 TUB GRINDER PARTS REFERENCE

105



UNIVERSAL AIR BRAKE PARTS

106 6010 TUB GRINDER PARTS REFERENCE



UNIVERSAL AIR BRAKE PARTS

ITEM PART QTY. PART DESCRIPTION
1 2500957 1 TANK\AIR\2880\2BUNG/1SIDE
2 3800173 1 FTG\3/8MP\PLUG\HEX
3 3800518 1 FTG\AIR\1/4AMP\DRAIN\BRS
4 3800520 2 FTG\AIR\1/2COMPX3/8MP\ADPT\BRS\LW
5 3800554 2 FTG\AIR\1/2COMPX3/8MP\90
6 3800640 2 FTG\AIR\3/8FP\BLKHD\BUSH
7 3800782 1 FTG\AIR\3/8COMPX1/4AMP\ADPT\BRS\LW
8 3800785 6 FTG\AIR\3/8COMPRUBX3/8MP\ADPT\LW
9 3800786 2 FTG\BRS\3/8MPX3/8FPX3/8FP
10 3800787 1 FTG\AIR\1/2COMPX1/4AMP\ADPT\BRS\LW
11 7500461 1 GLAD HAND SERVICE
12 7500462 1 GLAD HAND EMERGENCY
13 AIR3_3010 1 LEFT-RIGHT REAR EMERGENCY CHAMBER
14 AIR4_3010 1 LEFT-RIGHT FRONT EMERGENCY CHAMBER
3700463  per ft HOSE\AIR\3/8\NYLON\BRK
3700464  perft HOSE\AIR\1/2\NYLON\BRK
3700636  per ft HOSE\AIR\3/8\RUBBER\BRK

6010 TUB GRINDER PARTS REFERENCE

107



UNITED STATES AIR BRAKES

VALVE AND CHAMBERS

108 6010 TUB GRINDER PARTS REFERENCE



UNITED STATES AIR BRAKES

ITEM PART QTY. PART DESCRIPTION

1 3010_BRAKES_US_VERSION 1 3010_BRAKES_US_VERSION

2 2500956 1 VLV\BRK\FULL FUNC\NON ABS

3 3800173 2 FTG\3/8MP\PLUG\HEX

4 3800441 1 FTG\3/4MP\PLUG\HEX

5 3800776 1 FTG\AIR\1/2COMPX3/8MP\45D

6 3800782 2 FTG\AIR\3/8COMPX1/4MP\ADPT\BRS\LW

7 3800785 1 FTG\AIR\3/8COMPRUBX3/8MP\ADPT\LW

8 AIR_3 3010 _1155 1 LEFT-RIGHT REAR EMERGENCY CHAMBER

9 AIR_4_3010_1155 1 LEFT-RIGHT FRONT EMERGENCY CHAMBER

10 AIR_1_3010_1155 1 EMERGENCY_SUPPLY

11 AIR_2 3010_1155 1 SERVICE

12 AIR_5_3010_1155 1 SUPPLY TO FRONT EMERGENCY CHAMBERS
13 AIR_6_3010_1155 1 SUPPLY TO REAR EMERGENCY CHAMBERS

14 AIR_7_3010_1155 1 DELIVERY TO FRONT LEFT SERVICE CHAMBER
15 AIR_8 3010_1155 1 DELIVERY TO FRONT RIGHT SERVICE CHAMBER
16 AIR_9 3010_1155 1 DELIVERY TO REAR LEFT SERVICE CHAMBER
17 AIR_10_3010_1155 1 DELIVERY TO REAR RIGHT SERVICE CHAMBER

3700463 per ft
3700464 per ft
3700636 per ft

HOSE\AIR\3/8\NYLON\BRK
HOSE\AIR\1/2ANYLON\BRK
HOSE\AIR\3/8\RUBBER\BRK

6010 TUB GRINDER PARTS REFERENCE

109



AUSTRAILIAN AIR BRAKES

23

33

TANK AND VALVES

VALVE AND CHAMBERS

110 6010 TUB GRINDER PARTS REFERENCE



AUSTRAILIAN AIR BRAKES

ITEM PART QTY. PART DESCRIPTION
1 2500919 1 TANK\AIR\2880\1BUNG/2SIDE
2 2500939 2 VALVE\ABS\RV040
3 2500957 1 TANK\AIR\2880\2BUNG/1SIDE
4 3800005 2 FTG\1/2MP\CLOSE\NIPPLE
5 3800010 2 FTG\3/4MPX1/2FP\BUSH
6 3800173 2 FTG\3/8MP\PLUG\HEX
7 3800190 1 FTG\AIR\3/8COMPX3/8COMPX3/8MP\BR;TEE
8 3800194 1 FTG\AIR\3/8COMPX3/8MP\90
9 3800281 2 FTG\1/4AMP\PLUG\ALN
10 3800326 10 FTG\3/8MP\PLUG\ALN
11 3800441 1 FTG\3/4MP\PLUG\HEX
12 3800518 2 FTG\AIR\1/4MP\DRAIN\BRS
13 3800520 4 FTG\AIR\1/2COMPX3/8MP\ADPT\BRS\LW
14 3800554 3 FTG\AIR\1/2COMPX3/8MP\90
15 3800640 2 FTG\AIR\3/8FP\BLKHD\BUSH
16 3800782 1 FTG\AIR\3/8COMPX1/4MP\ADPT\BRS\LW
17 3800785 12 FTG\AIR\3/8COMPRUBX3/8MP\ADPT\LW
18 3800786 2 FTG\BRS\3/8MPX3/8FPX3/8FP
19 3800787 1 FTG\AIR\1/2COMPX1/4MP\ADPT\BRS\LW
20 7500461 1 GLAD HAND SERVICE
21 7500462 1 GLAD HAND EMERGENCY
22 AIR_1 3010 1 EMERGENCY_SUPPLY
23 AIR_2 3010 1 SERVICE
24 AIR_3 3010 1 LEFT-RIGHT REAR EMERGENCY CHAMBER
25 AIR_4 3010 1 LEFT-RIGHT FRONT EMERGENCY CHAMBER
26 AIR_5 3010 1 SUPPLY TO FRONT EMERGENCY CHAMBERS
27 AIR_6_3010 1 SUPPLY TO REAR EMERGENCY CHAMBERS
28 AIR_7 3010 1 DELIVERY TO FRONT LEFT CHAMBER
29 AIR_8 3010 1 DELIVERY TO FRONT RIGHT CHAMBER
30 AIR_9 3010 1 DELIVERY TO REAR LEFT CHAMBER
31 AIR_10_3010 1 DELIVERY TO REAR RIGHT CHAMBER
32 AIR_12_3010 1 SERVICE
33 AIR_13 3010 1 TANK SUPPLY
34 SR38 1 springbrake valve
3700463  per ft HOSE\AIR\3/8\NYLON\BRK
3700464  per ft HOSE\AIR\1/2\ANYLON\BRK
3700636  per ft HOSE\AIR\3/8\RUBBER\BRK

6010 TUB GRINDER PARTS REFERENCE

111



ABS AIR BRAKES

TANK AND VALVES

112 6010 TUB GRINDER PARTS REFERENCE



ABS AIR BRAKES

ITEM  PART QTY. PART DESCRIPTION
1 3010_BRAKES_ABS_VERSION 1 3010_BRAKES_ABS_VERSION
2 2500919 1 TANK\AIR\2880\1BUNG/2SIDE
3 2500932 1 VALVE\AIR\SPRING\RT4
4 2500939 2 VALVE\ABS\RV040
5 2500957 1 TANK\AIR\2880\2BUNG/1SIDE
6 3800005 2 FTG\1/2MP\CLOSE\NIPPLE
7 3800010 2 FTG\3/4MPX1/2FP\BUSH
8 3800173 2 FTG\3/8MP\PLUG\HEX
9 3800190 2 FTG\AIR\3/8COMPX3/8COMPX3/8MP\BR: TEE
10 3800193 1 FTG\3/4MPX1/2MP\NPL
11 3800194 1 FTG\AIR\3/8COMPX3/8MP\90
12 3800326 12 FTG\3/8MP\PLUG\ALN
13 3800441 1 FTG\3/4MP\PLUG\HEX
14 3800518 2 FTG\AIR\1/4MP\DRAIN\BRS
15 3800520 4 FTG\AIR\1/2COMPX3/8MP\ADPT\BRS\LW
16 3800554 3 FTG\AIR\1/2COMPX3/8MP\90
17 3800785 12 FTG\AIR\3/8COMPRUBX3/8MP\ADPT\LW
18 AIR_1_3010_ABS 1 EMERGENCY_SUPPLY
19 AIR_2_3010_ABS 1 SERVICE
20 AIR_3_3010_ABS 1 LEFT-RIGHT REAR EMERGENCY CHAMBER
21 AIR_4_3010_ABS 1 LEFT-RIGHT FRONT EMERGENCY CHAMBER
22 AIR_5_3010_ABS 1 SUPPLY TO FRONT EMERGENCY CHAMBERS
23 AIR_6_3010_ABS 1 SUPPLY TO REAR EMERGENCY CHAMBERS
24 AIR_7_3010_ABS 1 DELIVERY TO FRONT LEFT CHAMBER
25 AIR_8_3010_ABS 1 DELIVERY TO FRONT RIGHT CHAMBER
26 AIR_9 3010_ABS 1 DELIVERY TO REAR LEFT CHAMBER
27 AIR_10_3010_ABS 1 DELIVERY TO REAR RIGHT CHAMBER
28 AIR_11_3010_ABS 1 SERVICE
29 AIR_12_3010_ABS 1 SERVICE
30 AIR_13_3010_ABS 1 TANK SUPPLY
3700463 per ft HOSE\AIR\3/8\NYLON\BRK
3700464 per ft HOSE\AIR\1/2\NYLON\BRK
3700636 per ft HOSE\AIR\3/8\RUBBER\BRK

6010 TUB GRINDER PARTS REFERENCE 113



MILL COVER ASSEMBLY

114 6010 TUB GRINDER PARTS REFERENCE



MILL COVER ASSEMBLY

ITEM PART QTY. PART DESCRIPTION
1 4703764 1 CVR\WMILL

2 4800017 5 BOLT\HEX\3/4X3

3 4900139 5 NUT\TPLCK\3/4\GR8\NC
4 5000005 10 WASH\FLAT\3/4

6010 TUB GRINDER PARTS REFERENCE

115



BBBBBBBBBBBBBBBB

RRRRRRRRRRRRRRRRRRRRRRRRRRRR



TUB COVER ASSEMBLY

ITEM PART QTY. PART DESCRIPTION

1 3800453 5 FTG\3/4AMORX9/16MJIC\90

2 3800483 2 FTG\3/4AMORX3/4MJICX3/4MJIC\RUN;TEE
3 3800588 2 FTG\3/4MJICX3/4MJICX3/4AMOR\TEE
4 4700776 13 CLMP\HOSE\3/8

5 4702627 1 FRM\OBJATHROWN\TOP\HD10

6 4702628 1 FRM\OBJATHROWN\SIDE\HD 10

7 4702633 2 SCRN\WIRE\FRM\OBJ\THROWN

8 4702634 5 FLAT\CLMP\SCRN\FRM\OBJA\THROWN
9 4702635 2 ANGLE\SCRN\OBJATHROWN

10 4703031 4 FLAT\CLMP\SCRN\TC\HD10

1 4703729 1 BRKT\LOWER\COVER\TOC

12 4704099 2 BMPR\CNVYR\DISCH

13 4704224 2 ASSY\STAND\COVER\TUB (OPTION)
14 4800018 4 BOLT\HEX\1/2X1-1/4

15 4800029 16 BOLT\HEX\3/8X2-1/2

16 4800114 12 BOLT\HEX\1/2X2

17 4800142 35 BOLT\HEX\3/8X1-3/4

18 4800146 20 BOLT\HEX\3/8X2

19 4800601 2 BOLT\HEX\1X9\NC

20 4800632 2 *BOLT\HEX\1X8\NC\GR5\PLT

21 4801198 4 SCR\LAG\3/8X1-1/2

22 4900001 4 NUT\HEX\1/2\NC

23 4900002 71 NUT\HEX\3/8\NC

24 4900014 12 NUT\TPLCK\1/2\NC

25 4900015 4 NUT\NYLCK\1\NC

26 5000001 71 WASH\FLAT\3/8

27 5000006 4 WASH\LOCK\1/2

28 5000019 71 WASH\LOCK\3/8

29 5000096 55 WASH\FLAT\SPCL\13/32X7GAX1-1/20D
30 4100185 4 CYL\HYD\3-1/2X8\TIE

6010 TUB GRINDER PARTS REFERENCE

117



EEEEEEEEEEEEEEEEEEEEEE




HINGED TUB COVER ASSEMBLY

ITEM PART QTY. PART DESCRIPTION

1 4702635 4 ANGLE\SCRN\OBJATHROWN

2 4702979 1 FRM\OBJATHROWN\TOP

3 4702980 1 FRM\OBJATHROWN\TOP

4 4702981 5 FLAT\CLMP\SCRN\FRM\OBJA\THROWN
5 4702982 5 FLAT\CLMP\SCRN\FRM\OBJA\THROWN
6 4702987 2 SCRN\WIRE\FRM\OBJ\THROWN

7 4702988 2 SCRN\WIRE\FRM\OBJ\THROWN

8 4703031 4 FLAT\CLMP\SCRN\TC

6010 TUB GRINDER PARTS REFERENCE

119



HYDRAULIC JACKS - PARTS

120 6010 TUB GRINDER PARTS REFERENCE



HYDRAULIC JACKS

PARTS

ITEM PART QTY. PART DESCRIPTION
4703950 1 JACK\HYD\KIT\3010
1 3800048 2 FTG\3/4MORX1/2FP\90\ST;EL
2 3800453 6 FTG\3/4AMORX9/16MJIC\90
2A 3800796 2 FTG\9/16MORX9/16FJIC\SW
2B 3800537 2 FTG\3/4MORX3/4MJIC\90
3 3800552 4 CLAMP\HOSE\1-1/4\2HOLES
4 3800631 8 FTG\9/16MORX9/16MJIC\ST
5 3800757 6 FTG\9/16MORX9/16MJIC\90
6 3800759 OPT FTG\9/16FJICSX9/16MJICX9/16MJIC\RUN; TEE
Used only with machines that have both Tub Cover and Hydraulic Jacks
7 3800795 2 FTG\3/4MJICX1/2FP\ADPT
8 4000119 2 VALVE\CHECK\VEL\9GPM
9 4000210 1 VLVAHYD\AUX\BLK\MFLD
10 4000211 1 VLVAHYD\AUX\BLK\MFLD\TOC
11 4000244 2 VALVE\CHECK\8GPM\VELOCITY\9/16FOR-9/16MJIC (USED WITH 3800796)
12 4000245 2 VALVE\RELIEF\CROSS\SINGLE
13 4100230 2 CYL\HYD\4X24\1-3/4ROD
14 4703632 1 STND\JCK\HYD\ASSY
15 4703635 2 FRM\TUBE\UPPR\STND\JCK
16 4703636 2 FRM\TUBE\LWR\STND\JCK
17 4703637 2 BRKT\STOP\JCK\HYD
18 4703638 2 BRKT\RTNR\LCK\JCK
19 4703639 2 BRKT\MNT\CAP\JCKSTND
20 4703640 2 CAP\JCKSTND
22 4800003 8 BOLT\HEX\3/8X1
23 4800076 2 PIN\KLIK\5/16
24 4800469 8 BOLT\HEX\3/4X1-3/4
25 4800632 4 *BOLT\HEX\1X8\NC\GRS\PLT
26 4900127 4 NUT\TPLCK\1\NC
27 4900139 8 NUT\TPLCK\3/4\GR8\NC
28 5000019 8 WASH\LOCK\3/8
29 5800327 2 CABLE\3/32\COATED\FT
30 5800328 4 CLAMP\CABLE\PIN
31 3701588 1 HOSE\HYD\3/8X60\4MJCX9/16FJIC - P2-P2, TO TUBE 9
32 3701588 1 HOSE\HYD\3/8X60\4MJCX9/16FJIC - T2-T2, TO TUBE 10
33 3701589 1 HOSE\HYD\3/8X42\3/4MJCX9/16FJC - P2-P2, TO TUBE 9
34 3701589 1 HOSE\HYD\3/8X42\3/4MJCX9/16FJC - T2-T2, TO TUBE 10
35 3701364 1 HOSE\HYD\3/8X12.5\9/16FJICS - 6A-RIGHT ROD END, 6A TO PORT 2
36 3701364 1 HOSE\HYD\3/8X12.5\9/16FJICS - 6B-RIGHT CAP END, 6B TO PORT 1
37 3700937 1 HOSE\HYD\3/8X16\9/16FJICS - 5B-LEFT CAP END, 5B TO PORT 1
38 3700937 1 HOSE\HYD\3/8X16\9/16FJICS - 5A-LEFT ROD END, 5A TO PORT 2
39 3701590 1 HOSE\HYD\3/8X64\3/4FJICX9/16FJIC - 6B-RIGHT CAP END, PORT 1 TO RIGHT CAP END
40 3701590 1 HOSE\HYD\3/8X64\3/4FJICX9/16FJIC - 5B-LEFT CAP END, PORT 1 TO LEFT CAP END
41 3701229 1 HOSE\HYD\3/8X68\9/16FJICS - 6A-RIGHT ROD END, PORT 2 TO RIGHT ROD END
42 3701229 1 HOSE\HYD\3/8X68\9/16FJICS - 5A-LEFT ROD END, PORT 2 TO LEFT ROD END
43 3701591 1 TUBE\STL\1/2X.049 WALLX162 - P2-P2, HOSE 90 TO HOSE 92
44 3701591 1 TUBE\STL\1/2X.049 WALLX162 - T2-T2, HOSE 91 TO HOSE 93

6010 TUB GRINDER PARTS REFERENCE 121



AIR COMPRESSOR ASSEMBLY

6010 TUB GRINDER PARTS REFERENCE

122



AIR COMPRESSOR ASSEMBLY

ITEM PART QTY. PART DESCRIPTION
1 4705964 1 WALKWAY\DECK\FR\RAD\6010
2 5700226 1 ENCL\BATT\PLSTC\GRP27
3 5700227 1 BATT\12V\DC
4 7500584 1 COMP\AIR\12HP\GAS
NOT SHOWN
5700206 2 TERM\RING\3/8\4GA
5700275 2 TERM\BATT\UNIVIMARINE
5700353 10 FT CBL\BATT\RED#4
7501246 1 REEL\HOSE\AIR\HD\1/2IDX50

6010 TUB GRINDER PARTS REFERENCE

123



TTTTTTTTTTT

RRRRRRRRRRRRRRRRRRRRRRRRRRRR



TUB AGITATOR

ITEM PART QTY. PART DESCRIPTION
1 4700143 2 ARMAGTTR\TUB

2 4700265 2 BRKT\AGTTR\TUB

3 4703960 2 BRKTMARM\AGTTR\TUB
4 4800082 4 BOLT\HEX\1/2X1-1/2

5 4800106 6 BOLT\HEX\5/8X1-1/2

6 4800188 2 BOLT\HEX\1/2X4

7 4900001 6 NUT\HEX\1/2\NC

8 4900005 6 NUT\HEX\5/8\NC

9 5000003 6 WASH\LOCK\5/8

10 5000004 4 WASH\FLAT\1/2

11 5000006 6 WASH\LOCK\1/2

6010 TUB GRINDER PARTS REFERENCE 125



MAGNETIC ROLLER ASSEMBLY

|1

126 6010 TUB GRINDER PARTS REFERENCE



MAGNETIC ROLLER ASSEMBLY

ITEM PART QTY. PART DESCRIPTION

1 4702852 2 BRKT\MTG\FR\CHUTE\RLLR\MAGNETIC

2 4702871 2 PIN\HANDLE\MAG\CHUTE

3 4702876 2 BRKT\PIN\CHUTE\MAG

4 4703475 1 BRKT\MNT\FR\CHUTE\RLLR\MAG

5 4703476 1 BRKT\MNT\FR\CHUTE\RLLR\MAG

6 4704072 1 STD-CHUTE\DISCH\120"RLLR\MAG\30

6 4703737 1 TRACK-CHUTE\DISCH\72"\RLLR\MAG\30

7 4800003 4 BOLT\HEX\3/8X1

8 4800013 4 BOLT\HEX\5/16X1

9 4800098 4 BOLT\HEX\3/8X1-1/4\NC

10 4800110 2 PIN\COT\1/8X3/4

11 4900003 4 NUT\HEX\5/16\NC

12 4900023 8 NUT\TPLCK\3/8\NC

13 5000001 16 WASH\FLAT\3/8

14 5000022 4 WASH\LOCK\5/16

15 5000023 2 WASH\FLAT\5/16

16 6100064 2 SCRAPERSPRING

17 7501086 1 RLLR\MAG\8X30

17A 7501304 BUSH\QDSK\MAGRLLR (BUSHING ONLY)

17B 7501305 SHFT\MAGRLLR\3X30 (SHAFT ONLY)

17C 4705256 SHFT\RLLR\MAG\30 (SHAFT ONLY)
4704709 RLLR\MAG\KIT\8X30\10°

6010 TUB GRINDER PARTS REFERENCE

127



@ DURATECH’

Clearing the Way for a Better Tomorrow

128 6010 TUB GRINDER PARTS REFERENCE



PACKAGE TOOL BOX ASSEMBLY

ITEM PART QTY. PART DESCRIPTION

4704035 BOX\TOOL\STD\3010\4012
1 4704034 1 BRKT\SPPT\BOX\TOOL
2 4800628 8 BOLT\HEX\1/2X1-1/4\GR8\NC
3 4900014 4 NUT\TPLCK\1/2\NC
4 5000006 4 WASH\LOCK\1/2
5 7500971 1 BOX\TOOL\18X18X36

6010 TUB GRINDER PARTS REFERENCE 129



3010 HAMMER ROD PULLER OPTION

6010 TUB GRINDER PARTS REFERENCE

130



3010 HAMMER ROD PULLER OPTION

ITEM PART QTY. PART DESCRIPTION
4703786 HMMR\ROD\PLLR\KIT\3010
1 3800453 2 FTG\3/4AMORX9/16MJIC\90
2 3800757 2 FTG\9/16MORX9/16MJIC\90
3 4000267 1 UNIT\PWR\24V\W/2QT RSVR
4 4000303 1 VALVE\HYD\CART\3POS, 4WAY
5 4100030 3 PIN 1” X 3-1/2” HYD. CYL.
6 4100241 1 CYL\HYD\2X24\1-1/4ROD\CTD
4100228 KIMSEAL\CYL\HYD\2\1-1/4RD\CTD for 4100241
6A 4100334 1 CYL\HYD\2X24\1-1/4RD\RAM
4100093 KIMSEAL\CYL\HYD\RAM for 4100334
7 4703971 1 BRKT\PULL\ROD
8 4703972 1 SL\BRKT\PULL\ROD
9 4703973 1 CUP\PUSH\ROD
10 4703991 1 DECK\SRVC\RD_PLLR
11 4800107 10 PIN\HAIR\1/8(#9)
12 4800284 4 PIN\CLEVIS\5/8X3
13 4800600 1 BOLT\EYE\5/8X1-1-3/4\NC\1-3/8EYE\FORGED
14 5700635 RELAY\24V for 4000267
15 5700640 2 VALVE\HYD\SOL\24V\DELTROL
16 3701586 1 HOSE\HYD\1/4X60\9/16FJCX7/16FJC
PORTA POWER TO ROD PULLER
17 3701587 1 HOSE\HYD\1/4X84\9/16FJCX7/16FJC
PORTA POWER TO ROD PULLER
20 7501176 CAP\3/8PT\BRTHR\W/DPSTCK for 4000267

6010 TUB GRINDER PARTS REFERENCE

131



3010 HAMMER ROD PULLER OPTION SCHEMATIC

RNBTER!
TOMACHNESDE® G/\CAD\3010\PARTS\57Pb879_40PB267
OF BATTERY DISCONNECT SWITCH
s STOBSSSTRTERRELAY | 4000267, PUMP, MOTOR, VALVE AND PENDANT HARNESS
MOTOR @ROUND STUD
i i
' i
! N
MOTOR WINDINGS STUD i I 5700879 REPLACEMENT PENDANT, ROUND CONNECTOR :
i i+ BLACK BLACK
i ]| RED
BLUE ! RED
FORWARDA S i L P
VALVE B ' WHITE A ) WHITE WHITE
5700640 VALVE SOLENOID i
BLUE BLUE GREEN , | GREEN GREEN
REVERSE A : 3113
VALVE g [BLUE . _._._._.1!  ST01103REPLACEMENT PENDANT, FLATCONNECTOR ~—" i
5701102 REPLACEMENT MOTOR HARNESS, ROUND CONNEGTOR

9701104 REPLACEMENT MOTOR HARNESS, FLAT CONNECTOR

132 6010 TUB GRINDER PARTS REFERENCE



3010 HAMMER ROD PULLER OPTION SCHEMATIC

PART QTY. PART DESCRIPTION
4703786 HMMR\ROD\PLLR\KIT\3010
SINGLE BREAKER VERSION
4703777 1 CBL\BATT\30\#4\POS\1/4RING\3/8 RING
4703779 1 CBL\BATT\50\2/0\NEG\1/2RING\3/8 RING
4704386 1 CBL\BATT\30\#4\POS\1/2& 1/4 RING TERMS
5700291 1 BRKR\CRCT\10A\AUTO\TYPE1
5700343 1 ENCL\BOOT\BRKR\CRCT\RED
5700523 1 DIODE\3AMP
5700601 1 HARN\HYD;ROD;PULLER
5700602 1 STATION\PENDANT\ASSY
5700641 1 BRKR\CRCT\150A\AUTO\SURF
INSTALLED PENDANT
4703777 1 CBL\BATT\30\#4\POS\1/4RING\3/8 RING
4703779 1 CBL\BATT\50\2/0\NEG\1/2RING\3/8 RING
4704386 1 CBL\BATT\30\#4\POS\1/2& 1/4 RING TERMS
5700641 1 BRKR\CRCT\150A\AUTO\SURF
5700635 1 RELAY\24\W\
5700640 2 VALVE\HYD\SOL\24V\DELTROL
5700879 1 HARN\SWITCH\POWER UNIT\W/ROUND PLUG
5701102 1 HARN\MOTOR\POWER UNIT\W/ROUND PLUG for 4000267
5701103 1 HARN\SWITCH\POWER UNIT\W/FLAT PLUG for 4000267
5701104 1 HARN\MOTOR\POWER UNIT\W/FLAT PLUG for 4000267

6010 TUB GRINDER PARTS REFERENCE

133



RRRRRRRRRRRRRRRRRRRRRRRRRRRR



GRAPPLE LOADER OPTION CAB

ITEM PART QTY. PART DESCRIPTION

1 4502575 1 RAIL\HAND\CAB

2 4703348 1 SHLD\WIRE\CAB

3 4703349 1 SHLD\WIRE\CAB

4 4704427 1 BRKT\SWASFTY\CAB\LOADER
5 4705040 1 BRCKT/E-STOP

6 4705741 1 PNL\CNTRL\CAB\LDR

7 4705742 1 BRKT\PANEL\CAB

8 5700493 1 SWITCH\LIMIT\B9111E1092

9 7501205 1 BUMPER\DOCK\HOOD

6010 TUB GRINDER PARTS REFERENCE

135



GAUGES

ON CAB SWITCHES AND

OPTI

LOADER

6010 TUB GRINDER PART

136



GRAPPLE LOADER OPTION CAB SWITCHES AND GAUGES

ITEM PART QTY. PART DESCRIPTION

1 4502913 1 SPACER\AGS_DISPLAY\.25

2 4502914 1 SPACER\AGS_DISPLAY\7GA

3 4705040 1 BRCKT/E-STOP

4 4705741 1 PNL\CNTRL\CAB\LDR

5 4705742 1 BRKT\PANEL\CAB

6 5700028 1 SWITCH\MAINT\PB\RED\MUSH

7 5700329 2 SWITCH\RCKR\PLUG

8 5700333 2 SWITCH\RCKR\WMNT\PNL\MTPL

9 5700448 1 SWITCH\RCKR\MNT\PNL\MDDL

10 5700514 1 SWITCH\MOM\PB\GRN\1NO

11 5700542 1 SWITCH\RCKR\DPDT\24VUNLIT\15AIMOMNTRY\W/RASED BRCKT
12 5701188 1 DISPLAY\WACHENDORF\A6

13 5701228 1 KIMMTG\DISPLAY\WACHENDORF\A6
14 5701235 1 DSPLY\PREM\CAT

6010 TUB GRINDER PARTS REFERENCE

137



GRAPPLE LOADER OPTION - GRAPPLE STOP

138 6010 TUB GRINDER PARTS REFERENCE



GRAPPLE LOADER OPTION - GRAPPLE STOP

ITEM PART QTY. PART DESCRIPTION

1 4501849 2 STOP\CYL\GRPPL\1150

2 4800082 4 BOLT\HEX\1/2X1-1/2

3 4900001 4 NUT\HEX\1/2\NC

4 5000006 4 WASH\LOCK\1/2

5 1 CYLINDERS SUPPLIED BY OTHERS

6010 TUB GRINDER PARTS REFERENCE

139






GRAPPLE LOADER OPTION CAB LADDER

ITEM PART QTY. PART DESCRIPTION

1 4703494 1 LDDR\CAB\GRPPL

2 4703495 1 PL\STOP\LDDR

3 4800933 1 BOLT\HEX\1-1/4X11\GR5\NC

4 4900048 1 NUT\HEX\1-1/4\NC

5 6100048 1 SPRNG\.2490T\13/16ID\1-5/160D\2-3/8LOA

6010 TUB GRINDER PARTS REFERENCE

141



4704135 HOOD LOADER POWER UNIT KIT

** This power unit system is only to be used to lower the cab in emergency situations. **

PARTS LIST

PART QTY. DESCRIPTION

4704135 OPTION\UNIT\POWER\HOODLOADER
0501045 1 INSTR\KINTUNIT'POWER\HOODLOADER
3701401 2 HOSE\HYD\1/4X30\7/16FJICX9/16FJIC
3800757 2 FTG\9/16MORX9/16MJIC\90

3800966 2 FTG\7/16FJICSX7/16MJICX7/16MJIC\RUN; TEE
4000267 1 UNIT\PWR\24V\W/2QT RSVR\W/VALVE&PENDANT
4705016 1 CBL\BATT\60\#4\POS\1/2RING\1/4 RING
4705017 1 CBL\BATT\372\#4\POS\3/8RING\1/4 RING
4705018 1 CBL\BATT\372\#4\NEG\3/8RING\1/4 RING
4705456 1 BRKT\UNIT'POWER\HOODLOADER

4800003 2 BOLT\HEX\3/8X1

4800277 2 BOLT\HEX\1/4X1

4900084 2 NUT\TPLCK\1/4\NC

5000019 2 WASH\LOCK\3/8

5700821 1 BRKR\CRCT\60A\MAN;RESET\SURF

FIGURE 1

4705456 BRACKETS

3/8” X 1” BOLTS
AND 3/8” LOCK
WASHERS

EXISTING %" X 1”
BOLTS, %” LOCK
WASHERS AND %"
NUTS

142

6010 TUB GRINDER PARTS REFERENCE




1.  Assemble bracket (4705456) to existing bracket as shown in figure 1 with existing bolts, washers and
nuts.

2. Assemble power unit (4000267) to bracket (4705456) as show in figure 1 with (2) 3/8” x 1” bolts and
3/8” lock washers.

FIGURE 2

3701401 hydraulic hoses

3800757 fittings

3. Assemble (2) fittings (3800757) into power unit ports and connect (2) hydraulic hoses (3701401) to
fittings 3800757 as shown.

3800966 tee fitting A

3800966 tee fitting B

6010 TUB GRINDER PARTS REFERENCE 143



@ DURATECH’

Clearing the Way for a Better Tomorrow

144 6010 TUB GRINDER PARTS REFERENCE



OMNEX RADIO REMOTE CONTROL

PART QTY. PART DESCRIPTION

5701194 RADIO\REMOTE\OMNEX\T1140R260
5701195 1 RADIO\REMOTE\OMNEX\T1140\2.4GHZ
5701196 1 RADIO\REMOTE\OMNEX\R260\2.4GHZ
5701197 1 RADIO\REMOTE\ANTNA&CBL\6FT\2.4GHZ
5701198 1 RADIO\REMOTE\LANYARD

6010 TUB GRINDER PARTS REFERENCE 145



1 RELAY SCHEMATIC

5701219 POWER HARNESS,

@)

ANNO¥O
Nid ¢}

1# S5SN8 ANNOYO

Nid ¢l

©

aNNOYO

¢#SSN8 ANNOYO

ALHMCIO0L ¢} Nid
ALHM1L10L 1) Nid
31HM0110L OINId
31HM 610L 6 NId
31IHM 810L 8NId
3LHM LI0L LNId
ALHM 910Z 9 NId
3LIHM SLOL GNId |
ALHM¥10L ¥ Nid
31HM €10L €NId
ALHM L0 CNId
ALHM110L | Nid

oul 971 €110.

31IHM <120 21 Nid
3LHM 1120 1) Nid
31IHM 01202 0INId
31IHM 6202 6NId
31IHM 820L 8NId
JLIHM £20L LNId
31IHM 920L 9 Nid
31IHM 202 GNId
3LIHM #20L ¥ Nid
J1IHM €204 ENId
31IHM¢20L ¢ Nid
31HM 120L | Nid

Buur 11 €202
7#55N9 ANNOYO

£#5SNd ANNOWO

gNNOYg
Nid ¥

JLHM 7E0L ¥ NId
JLHM €602 ENId
JLIHM¢€0L ¢NId
ALHM 1€0L | Nid

Buu v/} e180L
£455N8 ONNOYO

SAFINNOY

39NV 8 LHM 1040

YO 71 THM 0100

HWEI0.0—

YO ¢l LHMY10L0

39Nv9 8 LHM 2040

YO ¢l IRM20L0

YO 2l 1HMY20L0

39NV9 8 IHM €020

SINIHOVIN QYVANYLS 0109

AY13Y | 'SSINYYH ¥IMOd 61210.6

SSINYYH OLdH Q34 Y806

SSINGVH ¥3IMOd NI JONYHO €20
€¢¢0£8 SSINYYH INIONT NI €901

((E17)

|

1HM 900
OY40€L0

/r.“

JuNIdZ1A ¥ ZS 0L

0¢

= :ww

——
18

AY134 ¥3IMOd L10A ¥Z #0500L5

wNId ZLd ¥ ZS 1L

SSINY

VH 43MOd - AV3HMING

@3Sn LON - @34 9¢L

3 vel

el
Wy 0}

o
S

g9

0ldH
OO0 Y106

O

o
©j/lo]loo/lo|o

diY 0l

diY 0l

O

gl

qool diY 0l

dAY 0}
h010L9

div 0}
£70L0.S

o |0 diny S
Y3NY3AE VY S - EK0L0LS
 SDIVRE Y 0L - 290409
J4NS0TONT ¥NY3ue Lioui

dv8 SSNG - 062004
J4NSOTONS - 68200L9

€001

00l |O

Y Y Y Y Y
(©)

6010 TUB GRINDER PARTS REFERENCE

146



2 RELAY SCHEMATIC (GRAPPLE LOADER)

5701220 POWER HARNESS,

| — 9 NId 9} ZS 0L

G Nid 94 28 0L

FNAZLAYZS 70
LB it i W98 00 [
DL, O ENLI e - N ZL091 75 Y1)
o | | 3L 810 8N HRChRHED " e &NAZI0 775 1.
S 3LHM /10 / Nid S e e 50
g= AUHM IO AN I~ ecnainoty ©F LM 9R~ @%mg‘i QYOYELD T BT SSINYYH YIMOd - AYIHNING
31HM S10Z GNId < :
3LIHM 7102 7NId YO 2l LHAY10.0 (
14 SSNd ANNOYD m_ ¢ﬂ>\A,> mwmw mz_m \\\\\\\\\\
AL NG v90.02 1 gH:g L gH:g
_ 39NY9 8 LHM 20.0 —%
3ILHMZI20L T Nid — | TN - 9124046 Ul papioul 03y Ge.
JLIHM 14202 1L NId CAYI3¥aIMOd 18 0Z2}0.G Ut papnipul 43 v/
mm_H_.__b\, %%ﬁi_m 0 8L e
o 311HM 820/ 8Nid 159 Ch A 9000
D SAV13d ¥3IMOd L10A ¥¢ #0600.8 P
2 3LIHM 20/ L Nid . o
2= || ki oo eni eI
J1IHM #1202 7 NId VO Tl LHMY20L0 HINYING IV 0E - 77010LS . 5
C# SSN8 ANNCHO mmw_gmmmmz_m VI dAY G- £0405 250 Opme
2L 1202 PNid odi o lo
VI dAY 01 20405 oo vies| O |O)\dnv ol
Buu ) €120,
7#53NG ANNOYD 3ON¥9 § LHM £0L0 O |©)|dnv ol
@WM St 07 oNd %0 ﬁ 0ldnv ol
= 3L 0L N SSINevH YIMOd NI JONVHO €10 HHIMOT8) [l e, O [Oluvol
£ 55N8 ONNOY9 — Z2240.5 SSANEYH INIONG NI 8504 WIQYOTY6 0L0LS
£455nd ONNOY9 ¥IV0129 | O O] dAv 0 o |0 (O] gwvor
¥3av0TEl £7040LS
0| O O] dwvsh
SANIHOVIN §30Y0T 31ddvi0 0109 Hve SSNE - 062005 YINYIAE AV G - ER0L0LG
SAV13Y 2 'SSINYYH ¥IMOd 02l 0.8  ISOTNI-eS )  UPVREdY 02010

S3NSOTONT H3Mv3da LINOHIO

147

6010 TUB GRINDER PARTS REFERENCE



IV CONTROL PANEL JUMPER

5701222 CATERPILLAR ENGINE TIER

AY134 ¥43MOd HO3LYdNA OL ¥3MOd A3X

3001dS A44IF

0221026 '61210.6 SSINYYH ¥IMOd NI O €20 — L 1 g
BLNId 940 051 ,3001dS LY, 61 13MD0S  9¥0 205
8INId 3y @il 81 13INJ0S a3y alol
[INId - Y1dY6eC [L1IND0S  M1d67C
ONId  d3¥0L0) VG0l cob. 9L 1IA00S @I Il0l
GINId N9 Y50l X199 62¢ GL 1IND0S  NYg S0l
pINId @34 90} W:mv_wwm %mem_
SINId 940 805! — NE) ¥0 9051
ZINd NN 99L s [ EeHLONE e 0113008 N4 9BL
LN OIABY) LV 1IND0S Ol 6t
OLNId  3NT9 108 = =0 ¥18 9 867 OME%M om:% wmm
6NId 940 V0S| 13¥ 40 V0S|
gNId @3y Vol 11 INIONS 8 13400S Q3 WYL0L
INId Y19V 867 L13HD0S  M1996C
ONId A3Y9 8E/A 9 13400S  AZHO 8SLA
GNId ~ T3ALS/A mmxwwm émmw
PNId  N¥9 €68 y 13 NY

¢ NId NMg 768 NYO 1V, d37138V7 SFHIM NYO 40 SHIVd HLOg ¢ 1INN0S WERGE
INId N9 066) SONTA NId € FHL LSNMSONTd F9EYTOLNI 09 LON $30Q FMIM ATIIHS Z13M00S  N¥9 V066)
INId T3 006N @wﬁ_wﬂm , Tl 5 | 13XD0S  T3A Y006M

— N¥9066) 9 NY9 Y066) ¢

H0LSISTY

ONILYNINNIL

H3dINNF 13NV TOYLNOD ¥ 4311 INIONT MY TIIYILYD 1INV QYIHNING HIANIYD 8N

¢¢cl0L8

6010 TUB GRINDER PARTS REFERENCE

148



5701224 POWER HARNESS

W7u 1IXO0S LHM 0.0
«£u LIMJ0S 034 120

HOLIMS LO3INNOOSIQ AH3LLYE O1
1HM 0.0

h

r©

NOILISOd 03ddIdL NI 43XYI4E 13534 WNNYIN

a—
+0800L9

1]

L10A ¢ diNY 09

@i@

\
a34 Y).0

1S0d SOd A¥¢ Ad4L1¥d OL

d3Mv34d LINJdI0 13S3H NNV

SSANGYH d3MOd 0411/0109 ¥¢cl0LS

149

6010 TUB GRINDER PARTS REFERENCE



5700885 HPTO BULKHEAD #3 HARNESS

@3LO3NNOJ LON QT3IHS ¢€6?1£68086
o7 INOS SBLE ILIHM 2€6
aba INOS SBLE HOVE 166

«on IXOS SBLE 034 06
G1600.S - 43ONASNYYL FUNSSd

«eu DIOS 314 206
uba IXOS FONVYHO 7106

¥0900.G - HOLIMS diN3L

ubu IXOS 31dHNd 606
«0n IMOS 3LIHM 7106
«d48d.
66500.G - AION310S Wd

aba IXOS N3THO 016
oo INDS ALIHM ALOG
WYANQ.

66500.5 - AION3T0S 440/NO

|
|
|
: ; SN0
=l 1L IOS NI 808 |
g et o DIOSILHMEX 106 |
A3HOH06 = | |+ | 7~ JONVIOXIOG NOJv3E |
|
 0e0 20d-57:90 10 |
HOLIMS LINTYO0TH3LNI 8N | phsain |
£62004 7 %S 3LIHM X 106 |
NOOV3 |
|
2106 |
2% g e - |
B e (106 10 |
__.v “

__.v

210 g5 106
A6
X/06

XIS ¢ NMOYE €06
IXOS 41 JONVHO AL06
01900£G - HOLIMS ¥3L114

4033dS LNdLNO. T8V
(8900.G - dMXld d33dS LNdLNO

4033dS LNdNI. 1387
(890025 - dMXJld d33dS LNdNI

LN79 X4} s18puub qnj 68600.¢

«&u IXOS ATAIHS €26%8CC6
«u IXOS SBLNMIVE €26
aba IMOS S8L 034 CC6

€ IS QTAIHSCI68116
oo IIOS SBLOOVIEC16
aba INOS S8 03 116

F———————————_—_—_— e ———_—— — — — — =

@T3IHS €6/1€6/0¢6 -S
Q3QTIHS FLIHM €6 -
Q3QTIHS ¥Ov1d 1€6 -0

Q3QT3HSA3Y 0€6 d

@T3IHS €26/cc6
@3QT3HS MJv1d €26
(3d713IHS a3y ¢c6 -
QT3S 21616
(3d13IHS XOv1d ¢16
Q3QT3HS a3 116
NYO 016 H

OIA 606 -9

31IHM D06 -4

YNId Y906 -3

AFHO 706 -0
K

-d

Y

4 o A4 = =2 o

N&d €06
3N74 206
040 106

690-LS €C-¥¢-9€aH av3HINg

6010 TUB GRINDER PARTS REFERENCE

150



5701225 GRAPPLE LOADER POWER HARNESS

HOLIMS LO3NNOOSIA AYLLYE OL
1HM0£0

9, 134008 LHM 80080 1 \
G 134008 LHM V0L0 0 3W|é
i LIXO0S LHM D0L0 809

110A 7 dIY 09
NOLLISOd G3ddISL NI NMOHS ‘¥2yY34g LINONI L3534 TYANYI
I S5 TR
Nwosw )
© 13%00S 3y 10 — oo} QM VL0

150d 'SOd A¥¢ Ad4LLYE 0L

£7€00.6 1008 #0108 YNV
39Nv9 01 d3d D126

«on LINI0SA3Y 3126
uba LINJ0S 034 d1.26

034 39N¥9 01 A4 1.6
d3IMVI4E NO LSOd '11¥8 01

SSANYVH d34MOd d4av0 T 3'1ddvdO 061 1/0109 G¢cl0.LG

151

6010 TUB GRINDER PARTS REFERENCE



5701215 LIGHT AND SENSOR HARNESS

=3
<]
<)
b1
S
~
w

08800.5

wonIms | SLio oed | |,

-

I . R _ . 088005 Lo _
r 0880025 yovis] |2l | | ove/ |3l
, D | LHM 08} o0 79 , © o LHMEL 9HOgEl
” : /\ Lo -

Lo e — yoria/ | aLmm
vovig) \3uHm

LHM 85t} LIHMYLLL 940 VeELL

Q40 ALk

Vil aibh
9 E
17’

i

ov18 26l

LHmvspl 318 vl6l
O VLI NMO¥8 Y06}
$2-9010 HOSL3NC 1811018

dOSN3S

1HOIMYY3Y 1491 40104

Q13HS €6}

MO8 76}
Q73S z6l

13701A L6€

JONVYO 96¢

Jnagiel

NMOYE 8 06}

Y0V1g 80¢

ILHM Z20¢

3LHM L0€

anay iel

NMOY8 Y 06}

028l

1HM 08}

0 L7}

(3LYA¥d3S 4330 ON9 LHOT HY3W) LHM Spb
(3LvaVd3S d33Y ONO HLW NYOS ) LHM L2
1370IA 92}

Q0 €L

(3Ly4Yd3S 4330 ONO LHOT LNY4) LHM 11
(3017dS A1N0D ‘ANNOYO WYY TV) LHM S0
13701A 60

650-LS-1€-v-9¢ QH wﬁﬁ wﬂw

SINHOVIN LS3Ta¥3 NO HOSN3S HOLOY S SIHL I Sor] venioss Yoy LRI 2}
13100 v 39 1650025 | HOV18
YOV €61 e
NiOuE & 08 WYY LIL 8Nt MOIOWNITNIS ‘OvY
dOSNAS
0A3¥ 610¢/9¢/¢ 709005,
SSINYYH MAN 610¢/9¢/¢

(,2) ONIY 01 LHM 710
(,2) ONIM 014 MNId 610

dOSNSS 39Nv9 14N

SSINUYH 4OSNAS ANY SLHOM 610¢ 061

0LS

avaHxng

6010 TUB GRINDER PARTS REFERENCE

152



5701227 ENGINE HARNESS

S3SSINAYH INIONT 610¢ 010€/0G1 1

LCCIOLG

5NId9INId
HN1d 6 Nid
WS SIONYAN LHOM¥oLYalaN 430 [ LM #72v ¢ oS NId 821 ¥ Nid
924015 MNId 821 L 108 JLIHM #52Y € Nid
$7-9010 210 ON1d 2 Nid
97d | Nid
YO8 67Ad-S82Y ¥ 1¥0S
HOLIMS 10INNOOSIO A¥ILLYS SOV SYAdSSTY € 108
NN 2] O= vo.7l S v Y 034 17Ad 1012 108
1S0d XNY ¥3HY3HE diY 09 Q3 0vAd 1) | DS
ONIY /)
WNYL 430
MOTI3A 862 O DIOS
YOSN3S T3ATTLINYIO0D |  NMONE 966 8 1OS
JONYHO 002Y ¥ 1X0S
MOTTIA T80 s N
NMOYE 886 ¢ Nid
ITT0N 1964 2 DI0S JONVHO 00LY ) Nid
HOSNZS dINaL L3Nl | 1P €10 S
N3349 628 | Nid
180d AvZ ¥3LNVLS ]
a3 Y0l HOLIMS LOANNODSIO A¥3LLYE
ONIY .2/l ONIY .2/l MOV1g VO v
aonz108 ¥31¥¥1s - OP g arava TTE i
ONI4 0}# 1S0d APz ¥3LHYLS _
0 Yo
ONIY .2/}

153

6010 TUB GRINDER PARTS REFERENCE



D

| | safety glasses and a hard hat.
| | Keep all unauthorized

No Riders

| |Serious personal injury
could result from riding on
the machine.

DECALS

Pasajeros
Prohibidos
Podrian resultar lesiones
personales graves al
viajar en la maquina. .,

6500043

- ROTATION ’
NOILVLIOH

P ST R
NOIDVLiOH

6500056

OBJECTS THROWN
BY MACHINE

0 not operate without wearing

personnel out of grinding area!

OBJETOS LANZADOS
POR LA MAQUINA

No opere esta maquina sin 1
|

llevar puestos los anteojos
de seguridad y el casco.
Mantenga al personal no
autorizado fuera del area

de

154

6500118

DIESEL
FUEL

6500123

HYDRAULIC

OIL

6500124

500123

& DURATECH

650244, 6500342

6500245

A WARNING

A ADVERTENCIA

FOR YOUR PROTECTION AND SAFETY
OF OTHERS, FOLLOW THESE SAFETY RULES.

PARA SU PROTECCION Y LA SEGURIDAD DE OTROS,
OBSERVE ESTAS NORMAS DE SEGURIDAD

THROWN OBJECT HAZARD
7o FREvENT sEsous R 08 okATH
o3 RETRRE R BN ROTORE Fomene

PELI
ergsEITAR LEsoNEs Snaves 0 Lo wenre,
o BB eSS E B Sre st B

HIGH-PRESSURE FLUID HAZARD

A 4 WARNING A ADVERTENCIA
/|| ovennean convevon uazano[eucno oe iura yasseontavona
¢ HEYON
\ - Pt

6500214

& WARNING

OVERHEAD CONVEYOR HAZARD

4 ADVERTENCIA

[PELIGRO DE CINTa TRANSPORTADORA
LT

6500215
A DANGER

ELECTROCUTION HAZARD

To provent serious injury or death from
electrocution:

Stay away from power lines when operating
boom loader, folding and raising conveyors,
and transporting on roads.

‘This machine is not grounded, electracution
may oceur without direct contact

MODEL

6010

6500580

€
\J

650343

A PELIGRO

Para evilar lesiones graves o la muerte por
electrocuclén:
Permanezca alelade do las Iineas de electricidad
al operar el cargador con brazo de izado, las cintas
transportadoras de plegado ¢ izado y el transporte
por caminos.
Esta mdquina no tlene conexidn a tierra y
puede producirse la electrocucién sin contacto directo.

st

To prevent serious injury or death:
Relieve pressure on system before repairing, adjusting
or disconnecting.

Wear proper hand and eye protection when searching for
leaks. Use wood or cardboard instead of hands.

Keep all components in good repair. v

6500220

| OPEN CAP SLOWLY
CONTENTS MAY BE
UNDER PRESSURE

6500371

6500371

B,

6500253

6500253

6500300

6500209

A DANGER

ROTATING PART HAZARD
STAY OUT OF TUB WHEN ENGINE 15 RUNNNG

TAOLS MNEUTRAL STOF ENGIE,
e

2 DISCOWSCTORVELIE on YO ORNEN HoteLS,

A PELIGRO

Pinch Point

Stay back

6500339

6500212

6010 TUB GRINDER

6500339

PARTS REFERENCE

6500497

6500497

CHECK FOR FIRES, CLEAN OFF
DEBRIS, SWITCH OFF BATTERY
NEVER leave this machine unattended until all potential fire
debris is removed, no fire or smoldering exists, and battery
is shut off. Remove all flammable debris from engine,
shielding, control panel, under machine and anywhere

material is collected.

Duratech Industries is not responsible for fires caused
by hazards left to smolder and burn, or improper
shutdown procedures.

6500425

ssouizs




DECALS

PART QTY. PART DESCRIPTION

6500586 DECAL\KIT\6010

6500043 1 DECAL\WARN\NO;RIDERS
6500056 2 DECAL\INFO\ROTATION\STR
6500118 1 DECAL\DNGR\OBJCTS; THROWN
6500123 1 DECAL\INFO\DIESEL;FUEL
6500124 1 DECAL\INFO\HYD;OIL

6500208 1 DECAL\WWARN\GENERAL
6500209 1 DECAL\WARN\THROWN;OBJCT;>
6500212 1 DECAL\WARN\ROTATING;PRT;>
6500214 2 DECAL\WWARN\OVRHED;CNVYR;>
6500215 2 DECAL\WARN\FOLDNG;CNVYR;>
6500216 2 DECAL\WARN\ELEC;HAZARD
6500220 1 DECAL\WARN\HI;PRESS;FLUID
6500244 2 DECAL\LOGO\DURA\9\SLVR
6500245 25 Ft DECAL\MISC\TAPE\RED\WHT\>
6500253 1 DECAL\INFO\FLUID;LEVEL\>

6500300 25Ft DECAL\LOGO\5.8\STRIPE\SLV

6500315 1 DECAL\INFO\CLEAN:ENG:COMP
6500339 2 DECAL\WARN\PINCH;POINT
6500342 2 DECAL\LOGO\DURATECH\4.5”
6500343 2 DECAL\LOGO\SWIRL\DOOR\SHROUD
6500371 1 DECAL\WARN\TANK\FUEL
6500373 1 DECAL\INFO\BATT;DISC
6500425 1 DECAL\WARN\FIRE\PREVENT
6500497 1 DECAL\EXTINGUISHER\FIRE
6500580 1 DECAL\LOGO\6010\MODEL

NOT SHOWN

7500932 PAINT\SILVER\SPRAY\MET.
7500933 PAINT\BLUE\SPRAY\MET
7500984 PAINT\BLUE\GALLON

6010 TUB GRINDER PARTS REFERENCE 155



RRRRRRRRRRRRRRRRRRRRRRRRRRRR



TRACK FRAME AND FUEL TANK 6010 TRACK

ITEM PART QTY. PART DESCRIPTION

1 0900130 1 TRACK\CAT\320L

2 3800008 2 FTG\1/2MPX1/2FP\90\ST,EL

3 3800086 1 FTG\1/2MPX1-1/2\NPL

4 3800165 1 FTG\1/2FPX1/2FP\90

5 3800322 1 FTG\1/2FP\CPLG\LW

6 3800360 1 FTG\1/2MP\PLUG\HEX

7 3800691 2 FTG\AIR\1/2MPX1/2PSHLCK\BRASS
8 3800706 1 FTG\7/8MJICX1/2FP\BULKHEAD
9 4000193 1 VALVE\BALL\1/2\LW\BRS

10 4703108 1 TUBE\FILL\INNER\FUEL

1 4703481 1 TANK\FUEL

12 4703482 1 PIPE\RETURN\TANK\FUEL

13 4703483 1 TUBE\SUCTION\TANK\FUEL

14 4703484 1 PL\SKID\3010T

15 4703491 1 PL\SKID\3010T

16 4704608 1 LDDR\SERV\RTR

17 4704609 1 EXT\STEP\RAD\PLTFRM

18 4800003 11 BOLT\HEX\3/8X1

19 4800082 6 BOLT\HEX\1/2X1-1/2

20 4800098 24 BOLT\HEX\3/8X1-1/4\NC

21 4900001 6 NUT\HEX\1/2\NC

22 4900002 35 NUT\HEX\3/8\NC

23 5000001 60 WASH\FLAT\3/8

24 5000004 12 WASH\FLAT\1/2

25 5000006 6 WASH\LOCK\1/2

26 5000019 35 WASH\LOCK\3/8

27 7500811 1 CAP\FUEL\LOW_PRESS_RELIEF
28 7501568 1 GAUGE\FUEL\SENDING\19”

6010 TUB GRINDER PARTS REFERENCE

157



DISCHARGE CONVEYOR 6010 TRACK

158 6010 TUB GRINDER PARTS REFERENCE



DISCHARGE CONVEYOR 6010 TRACK

ITEM PART QTY. PART DESCRIPTION

1 1000054 1 SPKT\60\B\18\1-1/4\5/16KW

2 1000081 1 SPKT\60\B\18\1-1/2\3/8KW

3 1100064 1 CHAIN\6ODBL\CL

4 1100066 1 CHAIN\6ODBL\17

5 1700214 1 BELT\CNVYR\30X277.25\CLTD

6 2000303 2 BRG\FLG\1-1/2\BOLT

7 2000320 2 BRG\TUU\1-1/2\W-ECC\BSEAL

8 3900010 1 MTR\HYD\24\2000\SAE;A

9 4501373 1 FRM\SWIVEL\CNVYR\DISCH

10 4501381 1 PIN\PIVOT\CNVYR\SWING

11 4501765 2 PIN\PIVOT\CNVYR\DISCH

12 4700776 2 CLMP\HOSE\3/8

13 4701528 1 BRKT\ADJTRACKING\CNVYR\DISCH
14 4701529 1 HOOK\ROD\ADJ\BELT\CNVYR\DISCH
15 4702203 1 BRKT\MTR\DRV\CNVYR

16 4702204 2 STRAP\REINFRC\GUIDE\BRG\CNVYR
17 4702205 2 BOLMNADJMRLLR\DRVACNVYR

18 4702206 2 GUARD\SPKT\CPLG\DRV\CNVYR

19 4702473 2 SCRPR\BELT\CNVYR\DISCH

20 4702715 2 PIN\LOCK\CNVYR\DISCH

21 4703435 1 RLLR\IDLER\41-1/2X8\CNVYR\DISCH
22 4703437 1 RLLR\DRV\41-1/2X8\CNVYR\DIS

23 4703438 1 FRM\SCRPR\BELT\CNVYR\DISCH

24 4703443 2 FLT\DBL\SCRPR\CNVYR\DISCH

25 4703444 2 FLAT\SCRPR\PLASTIC\CNVYR\DISCH
26 4703486 1 CNVYR\DISC\3010T

27 4703487 2 BRKT\CHUTE\DISCH

28 4703488 2 TUBE\SPCR\HINGE\CVR\CNVYR

29 4703490 2 PL\STOP\CONV

30 4703626 2 BSHNG\SLIDR\CVR\CNVYR\DISCH
31 4703882 1 SHLD\CNVYR\DSCHR

32 4703883 1 CVR\SHLD\CNVYR\DSCHR

33 4703885 1 CVR\CNVYR\DSCHR

34 4703896 2 PIN\SHLD\CNVYR\DSCHR

35 4703900 2 HPPR\CNVYR\DISCH

36 4704208 2 BRKT\CHUTE\CNVYR\BELLY

37 4704209 1 BRKT\CHUTE\CNVYR\BELLY

38 4704619 opt. PL\STOP\CONW\3.2M

39 4800003 12 BOLT\HEX\3/8X1

40 4800018 6 BOLT\HEX\1/2X1-1/4

41 4800034 2 BOLT\HEX\3/8X1-1/2

42 4800053 18 BOLT\CRG\3/8X1\NC

43 4800079 1 BOLT\HEX\5/8X2-1/2

44 4800098 10 BOLT\HEX\3/8X1-1/4\NC

45 4800101 2 BOLT\HEX\1/4X2-1/2

46 4800114 2 BOLT\HEX\1/2X2

47 4800152 1 BOLT\HEX\3/8X4-1/2

(CONTINUED ON NEXT PAGE)

6010 TUB GRINDER PARTS REFERENCE

159



@ DURATECH’

Clearing the Way for a Better Tomorrow

160 6010 TUB GRINDER PARTS REFERENCE



DISCHARGE CONVEYOR - TRACK

ITEM PART QTY. PART DESCRIPTION
48 4800173 2 BOLT\HEX\3/4X4-5/8

49 4800178 8 BOLT\HEX\1/2X1-3/4

50 4800203 4 PIN\COT\5/32X2

51 4800267 2 PIN\RLLD\1/4X1-3/4

52 4800546 2 BOLT\HEX\1X5\NC

53 4800580 2 BOLT\HEX\3/8X7

54 4800592 2 BOLT\HEX\1/2X3-1/4

55 4900001 16 NUT\HEX\1/2\NC

56 4900002 30 NUT\HEX\3/8\NC

57 4900005 4 NUT\HEX\5/8\NC

58 4900009 2 NUT\HEX\1/4\NC

59 4900012 2 NUT\TPLCK\5/8\NC

60 4900014 4 NUT\TPLCK\1/2\NC

61 4900023 1 NUT\TPLCK\3/8\NC

62 4900082 4 NUT\INSERT\3/8\.027X.150GR
63 4900083 8 NUT\INSERT\3/8\.LONG\0.15-0.312\(.418/CD)
64 4900110 2 NUT\FLG\SERR\5/8\NC

65 4900127 2 NUT\TPLCK\1\NC

66 4900139 2 NUT\TPLCK\3/4\GR8\NC

67 5000001 4 WASH\FLAT\3/8

68 5000002 6 WASH\FLAT\5/8

69 5000004 10 WASH\FLAT\1/2

70 5000005 2 WASH\FLAT\3/4

71 5000006 16 WASH\LOCK\1/2

72 5000014 2 WASH\FLAT\1

73 5000019 44 WASH\LOCK\3/8

74 5000040 2 WASH\BUSH;MACH\1

75 5700317 2 LAMP\HALOGEN\4X6\24V

76 5800619 2 JACK\RATCHET\20\CLOSED
77 6100048 2 SPRNG\.2490T\13/16ID\1-5/160D\2-3/8LOA
78 6200007 1 KEY\SQ\3/8X1-1/2

79 8900107 2 PIN\1\3-5/8

80 4100203 2 CYL\HYD\3X24\1-1/2ROD

6010 TUB GRINDER PARTS REFERENCE

161



DISCHARGE ORBIT MOTOR 6010 TRACK (SHORT CONVEYOR OPTION)

L
N

<S>
L<

162 6010 TUB GRINDER PARTS REFERENCE



DISCHARGE ORBIT MOTOR 6010 TRACK (SHORT CONVEYOR OPTION)

ITEM PART QTY. PART DESCRIPTION
20 3800527 10 FTG\7/8MORX1-1/16MJIC\ST
23 3800535 3 FTG\7/8MORX1-1/16MJIC\90
59 3900010 1 MTR\HYD\24\2000\SAE;A
131 1 TBD SHORT CONVEYOR
INSIDE PORT DISCHARGE TO OUTSIDE PORT BELLY ORBIT
132 1 TBD SHORT CONVEYOR

OUTSIDE PORT DISCHARGE TO LOWER 3/4 TUBE LINE

6010 TUB GRINDER PARTS REFERENCE

163



CONVEYOR LIFT CYLINDER 6010 TRACK (SHORT CONVEYOR OPTION)

164 6010 TUB GRINDER PARTS REFERENCE



CONVEYOR LIFT CYLINDER 6010 TRACK (SHORT CONVEYOR OPTION)

ITEM PART QTY. PART DESCRIPTION
12 3800428 1 MNFLD\DBL;TEE\BLK\3/4FOR
13 3800453 14 FTG\3/4AMORX9/16MJIC\90
21 3800530 6 FTG\3/4AMORX9/16MJIC\ST
94 4100203 2 CYL\HYD\3X24\1-1/2ROD
135 3700766 1 HOSE\HYD\3/8X78\3/4MJCX9/16FJC

TOP 1/2 TUBE LINE TO TOP PORT DIVIDER BLOCK
136 3700766 1 HOSE\HYD\3/8X78\3/4MJCX9/16FJC

LOWER 1/2 TUBE LINE TO LOWER PORT DIVIDER BLOCK
137 3700765 1 HOSE\HYD\3/8X62\9/16FJICS

LH ROD END TO UPPER PORT DIVIDER BLOCK
138 3700895 1 HOSE\HYD\3/8X30\9/16FJICS

LH CAP END TO LOWER PORT DIVIDER BLOCK
139 3700765 1 HOSE\HYD\3/8X62\9/16FJICS

RH ROD END TO UPPER PORT DIVIDER BLOCK
140 3700895 1 HOSE\HYD\3/8X30\9/16FJICS

RH CAP END TO LOWER PORT DIVIDER BLOCK

6010 TUB GRINDER PARTS REFERENCE

165



RH TRACK PUMP & CLUTCH PUMP 6010 TRACK

0

i

|14

wy 1

[N

-
LD
[

6010 TUB GRINDER PARTS REFERENCE

166



RH TRACK PUMP & CLUTCH PUMP 6010 TRACK

ITEM PART QTY. PART DESCRIPTION

2 2001046 2 SEAL\O-RING

8 3800328 1 FTG\7/8MORX3/4MJIC\ADPT

42 3800755 2 CLMP\FLANGE\SPLIT\#61\-16

43 3800756 3 CLMP\FLANGE\SPLIT\#61\-32

47 3800762 2 FTG\7/16MORX9/16MJIC\90

72 4200190 1 PUMP\HYD\3.8\LOAD;SENSE\RH

102 3701057 1 HOSE\HYD\1X180\1-5/16FJIC\1TFLGX1BARB\HE\W\FRRL\CODEG61
P PORT RH CONROL VALVE TO RH PUMP

104 3701506 1 HOSE\HYD\2X32\2-1/2FJIC\2-1/2FLGX2-1/2BARB\HE\W\FRRL\CODEG61\90
RH PUMP SUCTION PORT TO LH TANK PORT BALL VALVE

114 3701011 1 HOSE\HYD\1/2X31\3/4FJICSX3/4FJIC90
RH PUMP CASE TO RH TANK PORT

116 37015637 1 HOSE\HYD\3/8X182\9/16FJCX9/16FJC90
RH PUMP CASE TO RH TANK PORT

254 3800724 2 VALVE\BALL\2\2-1/2FOR\1/4 TURN\W/LOCK

255 3800752 4 FTG\2-1/2MORX2-1/2MJIC\ST

6010 TUB GRINDER PARTS REFERENCE

167



LH TRACK PUMP 6010 TRACK

Sl

168 6010 TUB GRINDER PARTS REFERENCE



LH TRACK PUMP 6010 TRACK

ITEM PART QTY. PART DESCRIPTION

2 2001046 2 SEAL\O-RING

34 3800696 1 FTG\7/8MORX3/4MJIC\90

42 3800755 2 CLMP\FLANGE\SPLIT\#61\-16

43 3800756 3 CLMP\FLANGE\SPLIT\#61\-32

47 3800762 2 FTG\7/16MORX9/16MJIC\90

75 4200098 1 COVER\PUMP\APAD

72 4200190 2 PUMP\HYD\3.8\LOAD;SENSE\RH

101 3701057 1 HOSE\HYD\1X180\1-5/16FJIC\1FLGX1BARB\HE\W\FRRL\CODEG61
P PORT LH CONTROL VALVE TO LH PUMP

103 3701506 1 HOSE\HYD\2X32\2-1/2FJIC\2-1/2FLGX2-1/2BARB\HE\W\FRRL\CODEG61\90
LH PUMP SUCTION PORT TO RH TANK PORT BALL VALVE

113 3701536 1 HOSE\HYD\1/2X35\3/4FJICS
LH PUMP CASE TO LH TANK PORT

115 3701537 1 HOSE\HYD\3/8X182\9/16FJCX9/16FJC90
LS PORT LH CONTROL VALVE TO LS PORT LH PUMP

254 3800724 2 VALVE\BALL\2\2-1/2FOR\1/4 TURN\W/LOCK

255 3800752 4 FTG\2-1/2MORX2-1/2MJIC\ST

6010 TUB GRINDER PARTS REFERENCE

169



HYDRAULIC TANK 6010 TRACK - VIEW 1

24
85

SEE DETAIL A

170 6010 TUB GRINDER PARTS REFERENCE



HYDRAULIC TANK 6010 TRACK - VIEW 1

ITEM PART QTY. PART DESCRIPTION
13 3800453 2 FTG\3/4AMORX9/16MJIC\90
17 3800490 1 FTG\3/4AMOR\PLUG\HEX
18 3800497 1 FTG\1-5/16FJICX1-5/16MJICX1-5/16MJIC\RUN; TEE
24 3800537 2 FTG\3/4AMORX3/4MJIC\90
51 3800801 2 FTG\1-7/8MORX1-5/16MJIC\ST
56 3800806 1 FTG\1-5/16MJICX1-5/16FJIC\45
78 4400043 2 FILTER\HYDRAULIC\RETURN\IN-TANK ELEMENT 4400074
85 4705307 1 TANK\OIL\3010
95 3701529 1 HOSE\HYD\1X198\1-5/16FJICX1-5/16FJIC\90
T PORT RH CONTROL VALVE TO RUN RIGHT FILTER TEE
96 3701530 1 HOSE\HYD\1X198\1-5/16FJICX1-5/16FJIC
T PORT LH CONTROL VALVE TO BRANCH RIGHT FILTER TEE
108 3701233 1 HOSE\HYD\3/8X140\9/16FJIC
LH TRACK MOTOR CASE DRAIN TO LH TANK PORT
112 3701535 1 HOSE\HYD\3/8X146\9/16FJIC
RH TRACK MOTOR CASE DRAIN TO RH TANK PORT
113 3701536 1 HOSE\HYD\1/2X35\3/4FJICS
LH PUMP CASE DRAIN TO LH TANK PORT
114 3701011 1 HOSE\HYD\1/2X31\3/4FJICSX3/4FJIC90

RH PUMP CASE DRAIN TO RH TANK PORT

6010 TUB GRINDER PARTS REFERENCE

171



HYDRAULIC TANK 6010 TRACK - VIEW 2

o

LI

233 — -
29¢
23 958

204

255 I -

103

04

172 6010 TUB GRINDER PARTS REFERENCE



HYDRAULIC TANK 6010 TRACK - VIEW 2

ITEM PART QTY. PART DESCRIPTION

85 4705307 1 TANK\OIL\3010

103 3701506 1 HOSE\HYD\2X32\2-1/2FJIC\2-1/2FLGX2-1/2BARB\HE\W\FRRL\CODEG61\90
LH PUMP SUCTION PORT TO RH HYD TANK BALL VALVE

104 3701506 1 HOSE\HYD\2X32\2-1/2FJIC\2-1/2FLGX2-1/2BARB\HE\W\FRRL\CODEG61\90
RH PUMP SUCTION PORT TO LH HYD TANK BALL VALVE

252 3701507 1 HOSE\HYD\2X15.5\2-1/2FJICX2-1/2FJIC
HYD TANK TO BALL VALVE

253 3701507 1 HOSE\HYD\2X15.5\2-1/2FJICX2-1/2FJIC
HYD TANK TO BALL VALVE

254 3800724 2 VALVE\BALL\2\2-1/2FOR\1/4 TURN\W/LOCK

255 3800752 6 FTG\2-12MORX2-1/2MJIC\ST

6010 TUB GRINDER PARTS REFERENCE

173



- VIEW 3

HYDRAULIC TANK 6010 TRACK

6010 TUB GRINDER PARTS REFERENCE

174



HYDRAULIC TANK 6010 TRACK - VIEW 3

ITEM PART QTY. PART DESCRIPTION

85 4705307 1 TANK\OIL\3010

162 3701544 1 HOSE\HYD\1-1/4X92\1-5/8F JICX1/5/8FJIC\90
TANK TO GEAR PUMP SUCTION PORT

163 3701545 1 HOSE\HYD\1-1/4X74\1-5/8FJICX1/5/8FJIC\90
TANK TO GEAR PUMP SUCTION PORT

256 3800740 2 VALVE\BALL\1-1/2\1-7/8FOR\1/4 TURN\W/LOCK

257 3800808 2 FTG\1-7/8MORX1-5/8MJIC\ST

258 3800928 2 FTG\1-7/8MORX1-7/8MOR\90

6010 TUB GRINDER PARTS REFERENCE

175



i
i

167



GEAR PUMP AUXILIARY/TUB 6010 TRACK

ITEM PART QTY. PART DESCRIPTION
22 3800532 4 FTG\1-1/16MORX1-1/16MJIC\45
29 3800581 2 FTG\1-5/8MORX1-5/8MJIC\45
70 4200083 1 PUMP\HYD\25/20\2.33X1.78\LH
144 3700893 1 TBD
PORT 1 CONV VALVE TO REAR PUMP PORT
154 3700701 1 TBD
AUX VALVE TO FRONT PORT GEAR PUMP
162 3701544 1 HOSE\HYD\1-1/4X92\1-5/8F JICX1/5/8F JIC\Q0
TANK TO GEAR PUMP SUCTION PORT
163 3701545 1 HOSE\HYD\1-1/4X74\1-5/8FJICX1/5/8F JIC\90

TANK TO GEAR PUMP SUCTION PORT

6010 TUB GRINDER PARTS REFERENCE

177



PRESSURE GUAGE

W/

178 6010 TUB GRINDER PARTS REFERENCE



PRESSURE GUAGE

ITEM PART QTY. PART DESCRIPTION

1 3800381 1 GAUGE\3000PSI\REAR STEM

2 3800758 1 FTG\9/16MJICX1/4FP\ADPT

3 3800763 1 FTG\7/16MORX9/16MJIC\ST

4 3800976 1 FTG\7/16FOR\DIAG\FEMALE;QUICK;CPLR
5 3700914 1 HOSE\HYD\3/8X42\9/16FJICS

6010 TUB GRINDER PARTS REFERENCE

179



TRACK SHIFT VALVES 6010 TRACK

180 6010 TUB GRINDER PARTS REFERENCE



TRACK SHIFT VALVES 6010 TRACK

ITEM PART Qry. PART DESCRIPTION
44 3800757 12 FTG\9/16MORX9/16MJIC\90
67 4000249 2 VALVE\HYD\1-SPL\PRPNTL
4000341 VALVE\HYD\CART&SOL\PRPTNL, replacement coil & cartridge for 4000249
73 4200096 2 VALVE\BLOCK\DOUBLE\3GPM
105 3700913 1 HOSE\HYD\3/8X34\9/16FJICS
TP PORT LH CONTROL VALVE TO PORT 2 SHIFT VALVE
106 3701532 1 HOSE\HYD\3/8X38\9/16FJCX9/16FJC90
PS PORT LH CONTROL VALVE TO PORT 3 SHIFT VALVE
107 3701533 1 HOSE\HYD\3/8X183\9/16FJICS
PORT 1 LH SHIFT VALVE TO LH TRACK MOTOR
109 3700913 1 HOSE\HYD\3/8X34\9/16FJICS
TP PORT RH CONTROL VALVE TO PORT 2 SHIFT VALVE
110 3701532 1 HOSE\HYD\3/8X38\9/16FJCX9/16FJC90
PS PORT RH CONTROL VALVE TO PORT 3 SHIFT VALVE
11 3701534 1 HOSE\HYD\3/8X176\9/16FJICS
PORT 1 RH SHIFT VALVE TO RH TRACK MOTOR
NOT SHOWN
5700937 2 SW\PRESS\700P\ADJ\-6MOR (PL PORT)

6010 TUB GRINDER PARTS REFERENCE

181



RH TRACK MOTOR 6010 TRACK

182 6010 TUB GRINDER PARTS REFERENCE



RH TRACK MOTOR 6010 TRACK

ITEM PART QTY.  PART DESCRIPTION

13 3800453 14 FTG\3/4AMORX9/16MJIC\90

44 3800757 12 FTG\9/16MORX9/16MJIC\90

53 3800811 4 CLMP\FLANGE\SPLIT\#62\-16

54 3800812 4 FTG\1-5/16MJICXSERIES62\ADPT

98 3701531 1 HOSE\HYD\3/4X200\1-5/16FJCX1-1/16FJC
LOWER CENTER PORT RH CONTROL VALVE TO UPPER PORT
TRACK MOTOR

100 3701531 1 HOSE\HYD\3/4X200\1-5/16FJCX1-1/16FJC
UPPER CENTER PORT RH CONTROL VALVE TO LOWER PORT
TRACK MOTOR

111 3701534 1 HOSE\HYD\3/8X176\9/16FJICS
PORT 1 RH SHIFT VALVE TO RH TRACK MOTOR

112 3701535 1 HOSE\HYD\3/8X146\9/16FJIC

RH TRACK MOTOR CASE DRAIN TO RH TANK PORT

6010 TUB GRINDER PARTS REFERENCE

183



LH TRACK MOTOR 6010 TRACK

184 6010 TUB GRINDER PARTS REFERENCE



LH TRACK MOTOR 6010 TRACK

ITEM PART QTy. PART DESCRIPTION

13 3800453 14 FTG\3/4MORX9/16MJIC\90

44 3800757 12 FTG\9/16MORX9/16 MJIC\90

53 3800811 4 CLMP\FLANGE\SPLIT\#62\-16

54 3800812 4 FTG\1-5/16MJICXSERIES62\ADPT

97 3701531 1 HOSE\HYD\3/4X200\1-5/16FJCX1-1/16FJC
LOWER CENTER PORT LH CONTROL VALVE TO UPPER
PORT TRACK MOTOR

99 3701531 1 HOSE\HYD\3/4X200\1-5/16FJCX1-1/16FJC
UPPER CENTER PORT LH CONTROL VALVE TO LOWER
PORT TRACK MOTOR

107 3701533 1 HOSE\HYD\3/8X183\9/16FJICS
PORT 1 LH SHIFT VALVE TO LH TRACK MOTOR

108 3701233 1 HOSE\HYD\3/8X140\9/16FJIC

LH TRACK MOTOR CASE DRAIN TO LH TANK PORT

6010 TUB GRINDER PARTS REFERENCE

185



TRACK CONTROL VALVES 6010 TRACK

001

[

78

6010 TUB GRINDER PARTS REFERENCE

186



TRACK CONTROL VALVES 6010 TRACK

ITEM _PART QY. PART DESCRIPTION
6 3800294 4 FTG\1-5/16MORX1-1/16MJIC\ST
20 3800527 10 FTG\7/8MORX1-1/16MJIC\ST
21 3800530 6 FTG\3/4AMORX9/16MJIC\ST
30 3800631 4 FTG\9/16MORX9/16MJIC\ST
55 3800850 2 FTG\9/16MORX9/16MJIC\ORF-CHECK
67 4000249 2 VALVE\HYD\1-SPL\PRPNTL
4000341 VALVE\HYD\CART&SOL\PRPTNL, replacement coil & cartridge for 4000249
84 4000250 2 VALVE\HANDLE\ASSY\ML1
95 3701529 1 HOSE\HYD\1X198\1-5/16FJICX1-5/16FJIC\90
T PORT RH CONTROL VALVE TO RUN RIGHT FILTER TEE
96 3701530 1 HOSE\HYD\1X198\1-5/16FJICX1-5/16FJIC
T PORT LH CONTROL VALVE TO BRANCH RIGHT FILTER TEE
97 3701531 1 HOSE\HYD\3/4X200\1-1/16FJCX1-1/16FJC
LOWER CENTER PORT LH CONTROL VALVE TO UPPER PORT TRACK
MOTOR
98 3701531 1 HOSE\HYD\3/4X200\1-1/16FJCX1-1/16FJC
LOWER CENTER PORT RH CONTROL VALVE TO UPPER PORT TRACK
MOTOR
99 3701531 1 HOSE\HYD\3/4X200\1-1/16FJCX1-1/16FJC
UPPER CENTER PORT LH CONTROL VALVE TO LOWER PORT TRACK
MOTOR
100 3701531 1 HOSE\HYD\3/4X200\1-1/16FJCX1-1/16FJC
UPPER CENTER PORT RH CONTROL VALVE TO LOWER PORT TRACK
MOTOR
101 3701057 1 HOSE\HYD\1X180\1-5/16FJIC\1FLGX1BARB\HE\W\FRRL\CODEG61
P PORT LH CONTROL VALVE TO LH PUMP
102 3701057 1 HOSE\HYD\1X180\1-5/16FJIC\1FLGX1BARB\HE\W\FRRL\CODEG61
P PORT RH CONROL VALVE TO RH PUMP
105 3700913 1 HOSE\HYD\3/8X34\9/16FJICS
TP PORT LH CONTROL VALVE TO PORT 2 SHIFT VALVE
106 3701532 1 HOSE\HYD\3/8X38\9/16FJCX9/16FJC90
PS PORT LH CONTROL VALVE TO PORT 3 SHIFT VALVE
109 3700913 1 HOSE\HYD\3/8X34\9/16FJICS
TP PORT RH CONTROL VALVE TO PORT 2 SHIFT VALVE
110 3701532 1 HOSE\HYD\3/8X38\9/16FJCX9/16FJC90
PS PORT RH CONTROL VALVE TO PORT 3 SHIFT VALVE
115 3701537 1 HOSE\HYD\3/8X182\9/16FJCX9/16FJC90
LS PORT LH CONTROL VALVE TO LS PORT LH PUMP
116 3701537 1 HOSE\HYD\3/8X182\9/16FJCX9/16FJC90
LS PORT RH CONTROL VALVE TO LS PORT RH PUMP
NOT SHOWN
5700931 2 SW\PRESS\700P\ADJ\-6MOR (PL PORT)

6010 TUB GRINDER PARTS REFERENCE 187



4000249 CENTER SECTIONS

{eidwexa)
ww g} 8 uonausal jolid

©

L@k
0D
44 emﬁoo._@

(4

&
¢ ¢©
1

:© $10)

V8 (BIa0Y

¥e)
‘Q

\ﬂ’@ r&ﬂ.«..’@
S 0sQ

© st

6010 TUB GRINDER PARTS REFERENCE

188



4000249 CENTER SECTIONS

4000341 VALVE\HYD\CAR&SOL\PRPRTN
16 1 CARTRIDGE, SOLENOID AND SEALS
18 2 SCREWS
19 1 ORIFICE
Note - replacement orifice is not the same size as the original orifice.
Reuse original orifice if possible

4000488 VALVE\HYD\KIT\SEAL \CAR&SOL \PRPRTNL

13 1 O-ring
14 1 O-ring
15 1 O-ring

4000489 VALVE\HYD\KIT\SEAL\CAR\END;SECTION

91 O-ring
10 1 Seal
11 2 O-ring
12 1 O-ring
17 1 O-ring

4000490 VALVE\HYD\KIT\SEAL\COMPENSATOR

5 1 O-ring
6 1 O-ring
7 2 O-ring
8 1 O-ring

4000494 VALVE\HYD\KIT\SEAL\ECH END

21 1 plug
22 1 nut
25 1 O-ring
26 1 seal
27 2 O-ring
28 3 seal
29 4 O-ring

4000401 VALVE\HANDLE\CLAMP\LOOLS

31 1 screw
32 1 clamp
33 1 lever

6010 TUB GRINDER PARTS REFERENCE 189



4000249 TIE ROD AND END SECTION

To be tightened in 3 steps: 10 Nm, 30 Nm, 45 Nm )] ~
@ Q@ Clas
i]@ @ @ Y 8x) Q18
® <= & ® <= © ® <= @ . 18C20 Qs
C1o C'a0 Cls 16 S
15 é (@)L
12 or 9/16" Cleo
@ or nv!l 3 B

190 6010 TUB GRINDER PARTS REFERENCE



4000249 TIE ROD AND END SECTION

4000491 VALVE\HYD\KIT\SEAL&STRAINER

15 1 strainer
16 1 spacer
17 1 spring
18 1 plug

Note - The strainer (#15) can be removed and flushed to remove contaminants. If it is damaged, replace the strainer

4000492 VALVE\HYD\KIT\BETWEEN SECITONS

3 7 O-ring
4 2 O-ring
5 1 O-ring
6 1 O-ring
7 2 O-ring

6010 TUB GRINDER PARTS REFERENCE 191



6010 WEAR PARTS

DESCRIPTIONS PART NUMBER WHERE TO FIND
RODS 5300115 PG. 25
HAMMER SHANK 1 BOLT 5200136 PG. 25
HAMMER TIPS 1 BOLT 5200132 PG. 25
ROTOR BEARING 2001050 PG. 25
ROTOR BEARING 2001051 PG. 25
BEARING SEAL 2000551

SCREENS

5/8” 4704701 PG. 29
¥ 4704702 PG. 29

1” 4704703 PG. 29
1% 4704704 PG. 29
11/2 4704705 PG. 29

2’ 4701521 PG. 29

3" 4701522 PG. 29
4” 4701523 PG. 29
5X7 4701524 PG. 29
6X8 4701823 PG. 29
CONVEYOR

DISCHARGE BELT 1700262 PG. 33
BELT SCRAPER - PLASTIC 4703444 PG. 33,159
TUB DRIVE

CHAIN 1100243 PG. 19
TUB ROLLER PARTS 4704119 PG. 13,21
PRESSURE ROLLER PARTS 4702593 PG. 13,23
LOWER DISCHARGE BEARINGS 2000341 PG. 33
UPPER DISCHARGE BEARINGS 2000342 PG. 37
HYDRAULIC OIL ELEMENT 4400074 PG. 54
HPTO FLUID CLUTCH FILTER 4400073 PG. 90,171
ENGINE OIL FILTER C15 T4F 4400117

ENGINE OIL FILTER C18 T4F 4400172

ENGINE PRIMARY FUEL/WATER SEPARATOR 4400133

SECONDARY FUEL FILTER 4400030
AIR PRIMARY ELEMENT 4400169 PG. 49
AIR SECONDARY ELEMENT 4400170 PG. 49

192 6010 TUB GRINDER PARTS REFERENCE



6010 Documentation Comment Form

DuraTech Industries welcomes your comments and suggestions regarding the quality
and usefulness of this manual. Your comments help us improve the documentation to
better meet your needs.

* Did you find any errors?
 Is the information clearly presented?

* Does the manual give you all the information you need to operate the equipment
safely and effectively?

» Are the diagrams and illustrations correct?
* Do you need more illustrations?
*  What features do you like most about the manual? What features do you like least?

If you find errors or have specific suggestions, please note the topic, chapter and page
number.

Send your comments to:

DuraTech Industries International, Inc.
P.O. Box 1940
Jamestown, ND 58402-1940

Thank you for taking the time to help us improve our documentation.

For contact information, you can access our web page at:

www.duratechindustries.net

6010 TUB GRINDER PARTS REFERENCE 193



& DURATECH'

Clearing the Way for a Better Tomorrow

194 6010 TUB GRINDER PARTS REFERENCE



APPENDIX A FOLDOUTS

APPENDIX A SCHEMATIC FOLDOUTS

6010 TUB GRINDER PARTS REFERENCE 195



& DURATECH'

Clearing the Way for a Better Tomorrow

196 6010 TUB GRINDER PARTS REFERENCE



BELLY AUGER, DISCHARGE CONVEYOR AND TUB DRIVE HYDRAULIC SCHEMATIC

BELLY AUGER DISCHARGE CONVEYOR TUB DRIVE
DRIVE DRIVE ?%
@ @ © ) ® U/ © 5 Uzg >
I MA- 121 MB - 12T L mc-121 MD-12Tﬁ MDR1—8Tﬁ ME-12Tﬁ MF-12Tf\ MDR2-8Tr\
A\ T/ \\ N\ 7 A\ N7 A\
@
CcVA Lcv2 ©, &
% A @ = 'f
zos SN —2 ]/
0-20 GPM 2% o @ ®ppc et J @ ppp LLTLT J
OR2 —
® OR1T O )0 @'t@)
@
=21/ | — o il /
@ ppA LT J @ @ ©160 PS| @ ppg LT J
Q|® SP |0 EP V‘ Q® V2 ol @
o, [, |2
;< 110 ><
1 | ®© oo e
r |
sv1 @, @ RV2
NN >< @ F ©
© .
® a! o ® g 2000 psi
RV3 X 70 PSI
@ ] L
@ F © & g
)ﬁ 70 PSI g Ev2
2500 psi =
ol Te 0-25 GPM PV
o2 AUXP - 8T
EV1 \ LTL A D\
LT - I FR hd
- —‘ 150ps_ %2 "0 TO 4000583
(= 050 Ls-6T
f — T 1 L D
4 A\
e - EC / Wy @ DGR3 @
u ® o |F R4 ® T2-8T
- e
@ RV1 § 2250 psi i
3000 psi® J %) § I
T-24T DR - 8T P2-12T 4000584
@ ® @
20 GPM ®0 25 GPM ®
N
@
@ O @ @
@
@ @ @ @
@ | @ | | @ | | |

6010 TUB GRINDER PARTS REFERENCE FO-1



HYDRAULIC CYLINDER SCHEMATIC

TUB RAISE / LOWER 3010 - TUB COVER RAISE / LOWER CONVEYOR SWING CONVEYOR FOLD CONVEYOR LIFT
1150 - MILL GRATE ADJUST
@) @) ® @ o
@ [(ONO)
@ @ @ (ONO)
[6) ?]®
3010 - TUB COVER IN / OUT
1150 - NOT USED
1B - 6T| 1A - 6T 2B - 6T 2A - 6T 3A-6T 3B-6T 4A - BT 4B - 6T 5A - 6T] 5B - 6T] 6B - 6T] 6A - 6T]
& ® ® & T & & ® ® & &
CB1 CB2 CB3 CB4 CB5 CB6
9 @ D Q. o o o le o e @ @
06 6 Ccvo| == = [cvs CVI1| = = [cv10 CV13| == = [cv12
| 4% ["r K yothis X D i>{y §>{y 422
@ ) &l @ @ ® ® 1o ® 1o ® ®
SV10-5806D SP10-58D SV10-5806D SV10-5806D SV10-5806D SV10-5806D
8.1 ® © 62 ® o 6.3 @ 6.4 @ @ 65 @ @ 6.6 ® @
gAY XXM o XMW Ay el X X >
1 T 1 ’ - T 1 1 T 1 1 T [ 1 T 1 1 T 1 @
SIS elale elale ) ool (&) elale () elale
BOTTOMCOIL  |® TOP COIL @ & @ @ ® @ @ @ @ @ ®
130 EC10-32 3 130 130 130 130
0R1) ( ECH[( _ 0R2) ( 0R3) ( OR4> ( 0R5) (
L
@ < @ @ @ @ @
FR Cv10-20 ' 80 PSI
P-8T| "o o @ SV o P-6T
© s ™~ N g
@ (©) @ @ ©) @
FROM 4000584 @ CHECK BALL CHECK BALL CHECK BALL CHECK BALL CHECK BALL CHECK BALL
L cv2 cv3 cv4 cv5 cve cv7
RV | T
LS-6T (@) @ @ @ ) ® LS -4T
Fony @ \ \ \ . o . (&
3 3
T-8T T-6T
@ &
4000583

6010 TUB GRINDER

PARTS REFERENCE

FO-2



MAIN CONTROL PANEL HARNESS - 5701213
L BLACK SOCKETA™ 1133 ORG PIN'A' LLER
(PAELUSHT  WHITE SOCKETB * 1B WHTPIN'® HFX 48 'A' 5701210 CONTRO HFX 48 B'
. PLUG SOCKET'C - PLUGPNC
"""""" SOCKETH
LIGHTS SHERELAES oiRiatd SOCKET2 S00GT7  fone2pONER
113 ORANGE ENGINE STOP HFX LABEL "SPARE" SOCKET 3 SOCKET3  HOOB3 POWER
47 ORANGE - SOCKET4 SOCKET4  [112RED
MA'N HARN ESS &0 FanidE RETs U
22 WHITE 45 HFX BLACK SOCKET7 SOCKETT  PLUG
SOCKET 8 SOCKETS  PLUG
CONTR 110RED _ 22AWHITE 18 SOCKETY  PLUG
OCKET 10 PLUG
45BLACKT ™ ZZBUHITE SOCKET 11 SeETH b
SOCKET 12 SOCKET 12 BAB12WHITE GROUND
. -0 s SOCKET {3 BIB13WHITE GROUND
REMOTE STO B SOCKET 14 PLUG
- RS E SOCKET 15 SOCKET {5 PLU
DT06-125 o SOCKET 16 SOCKET16  PLUG
= = 12 WHITE PP, 1 B4 gggﬁm SOCKET17  PLUG
SOCKET 18 PLUG
g”""?:__zgaaam(ENGHARNEss,smmz) WHTE GIBWHT *F 065 WHT 10 SOCKET 19 SOCKET16 PLUG
L 45 L BLACK 099 WHT ¢ SOCKET20 SOCKETX0 PLUG
USHEXBLACK (5701213) UIWHT'S 180 WHT " SOCKET 21 SOCKET2{  PLUG
2298 BLK (ENG HARNESS, 5701222) - SOCKET SOCKETZ) ~ BAE22 GROUND
bl e  SOCKET 23 SOCKET?: 149 GREEN CONVEYOR SPEED
RF A6S DISPLAY OTO6.125 SOCKET 24 oW
57 FUEL GAUGE g o B4WHITE | Hex CAN SHIELD SOCKET 24 [129 YELL(
7500706 12WHT 1T 2TWHT 2 SOCKET 25 SOCKET25 PLUG
W JDWATE I SOET Pl ol
ol ] SOCKETZ7  PLUG
S BAWHITE S SOCKETZ8 1428 WHITE GROUND SOKET® PLUG
il SOCKET29 B1AZSWHITE GROUND SOKET® PLUG
SOCKET 3 SOCKET30 190 RED SENSOR COMMON POWER SOCKETH0 PLUG
el SOCKET 31 6 GREEN SOCKET31 WO HFX BLACK
] SOCKET32 B9 TAN SOCKET2 7 PINK
SOCKETS SOCKET33  PLUG SOCKET3 HBBLUE
S SOCKETM  PLUG SOCKETM  B7GREY
el SOCKETH  PLUG SOCKETIS  BABLUE
as SOCKET 36 PLUG SOCKET36 128 BLUE
il . SOCKETYT PLUG SOCKET3  HO3BROWN
SOCKET 12 %12BLACK BLACK -PIN SOCKET3  PLUG SOCKET% 126 VIOLET
SOCKET 13 2%13RED GREEN -PIN2 SOCKET39 PLUG SOKETS PLUG
SOCKET 14 26-14 GREEN & WHTE - PIN3 SOCKETA0 BTPINK o
SOCKET 15 26-15WHITE RED-PIN4
SOCKET 18 —GREY-SHELL
B
B RADIO 5701196
SOCKET 20 HFX CAN BOX 5701193
o UITBREAKER ENCLOSURE
CIRCUIT BREAKERENCLOSURE ~ CIRC EROUHIELK ROOHHYELY  ESSTOR e ROOUPNE
SOCKET 24 = i
i LOADER OPTION REARCANLOW'B'  RADIO CANLOW B 5701053 PNT plgged PIN1  RADIOGAN YELLOW
SOCKET 25 R REARCANSHEELD'C' RADIOCANSHELD'C' 571215 PNZ - ped ) e
SOCKET 2% A N AGSCANHIVEL'X  HEXCANHIVEL'A HX CAN YEL A" L BN
BUSS BAR TBUSS R | ABSCANLOW'E'  HFXCANLOW''  HFXCANGREEN B PNE Dgec PNS  plugged
e 5700250 ABSCANSHELD'C' HFXCANSHELD'C'  SHELD'C NG ESRLD PNG  plugged
(1)15 AMP BREAKER 728 RED PN7 plugged PN plugged
SPARES SPARE? 5701043 111]%:2[[));:5[)”}1%%(9“) 10ANP 3LOADER PND. pluged i g:gg:g
62L0ADER plige
LEFT ;g'( 'ﬁoHﬂTSiZ‘CK L1004 RET) 10 RING (8 ;(m,P 194 LOADER CAT CAN BOX 57011%&701216 PO plged oy g}%ggg
5700 ! 198 LOADER plugge
{10 AMP BREAKERS I 1008 RER #10RING (7" 5701053 CAT CAN HIYEL'W PN12 pugged PIN12 phgged
S . ”5701042 013 RED JACKS, TAPE OFFUNLESS USED | ST 10 NP BREALER Kl BT o Loy o125 T 12 P DT 1258
(] [0 ] 0] L 9014 ORE HPTO 5701044 |30 ANP BREARER Rﬁslssrzn?;zz C*‘TWC:T':szz'zELD“
HTPNK —= 1] [4] 15TAN—=1] [4] I~ 065 RED#10 RING (6") w
L] 4] L L] AYEL A KIDO YEL
TARED — 7] [E] 8 14Re —21 5] 10 REDFUEL GALGE sleman| | SENE| | & Gtk
116 veLLow—=f2] [6] 114 GRE—={ 3] [E] C SHELD CATCANSHELDT] | C SHIELD
TIARED
BULKHEAD SENSORS LIGHTS BULKHEAD - SOLENOIDS
PNT W SOCKET1  O17YEL
PIN2 O15PINK SOCKETZ  018BRN
] PIN3 034 VIOLET SOCKET3  46BLUE
PR PNE  TSIHT LA CROUD COULD SPLCE) SOCKET4  Q47PINK
B PN 111AWHT (FRNT LGHT GND KEEP SEPARATE) SOCKETS 080 WHT (AUX BLOCK GND)
™ S ¥ NG 130RG SOCKETE 082 WHT (TUB VALVE GND)
P SOCKETT  0B3PINK
8 894 PINS 127 WHT (RAD SCRN MTR GND KEEP SEPARATE) SOCKET8  CRRBLUE
" ASHGH AS POSSIELE | PINS 145 WHT (REAR LGHT GND KEEP SEPARATE) SOCKETS 87 GREY
e PN T SGET 1T DI
500K
CLEAR SHRINK TUBE P12 1620RG SOCKET 12 091 PINK
PIN13 190ARED SOCKET 13 S9WHITE
P14 191ABLACK SOCKET14 100V RED
P15 PLUG SOCKET 15 106BRN
PN 6 PLUG SOCKET 16 04TAN
PN1T PLUG SOCKET 17 106LTBLU
PIN18 190BRED SOCKET18 10BGRN
PIN 19 191BBLACK SOCKET 19 REAR CAN SHELD
PN20 PLUG SOCKET20 114 GREY
P21 PLUG SOGKET21 115LTAN
PNZ PLUG SOCKET 22 116L YEL
PINZ3 PLUG SOCKETZ3 117LPINK
PIN24 192 SHIELD SOCKET4 128BLUE
P25 192BLUE SOCKET 25 129YEL
PNZ% PLUG SOCKET 26 149GRN
PN2T PLUG SOCKET27 168BLU
P25 PLUG SOCKET28 PLUG
PN PLUG SOCKET 29 PLUG
PIN30 193GREEN SOCKET 30 REARGANHIGH YELLOW
P31 193SHIELD SOCKET 31 REAR CANLOW GREEN

6010 TUB GRINDER

PARTS REFERENCE

FO-3



MACHINE VALVES HARNESS - 5701214

JACKS

570 1 2 1 4 DEUTSCH DT06-6S VgEHDEgl%GC(i\EPDmﬁi%%
114 GRAY SOCKET A'
1150 2019 MACHINE VALVES HARNESS 14 GRAY SOCKET

e TP SOaE BULKHEAD - MAIN HARNESS

5701052

5701053

082 MWHT SOCKET £ Em ; 8% EEIL\I

PLUG'F PIN3 046 BLUE

PINA 047 PINK

PIN5 080 WHT (AUX BLOCK GND)
PING 082 WHT (TUB VALVE GND)
PN 083PINK

REAR SWITCHES NG U

5701226 PNT0  088GRN

PINTI  089TAN

DEUTSCH DT06:6 PINT2 091 PINK

120 ohmresistor | A —
B I

2> o>

SOCAET) VT PN3  SOWHITE
ACAN CABLE HIGHYELLOW  30CKET AN R
ACANCABLE LOWGREEN  S0CKET 4 B P16 104TAN
82M PN17  105LTBLU
R0CKkerR Pl sz (2] g PN 106GRN
8 N1 CANSHEELD
o e
80Y
gz 180 PNZ 6L YEL

A N B
82A y
BE % oA w2 e PN 1%9YEL
82F 82y [82Y 807 80c PIN2S 149 GRN
8oy 80J [g0v] 80Y 82C 806
826 ¢ 80K r ¢ 80D PN27  168BLU
¢l 820 80H PIN 28 Ettdg
PIN 29
PN30  CANHIGH YELLOW
PIN3t  CANLOW GREEN

3/26/2019 Rev 0 new harness

=

G ONTdZLANIdCLHM Y080 ——

GE LES

DTZR

[
|

P I
o
o
| =
4
e
A
o
=1
=
— -
aw

TAOLES PLGGED DTZR
RN

Rl & 9N1d ZLANId-C ALIHM 428

dNWYO04LY1d

NMOQ W4O04LYd
1 ONd ZLANId-Z N¥O 880 —
& 9N1d ZLA NId-¢ LHMH 080
9N1d ZLd Nid-Z Nv.L 680 -
& 9N1d ZLANId-C LHM 9 080
L1HOIY HOAIANOD
HONTdZLANIdC N8 ¥8z) —
Q104NN YOAIANOD
HONTdZLONIdC AVHO VI8 |
0704 Y0AIANOD
HONd ZLANId-C N8 Yov0
W+ ONTd ZLANId-C Nd VLI |

& 9N1d ZLA NId-¢ LHM 8080

& ONTd ZLANId-C LHW O 080
YIMOTHOAIANGD

W ONTd ZLANIdC 13ALI0 —
¢ ONd ZLA NId-¢ LIHM 328
(33dS YOAIANOD
(M4 YOAFANOD
L ONTd ZLA NI 379 L1891 -
N34 4OAFANOD
NMOG ¥3A00 8Nl
HONTdZLA NI 378 11901
143740A3ANOD

GONTd ZLA NId-g LHM 080 —
L4TH0A3ANOD

¢ 9N1d ZLA NId-C LHM 0280
1 ON1d ZLANId-¢ 13A V6Tl
«¢ON1d ZLANId-¢ LHM 8 280
& ONTdZLA NId-Z LHM Y 280
HONTd ZLANId-C 3N VY980 —

G:ONTd ZLA Nid-Z LHM 3 080
NI-43A00 8Nl

1 ONTd ZLANId-C MNId 160
& 9N1d ZLANId-C 3LIHM 928
HONTd ZLANId-C Nd8 810
+ON1d ZLANId-C NI 671
@ 9N1d ZLANId-C LHM M 08
@ ON1d ZLANId-¢ LHM 1080
W+ ONTd ZLANId-C N3FUO 901
¢:9N1d ZLANId-C LHM 4 080
ILv49 TIIN - dN ¥3A0J ENL
1 ONd ZLANId-C NVL v0L
:9N1d LA NId-C LHM @280
104300 &Nl
L ONTdZLANIdC NMOYE €01

4ONd Z1d NId-C ¥Nd €80

¢O9Md ZLANId-C JLIHM [ 080

Quvmyo4 ant

@33ds anl

6010 TUB GRINDER PARTS REFERENCE FO-4



CONTROL PANEL LOADER HARNESS -

5701216

CIRCUIT BREAKER ENCLOSURES

G NG CIRCUIT BREAKER ENCLOSURE
5700289
BUSS BAR BUSS BAR
5700290 0 e 57500290
(1)15AMPBREAKER | ¥
ST0104 of | 110REDGHTSS e S b CAT CANBOX 5701193
o| w—! 100RED}10RING (9) 19A LOADER IN 5701216
o] o - {-H00AREL]#10 RING 8) S0AM 198 LOADERL) 5701053 CAT CAN HI YEL A
570 1 2 1 6 (6)10AMPBREAKERS | O] s 1008 RED#10 RING (7" F{EEFSU'\@%QNG 8,’;% gf\\H é(H)FéLE[;)C
03— NMAORGHPTO Ul e {25 A KSODA YEL CATCANHIYELW | | A KSOVEL
CONTROL PANEL LOADER HARNESS ol S s REDkORNG 6 : SKAAGRN| | Crcwions | | B Koo
005 RED FUEL GAUGE C SHIELD CAT CAN SHIELD'C C SHIELD
T2A RED | CLUTCH HARNESS 5700984
GROUND BUSS #3 72BRED TO PIN 5, GREY CONNECTOR
IN 5701220 ‘\E &7 87 POWER RELAY 2 152 L ORGMWHITE DTZ SZ 20 SCKT, "CLUTCH START PIN 5"
PIN1 7021 WHITE 12ga. # GROUND PLUG PONER GELAY 1 0N \
PIN2 7022 WHITE %%‘LL\)\!/WTT [%TZZSSIZG1122§°ikett,,"21,," 85 " — 85|] % {71 RED 10.GA 153 L ORANGE SZ 20 SOCKET TAPED OFF
Ize ocke — —
EIHS %ggi ‘m% DTPOG4S 63 LWHITE DTZ Size 12 Socket " H : 71 RED 6 GA ’ BULKHEAD - from 5701216 to 5701217
28 WHITE DTZ Size 12 Socket "4" . . SOCKET1 019A_LRED 12 GA
72ARED included in 5701213 SOCKET 2 0198 T RED 12 GA

REMOTE STOP

229 B BLK (ENG HARNESS, 5701222)—

6010 TUB GRINDER

KPTO COUPLER

TAPED OFF 130 L ORG #10 RING "KPTO COUPLER NC'
TAPED OFF 133WHT/RED #10 RING "KPTO COUPLER S2"

TAPED OFF 137_L VIO #10 RING "KPTO COUPLER B"

]Q

s

| 3100028 | 798 BBLK (ENG HARNESS, 5701222)
45 L BLACK
45HFX BLACK (5701213)

PARTS REFERENCE

728 RED included in 5701216
72C RED included in 5700769

HFX CAN BOX

IN 570121
REAR CANHI YEL'A' RADIO CANHIYEL'A

RESISTOR
REARCANLOW'B'  RADIO CANLOW'B 0701053
REAR CANSHIELD'C' RADIO CANSHIELD'C'

IN 5701216
A6S CANHIYEL'A" HFXCANHIYEL'A"  LOADER HFX CAN YEL "A"
ABSCANLOW'B'  HFXCANLOW'B'  LOADER HFX CAN GREEN B'
ABS CAN SHIELD'C'  HFX CAN SHIELD 'C'

5701193

LOADER SHIELD 'C'

SOCKET3 020A_L WHITE 12 GA
SOCKET4 020B_T WHITE 12 GA
SOCKET5 013 T RED
SOCKET6 28 WHITE
SOCKET 7 45 L BLACK
SOCKET 8 62L RED
SOCKET 9 CAT CAN YEL
SOCKET 10 CAT CAN GREEN
SOCKET 1163 WHITE
SOCKET 12130 L ORG
SOCKET 13 133_L WHT/RED
SOCKET 14 137VIO
SOCKET 15 HFX CAN YEL
SOCKET 16 HFX CAN GREEN
SOCKET 17 PLUG
SOCKET 18 152_L ORG/WHT
SOCKET 19 153 L ORG
SOCKET 20 PLUG
SOCKET 21 PLUG
SOCKET 22 CAT CAN SHIELD
SOCKET 23 PLUG
SOCKET 24 PLUG
SOCKET 25 PLUG
Socket 26 PLUG
SOCKET 27 PLUG
Socket 28 HFX CAN SHIELD

SOCKET 29 PLUG

FO-5



MACHINE GRAPPLE LOADER HARNESS - 5701217

NOTE: _L IS USED TO IDENTIFY THE WIRES AS PART OF THE LOADER HARNESS

5700821
MANUAL RESET CIRCUIT BREAKER
MANUAL RESET BREAKER IN TRIPPED POSITION

60 AMP 20” 71RED in 5701225
= |\ 185 RED

CHE

BATTERY DISCONNECT SWITCH
070 BLACK in 5701225
©i 57000016

186 BLACK

BULKHEAD - from 5701216 to 5701217

PIN1 019A LRED 12 GA
PIN2 019B_LRED 12GA
PIN3 020A_L WHITE 12 GA
PIN4 020BL WHITE 12 GA

PIN5 013 LRED
PING 28 WHITE

PIN7 45_L BLACK
PIN8 62 RED

PIN9 CAT CAN 'YEL
PIN10 CAT CAN GREEN

PIN11 63_L WHITE
PIN 12 130L ORG

PIN 13 133 WHT/RED
PIN14 137 L VIO

PIN 15 HFEXCAN YEL
PIN 16 HFX CAN GREEN
PIN17 PLUG

PIN 18 152 L ORG/WHT

PIN19 153 L ORG
PIN 20 PLUG

BN Eftan sHieLo

PIN 23 PLUG
PIN 24 PLUG
PIN 25 PLUG
PIN 26 PLUG
PIN27 PLUG
PIN 28 HFX CAN SHIELD
PIN 29 PLUG

63C
63A
& /638

AC CLUTCH

7500990 24 VOLT CLUTCH
7500989 COMPRESSOR W/CLUTCH
056_L ORANGE
063A_L WHITE

PILOT SYSTEM VALVE

BLACK — 0638_L WHT "2"
RED 169 ORG""
4000315 - VALVE

4000229 - SOLENQID

6010 TUB GRINDER PARTS REFERENCE

JUAL

186 BLACK ,—~

167_L TAN

121E_L WHITE

4000267, PUMP MOTOR AND VAL
MOTORWINDINGS STUD | @
5700640 | T
| —
FORWARDA :
inl | DOWN
| [ I
5700640 | .
WHTE|  [ReveRsE A i _
VALVE '
B . or00879
SEE ALSO-~ LOADER CAB SCHEMATICS
056_L ORANGE
CAB RAISE I eee RIGHT OUTRIGGER
[2 11[124F_LWHITE  LWHITERED (2 11| 121D_L WHITE
GND | GND
N oD
1 |ies Loy LEFTOUTRISGER 1216 L WHITE |t 124 | WHITE/BLUE
123 L BLACKWHITEL 2 11|121B_L WHITE
GND
GND
21ALWHITE| 1" 21| 122_L WHITE/GREEN

MOTOR

ND STUD

185RED

OUTRIGGER VALVE

3 SINGLE SPOOL VALVES, 4000485
2 SOLENQIDS EACH VALVE, 4000486

BULKHEAD - from 5701217 to 5701218

SOCKET 1 019A_LRED 12 GA
SOCKET 2 019B_L RED 12 GA
SOCKET3 020A_L WHITE 12 GA
SOCKET 4 0208 L WHITE 12 GA
SOCKET5 013 TRED
SOCKET 6 28 WHITE
SOCKET 7 45 L BLACK
SOCKET 8 62 RED
SOCKET 9 CAT CAN YEL
SOCKET 10 CAT CAN GREEN
SOCKET 11122 WHT/GRN
SOCKET 12130 L ORG
SOCKET 13 133 L WHT/RED
SOCKET 14 137 VIO
SOCKET 15 HFX CAN YEL
SOCKET 16 HFX CAN GREEN
SOCKET 17 PLUG
SOCKET 18 152_L ORGMWHT

SOCKET 19 153 L ORG
SOCKE}' 20124 WHT;’BLUE

SOCKET 23 123 BLACKIWHITE
SOCKET 24 PLUG

SOCKET 25 166 GREY

Socket 26 167 TAN

SOCKET 27 PLUG

Socket 28 HFX CAN SHIELD
SOCKET 29 169 ORG

FO-6



LOADER CAB BULKHEAD HARNESS - 5701218

6010 TUB GRINDER

PARTS REFERENCE

errJovstickswiet JOYSTICK SWITCHES riaur jovsrick swirer
BLACK YELLOW {128 DBL BUTT CONN. BLACK YELLOW |  46DBLBUTT CONN. A6S DISPLAY
REDABLUE OR GREY  [B5ALREDBUTTCOMN. | pepgpiye (R GREY 658_L RED BUTT CONN.
GREY RED  |120YELBUTT CONN. GREY RED | 47PNKBUTTCONN. 5701188
PILOT SYSTEM SWITCH 5700493 SOBKET { 13F LFED
BEEIRSRY S
- SOCKET 4 28E WHITE
TAPED OFF NOT USED #10RIN SOCKET 5 PLUG
’ 268 L WHITE SOCKET 6 PLUG
L o 28C_LWHITE #10RING ——— 28C_L WHITE SOCKET 7 PLUG
o A= 130 L ORG #10 RING SOCKET 8 PLUG
BULKHEAD - from 5701217 to 5701218 S L 137 L VIO #10 RING . #10 RIN SOCKET 9 PLUG
= % L RED 133 L WHT/RED ——(O)) | SOCKET 10 AGS CAN YELLOW
L] 656 L 133A_L WHT/RED #10 RING————133A L WHTIRED 753 | ORANGE TAPED OFF | SOCKET 11 AGS CAN GREEN
SOCKET 1 019A_LRED 12 GA 01 L - SOCKET 12 L-COM BLACK BLACK - PIN 1 USB BULKHEAD JACK
SOCKET 2 0198_L RED 12 GA 1 SOCKET 13 L-COM RED REEN - PIN2
SOCKET3 020A L WHITE 12 GA L 169 ORG == CLUTCH START SOCKET 14 LCOM GREEN —E\/Hng N3 LCOMWPUSBAF
SOCKET 4 020B L WHITE 12 GA [ D& THROTTLE SOCKET 15 L-COM WHITE ——— ED-PNe DUSTOOVERWITHOALE
SOCKET s 28 e g8 b 5700514 5700542 SOCKET 16-26 PLUG ISOLATE - HEAT SHRINK——GREY -SHELL it
SOCKET7 45 L BLACK = =]
SOCKET 8 62RED
SOCKET 9 CAT CAN YEL [1 k=158 L LT. GREEN HOOD CAB CONTROLS ——
SOCKET 10 CAT CAN GREEN [2 H=—13E LRED 019A L RED, 12 GA, #10 RING E—
13D LRED 152 L ORANGEMHITE | |
SOCKET 11 122 WHT/GRN - - [6] [3H=-159 L YELLOW 0198 LRED, 12 GA, #10 RING 5700028/ ENGINE KILL
SOCKET 12130 L ORG 020A L WHITE, 12 GA, #10 RING = =
§8SKET 13 1331(\9/ HTIRED 0208 L WHITE, 12 GA ]
KET 14 137 V| 13L | - 5n B2AL ’
SOCKET 15 HFX CAN YEL a s CEa vy [oa] Bk 020C_L WHITE, 14 GA 00c LWHTE  O4SLBLK
SOCKET 18 152_L ORGMWHT & e o
SOCKET 20 1T ELUE i Ry T HFX 20 CONTROLLER
SOCKET 21 125 WHT/RED CAT DI SPLAY 5701211
SOCKET 22 CAT CAN SHIELD
SOCKET 23 123 BLACKWHITE 5701235
SOCKET 24 PLUG
SOCKET 25 166 GREY CAT D CAN YEL SCKT"1' SOCKET 1 PLUG SOCKET 21 46A BLUE
KET 27 PL
Ssg&et 28 HFX %%N SHIELD 13B RED SCKT 1 1'| SOCKET 4 122 WHITE/GREEN 388@ %Z EE)L%O CANLO GREEN
SOCKET 29 169 ORG 13CRED SCKT*12 SOCKET 5 123BLACKMWHITE  SOCKET 25 159 YELLOW
SOCKET 662 ARED SOCKET 26 PLUG
HFX C AN BOX 5701 1 93 C AT C AN BOX 5701 1 93 SOCKET 8 PLUG SOCKET 28 28J WHITE
SOCKET 962 B RED SOCKET 29 28K WHITE
, SOCKET 1062 C RED SOCKET 30 65 RED
HFX20 CAN HI YEL'A' RESISTOR g:\TT (?ﬁNNL%lvT/Eé A 388@ 1 ; gﬁ\JgINK SOCKET 31 PLUG
HFX20 CAN LOW'B' 5701053 B SOCKET 32125 WHITRIRED
HEYO0 CAN SHELDC CAT CAN SHELDC' RESISTOR SOCKET 13 HFX20 CAN HIl YELLOW SOCKET 33 128A BLUE
5701053 SOCKET 14 PLUG SOCKET 34 129A YELLOW
ABS CAN HIYEL'A'  HFX CAN HI YEL ‘A CATD CANHI YEL'A' 388@ ]8 Igfi%gREEN SOCKET 35 PLUG
AGSCANLOW'B'  HFX CANLOW'B CAT D CANLOW'B' SOCKET 17 PLUG ggg@ - Etﬂg
A6S CAN SHIELD'C'HFX CAN SHIELD 'C' CAT D CAN SHIELD C' gggﬁg 18 %gl—ll)WEIETg SOCKET 38 PLUG
SOCKET 39 PLUG
SOCKET 20 PLUG SOCKET 40 124 WHITE/BLACK
FO-7



